9600 SPRAYER
PARTS MANUAL

= FAST GLOBAL

982 9600 Sprayer 9-21-2018



FAST GLOBAL
7P SOLUTIONS

00000000000



T Y 4%
fﬂéj ILLUSTRATED PARTS LIST

Limited Warranty

FAST AG Solutions warrants to the buyer that the new machinery is free from defects in material and work-
manship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by FAST AG Solutions or its authorized dealers or employ-
ees, and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery,
if they have not been manufactured by FAST AG Solutions.

FAST AG Solutions shall only be liable for defects in the materials or workmanship attributable to faulty mate-
rial or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising
as a result of normal wear and tear of the new machinery or in any other manner whatsoever, and without lim-
iting the generality of the foregoing, excludes application or installation of parts not completed in accordance
with this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

FAST AG Solutions
4130 Commerce Boulevard
Windom, MN 56101

This warranty shall expire one (1) year after the date of delivery of the new machinery.

If these conditions are fulfilled, FAST AG Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result of
repairs, labor, parts, transportation or any other work, unless FAST AG Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equip-
ment other than by FAST AG Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or con-
ditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the Man-
ufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and FAST AG Solutions shall not be required to retrofit or

exchange items on previously sold units except at its own option.

Warranty void if not registered.

Warranty
Page 1



oy -
fﬂéj ILLUSTRATED PARTS LIST

FAST 9600 SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.

Customer Name

Address
City ‘ State ‘ ‘ Zip ‘
Phone

Dealer Name

Address
City ‘ State ‘ ‘ Zip ‘

Applicator Model
Serial Number

Delivery Date
DEALER INSPECTION REPORT SAFETY
All Fasteners Tight Safety Chain Installed
Wheel Bolts Torqued All Guards Installed
Hydraulic Hoses and Fittings Free and Tight All Safety Signs Installed
Fertilizer Hoses and Fittings Free and Tight Reflectors, SMV and Lights Clean
Wheel Drive Turns Freely Review Operating and
Lubricate Machine Safety Instructions

____ Check Tire Pressure

_____Frame and Wings Level

_____Monitors and Controllers Function

_____Wiring Harness Connected

| have thoroughly instructed the buyer on the above described equipment which review included the Operator’'s
Manual content, equipment care, adjustments, safe operation and applicable warranty policy.

Date
Dealer's Rep. Signature

The above equipment and Operator’'s Manual have been received by me and | have been thoroughly instructed
as to care, adjustments, safe operation and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

Warranty Registration
Page 2



f]]g 13

ILLUSTRATED PARTS LIST

FAST 9600 SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER:
(CIRCLE ONE)

ACE 150 - 206 ACE 205 - 304F

HYPRO 9306C

Warranty Registration
Page 3



I ﬁﬂ% ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONE

PPPPP



ILLUSTRATED PARTS LIST

fasT

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be repro-
duced in any form or by any means, electronic or mechanical, including photocopying, without express written
permission from FAST AG Solutions.

Parts information in this manual represents components installed when product was manufactured based
upon the best available information. Modifications made subsequent to initial delivery are not included. Always
verify the parts and color required when ordering parts.

If you have any questions, please contact your FAST AG Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down sub assemblies and listed in 4 columns:
* ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.
+ QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.
* PART NO.- These are the part numbers associated to the ITEM.
+ DESCRIPTION - This is the description of the part.

General Information
Page 5



= gui
fﬂ—JJ ILLUSTRATED PARTS LIST

Table of Contents

Section Page
L= 0] (3o ) 7 o] o1 (=T o | €SS 6
LI = 11 =T S 1 U URURURU 10
LI = 11 L=T S 1 O U UURURRRUS 12
F N [T ] = o F= T (o [PPSR 14
AXIES - MELHC TBO0H ...ttt e e e e e ettt e e e e e e e s e e e e e e e e e e nnnraeeeeeaaans 16
HUDb, 758-8 BOlt, 7500 ...t e e e e et e e e e e e e s e e e e e e e e e nnneneeeeeeans 18
LI PSR 20
Parallel Link & INTerior PIVOL ... ... 22
Parallel LiNK ASSEMDIY ..ottt e e et e e e e e e e eeeeeenae 24
127 Center SECHON .ooeeiiiiiieeeeeee e 26
12’ Center Section, 60 - 100’ BOOM ... 28
12’ Center Section, 60 - 100’ BOOM .....oirieee e 30
Wings - 60 & 66 FOOt BOOM - Standard ...........ccuuiiiiiiiiiiiii e 32
Wings - 80, 90 & 100 Foot Boom - Standard ... 34
Breakaway PIVOL ... e 36
Wings - 60 & 66 FOOt BOOM .....cooiiiiiiiiiieeeeeeee 38
Wings - 60 & 66 FOOt BOOM .....cooiiiiiiiiiiieeeeeee 40
B IE= 11 QAN 1=T=T 1 1] o) /PR 42
LI L PR 44
Rinse Tank, Plumbing & Sight Gauge ... 46
Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 PUMP ........vvvvviiiieiiiiiieieeeeeeeeee. 48
Pump Option - 60’ - 66" Boom With ACE 105-206 PUMP ......evvviviiiiiiiiieeiiieeieeveeeeeeevveeeeeeeeeeeee 50
Pump Option - 60’ - 100’ Boom With ACE 205-304 PUMP ...oevviiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeeee e 52
Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump ......ccccceeeeiiiiiiiiieeeeeenns 54
Pump Option - 60’ - 100° Boom With HYPRO PUMP ....ceiiiiiiiiiieiiieeeeeeeeeeeeeeeeeeeee et 56
Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump ..........cccevveiiieiiiiiiiiieiennee. 58
ACE 150-206 Pump, 60 & 66 FOOt BOOM ......cooviiiiiiiiiieeee e, 60
ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom ..., 61
ACE 205-304 Pump, 80, 90 & 100 FOOt BOOM ......coiiiiiiiiiiiiiiieee e 62
HYPRO Pump, 80, 90 & 100 FOOt BOOM ........uuiiiiiiiiiiiiiiieeiieeieeee et e e e e 64
ACE 205-304 PWM Pump, 80, 90 & 100 FOot BOOM ......euiiiiiiiiicci e, 66
HYPRO Pump, 80, 90 & 100 FOOt BOOM ......oiiiiiiiiiiiicc et e s 68
RAVEN FIOW CONIIOIS ... eessssennssnnsesnnees 70
Quick Fill - Optional 3 INCH ... e e e 72
AGitation & RINSE CONIIOI ......uuiiiiiiiiiiiiiiiiiiit ittt e e e e e e e e e e e e e e e e e e eeeeeeeeeeeeeeeeeeseeeeeeeeeas 74
Electronic Sight Gauge ......cccooiiiiii s 76
Electronic Sight Gauge - SeNSOr TUDE ..........oooiiiii e 77
Electronic Sight Gauge - POWEr Cable ... 78
BOOM PIUMDING et e e e e e s e e e e e e e e e e e e aaaa 80
Fence Line Option ... s 82
Single Fence Line, Display Control ... 84
Dual Fence Line, Display CONIrOl ............uuuiiiiiiiiiiiiiiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeereeeeereeeeeeeeeeeeeeees 86
Single Fence Line, Toggle SWitch CONtrol ... 88
Dual Fence Line, Toggle SWItCh CONIol ..........ooooiiiiiiiiiii e 90
PIUMDING VAIVES ...ttt e e et e e e e e e e e abae e e ee e 92
BULLEITlY ValVE ... —— e eaenes 94
NOZZIE BOAIES ... e 96
11 =11 = PSSR 98

Table of Contents
Page 6



fE3T

ILLUSTRATED PARTS LIST

60 - 80’ Side FOId FIttiNg ......eeeiiiiiieeiie et e e e e e e e e e enes 100
DEIVEIY TUDES ...uiieiieeeeeei e e e e ettt e e e e e e e e e e ettt e e e e e e e eeaaaan e eeaaeeeas 102
Hydraulic Sy StemM ...t e b ee e b be bbbt bbb e asesrrasraaaeanaeeas 104
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ..........cceiiiiiiiiiiiiiieceeeeeee 106
Hydraulic Control Valve - 60 - 66 FOOt BOOM ........ccuuiiiiiiiiiiiiiiieieeeee e 108
Hydraulic Control Valve Harness - 60 - 66 FOOt BOOM ............uviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeee 110
Control Console - 60 - 66 FOOt BOOM .......coiiiiiiiiiiiiii e 112
Control Console - 60 - 66 FOOt BOOM .......ooiiiiiiiiiiiiie e e e e e e 114
Wiring Harness - 60 - 66 FOOt BOOM .........uviiiiiiiiicc e e e e e eeeeees 115
Control Console Decal - 60 - 66 FOOt BOOM .......coooiiiiiiii 116
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot BoOM .........ccvvviviiiiieiiieeiennnen. 117
Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600 .............evvveeveeeiieeiiiieeeieeeeeeeeeeeeeee 118
Hydraulic Control Valve Wiring Harn@ss ...........cccciiiiiiiiiiiiiivvveaeavvaeesansnanesnnnnnees 120
Control Console - 80, 90 & 100 FOOt BOOM ... ceenieiee e 121
Control Console Switch Diagram ..., 122
Wiring Harness - 80, 90 & 100 FOOt BOOM ....ccooiiiiiiiiiiiiiiiiieeeee e 123
Control Console Decal - 80, 90 & 100 FOOt BOOM .....ovniiiiiiiiiieeeee e 124
Control Console WiIriNG HarNESS ........uuiiiiiiiiiiiiii e 125
Control Console Wiring Harness .........ooovvvviiiiiiii . 126
HYPRO Cleanload Eductor & Mounting, 5.8 Gallon ............c.ccccevveviviiiiiiiiieiieiiieeeeeeeeeeeeeeeeeeee 128
HYPRO Cleanload EAUCtor, 5.8 GallON ........ooouiiiiiiiieeee et 130
HYPRO Cleanload Eductor & Mounting, 7.5 Gallon ................eueeeiiiiiiiiiiieiiiiiiieeieeeeeeeeeeeeeee 132
HYPRO Cleanload EAUCtor, 7.5 GalloN ...........oiiiiiiiiieeee e 134
Richway Direct Injection Foamer & MOUNTiNG ............uuuieiiiiiiiiiiiiiiiiiiiiieveeeeeeveerenenenes 136
Richway Foam Marker 1 Gallon TankK ........ccccccoioiiii e aaenanenanennees 138
Richway Foam Marker Liquid FIOW ........ccoooiiiiiiiiie et 139
Richway Foam Marker COMPIESSOr ......coiiuuiiiiiiiee et 140
Richway Foam Marker Foamhead ............c..ooiiiiiiiiii e 141
Richway Foam Marker Wiring HarneSs .........cooiiiiiiiiiiiieee e 142
Pressure Transducer Kit ... 143
Raven 450 Controller Kit With Skytrak, Up To 6 Sections ..........cccccuvviviveiiiiiiiiiiieeieeeieeeeeeee, 144
Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT Console ........... 145

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console . 145

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate Controller / Raven RCM 146

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller .. 146

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450 ......................... 147
47 Pin Product Control Cable - Customer Supplied Rate Controller .................................... 147
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) ..........oovvevvvveeeeeeeennen. 147
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) .........cccccceeeiiiiiiiiiennen. 147
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) ...........cccccvveeeenn. 148
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch ..........cccccooiiiiiiiiennn. 148
RAVEN SENSOI MOUNES ...ttt e e e e e e e e e e e e e e nneeeeees 148
RAVEN SENSOI IMOUNES ....eeiiiiiiiiiie e e e e e e e e e e e e e e e enneeeeees 150
RAVEN SENSOT IMOUNES ....eeiiiiiiiiiieiee et e e e e e e e e e e e e e e e e e e eennneneees 152
Raven Sensor MOUNES .......ooooiiiiiii e nneenne 154
NORAC Auto Height Boom Control UCA+ .........ooiiiiiiieeeee e 156
NORAC Hydraulic Valve BIOCK ...........ooiiiiiiiiii e 158
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS ............ccccccvvvnnnnnns 160
NORAC Auto Height Boom Control Brackets ............ccccooiiiii e, 162
NORAC Auto Height Boom Control Harness ..., 164
NORAC Auto Height Boom Control Extension Harness ..........occccviieiiiiiiiiiiiiieeec e 165
NORAC Auto Height Boom Control Sensor Cables ... 166

Table of Contents

Page 7



ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Valve Cable ...............cccciiiii e, 167
NORAC Auto Height Boom Control Main Interface Cable .............cccoooiiiiiiiiiiicii, 168
NORAC Auto Height Boom Control Wing Interface Cable ..........ccccooiiiiiiiiiiiiciiiiies 169
Severe Terrain Cable UCA+ .. 170
NORAC Kit LAYOUL ...ttt e e e e e e e e e e e e e e 171
UCS NetWOork Cables ......ccoiiiiiiiiiioi e sensennesnessnnssennnnne 172
UCS NEtWOIK CAbIES ......eeeiiiiiiiiiiiiee ettt e e s e e e e e e e e eeees 173
UCS NEtWOIK CAbIES .....eeeiiieiiiiieiiee ettt e e e e e e e e e e e e e e e e e ennnreeees 174
UCS NEtWOIK CAbIES .....eeeiiieiiiiiiieee ettt e e e e e e e e e e e e e e e e e ennnneeees 175
UCS NetwWork Cables .....oooiiiiiiiiiiiie et eeennnesennnnees 176
WING Tilt OPLONS .ot e e e e et e e e e e e e e b eeeeeanes 178
Powerglide Wiring SChematiC ...........uuiiiiiiiii e 180
Powerglide Hydraulic BIOCK ...........cuuuuiiiiiiici ettt e e e e e e 181
Powerglide SOlid AXIE ..., 182
Powerglide & Powerglide Plus Mounting Brackets ............ccccciii, 184
Powerglide Plus Wiring SChemMatiC ..........oooiiiiiiiiiie e 186
Powerglide Plus HydrauliC BIOCK ..........cooiiiiiiiiiiii e 187
Powerglide Plus CUShIONEA AXIE ........eiiiiiiiii e 188
Gauge Wheel ASSeEMDBIY .....oooovviiiii . 189
Kit QORBSORL ...ceiiiieeiiieee ettt e et e e e e e e e ettt e eee e e e e s nnseeeeeeaeeeaannnneteeeaaeeeenaneees 190
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028) .........cccvvvieeeiiiiiiiiiieeeeen. 191
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ... 192
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) ..........ccccoiiiiiiiiiiiiiiiiieeeeeeee 193
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ........cccoovviiiiiiiii. 194
Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043) ......ccccccvvvvvevvveenenn. 195
Cable, Foot SWitch, 127 (B32061) ......ueeiiiiieieiiiiiee e e e e e e e e e s eeeaeeeeannes 196
Cable, Raven ISO/Power With IBBC Connector (632064 ) .........ccoouiiiummmieieieiiiiiiieeeeee e 198
Cable, Raven ISO/Power With IBBC Connector (632064 ) .........ccoouiiiurmmieieieiiiiiiiieeeee e 199
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) ..........ccccveveiiiiieeeniiieeeenns 200
Cable, CR7, ISO VT Only (B32066) .......ceeeeeiiiiiieiieiieaeeeaiitiieeeeeeeeessineeeeeeeeesssnneeeeeeeeeaeaanes 201
Cable, Display Port, Y Adapter (632067) .......ccovvvviiiiiiiiiieeieeeeeeeeeeeeeeeeee e 202
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070) ........cevvvviieiieeeiieieeeeeeeeeee, 203
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) ........cccceeeevviinnnnen. 204
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) .......ccccceeeeiiinnnnnn. 205
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ........ccceveiiiiiiieeiiiiee e 206
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6'(632078) .......cccuvveeiieeeiiiiiiieeeeee e 207
9613 Harness Identification & LOCAtION ...........uvviiiiiiiii e 209
Lighting Harness ROULING .....coiiiiiiiece e e e e e e e e e e e 211
Product Control Harness ROULING .......ccooiiiiiiiiiiiiiiie e 213
Fold Harness ROULING .....cooiiiiiiiiiiiiei et e s 215
9613TF-80 Hydraulic Fitting LOCAtIONS ........ooiiiiiiiiieie e 217
9613TF-80 Hydraulic Fitting LOCAtiONS ......coeviieiiii i 219
Fold Block Hydraulic HOSE ROULING ..ccvveeeiiiiiicc e 221
Main Lift Hydraulic Hose ROULING ... 223
Tilt Cylinder Hydraulic HOSE ROUTING .......eeiiiiiiiiiiiiieieceee e 225
Main Hydraulic HOSE ROULING ........euiiiiiiiieiie e 227
Flip Wing Hydraulic HOSE ROULING ....ccoiiiiiiiiiiiiiiie e 229
Breakaway Wing Hydraulic Hose ROULING .......ooovviiiiiii e 231
Breakaway Wing Hydraulic Hose ROULING .......ooovviiiiiii e 233
Hydraulic Pump HOSE ROULING ....cooviiiiiiii et 235

Table of Contents

Page 8



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

ggggg



ILLUSTRATED PARTS LIST

Trailer - 9600

Trailer - 9600

Page 10



N 0.0 0

[Ee3r

ILLUSTRATED PARTS LIST

Trailer - 9600 Parts List

Item Vendor Part# Fast Part#

Description

Qty. 60" 80 - 90" 100°

1 13501 Fast Trailer 9600 Series 1
2 170 Bolt HH 5/8 X 2.5 GR5 Zp 6
3 261 Washer Flat 5/8 Zp 12
4 240 Nut HH 5/8 Centerlock Zp 6
5 241 Nut HH 3/4 Centerlock Zp 4
6 262 Washer Flat 3/4 Zp 4
7 488 Bolt HH 3/4 X 8.5 GR5 Zp 2
8 11705 Axle Housing Receiver 1
9 155 Bolt HH 1/2 X 2-1/2 GR5 Zp 2
10 260 Washer Flat 1/2" 2
11 231 Nut HH 1/2" Centerlock Zp 2
12 10620 Ladder 3 Step 1
13 4191 Cap Black Drive-In 4
14 199 Bolt HH 1 X 2-1/2 GR5 Zp (Attach ltem 29 To Hitch) 1
15 255 Washer Lock 1" Zp (Attach Item 29 To Hitch) 1
16 218 Nut HH 1" Zp (Attach ltem 29 To Hitch) 1
17 | FASTHD800 |790005 Jack 8000# Side Wind Fast HD800 1
NS P800-001 Black Handle (Part Of Fasthd700) AR
NS P700-020 9" Handle Kit (Part Of Fasthd700) AR
NS P700-040 Hd700 Side Wind Gear Kit (Part Of Fasthd700) AR
NS P700-080 Hd700 Bearing Kit (Part Of Fasthd700) AR
NS P800-060 5/8" Pin With Chain And Clip (Part Of Fasthd700) AR
18 10713 Roller External 1
19 8933 Pin Roller External 1
20 131 Bolt Hex Head 3/8 X 2-1/2 GR5 Zp 1
21 237 Nut Hex Head 3/8" Centerlock Zp 1
22 10710 Pin Internal Roller 1
23 10709 Roller Internal 1
24 707 Pin Spring 3/8 X2 1
25 759 Zerk 1/4-28 Tpi 2
26 | PPI-301V3-10 790003 Hitch Cat 3 1
27 390 Bolt HH 3/4 X 5-1/2 GR8 Zp 1
28 [PPI-208-VR-10 (790002 Clevis For Hitch 1
29 PPSC21A |790015 Safety Chain 20,200# 1
30 260 Washer Flat 1/2 Zp 8
31 233 Nut HH 3/4" Nylock Zp 1
32 564 Bolt HH Special 1 X6-1/2 GR 5 Zp 2
33 22011A3 590010 Easylift Cylinder (For Use With Ladder Iltem 12) 1

Trailer - 9600
Page 11



ILLUSTRATED PARTS LIST

Trailer - 9600

Trailer - 9600

Page 12



[Ee3r

N 0.0 0

ILLUSTRATED PARTS LIST

Trailer - 9600 Parts List

Item Vendor Part# Fast Part #

Description

Qty. 60" 80 -90" 100°

34 855 Nut HH M8 Zp (For Use With Ladder 10620 ltem 12) 1
35 7781 Wear Pad Plastic Transport Saddle Base 2
36 581 Rivet 1/4" Drive In 4
37 11050R Vertical Stop Chamfered Plastic Right 1
38 715300927 |720001 Kwik Clip Pin 2
39 7618 Safety Latch Pin 2
40 671 Flat Head Socket Cap Screw 1/4x7/8" 8
41 235 Nut Hex Head 1/4" Centerlock Zp 8
42 11050L Vertical Stop Chamfered Plastic Left 1
43 10779 Pin Pivot 2 2
44 13511 Link Front 100' Tongue 1
45 8341 Pin Pivot 1 1
46 13510 Link Rear 100' Tongue 1
47 NHS-FS334 |790018 Nylon Sleeving 7' 1
48 262 Washer Flat 3/4 Zp 1
49 683 Pin Spring 1/4 X 1-1/2 1
50 13507 Tongue Retractable 100’ 1
51 13503 Tongue Retractable 80' 1
52 13505 Link Rear 80' Tongue 1
53 13506 Link Front 80' Tongue 1
54 487 Bolt Hex Head 3/4 X8 GR5 Zp 1
55 241 Nut Hex Head 3/4" Zp 1
56 13504 Tongue Fixed 60', Non Weighted 1 1
56 13730 Tongue Weighted, Short, 80", 90' & 100' (SEE NOTE)| 1 1 1 1
NOTE: Required on 9600N/TF 60' & 66' boom with
axle in forward position and with all booms larger
than 66"
57 13594 Tube Tank Support AR
58 13590 Spacer Tube Tank Support AR
59 250 Nut Hex Head 5/8" Zp AR
60 171 Bolt Hex Head 5/8 X 2-1/2" GR5 Zp AR
61 13246 Wing Rest, Top 1
62 157 Bolt Hex Head 1/2 x 3-1/2 GR5 Zp 4
63 239 Nut Hex Head 1/2 Center Lock Zp 4
64 174 Bolt Hex Head 3/4 x 2 GR5 Zp 2
Trailer - 9600

Page 13



PSSy

§ == ILLUSTRATED PARTS LIST

Axles - Standard

Axles - Standard
Page 14



fﬁj r

FVV V VN

ILLUSTRATED PARTS LIST

Axles - Standard Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 13586 2 Axle Assembly 10 Bolt(Inc 2 -16)

2 13518 2 Trailer Narrow Axle Sub Weld 3-3/8" Spindle
3 946275 730013 2 Seal 873 Series Hub

4 NI-910398/332752 730011 2 Cone Inner 873 Series Hub

5 NI1-910397/133462 2 Cup Inner 873 Series Hub

6 N1-953033 1683 20 ([Stud Wheel

7 N1-289121 730002 2 Hub 10 Bolt With Cups 873 Series Hubs, 15.000#
8 NI1-913571 730051 20 [NutWheel

9 N1-910332/453a 1679 2 Cup Outer

10 |[NI-910334/460 1681 2 Cone Outer

11 [NI-913632 1688 2 Washer Spindle

12 [NI-912969 1689 2 Nut Spindle 1.25-12 TPI

13 |NI-9052148 113 8 BoltHH 5/16 X 1/2 GR5 Zp

14 (1682 730072 2 Hub Cap Q-871 Hub

15 |1686 730016 2 GasketHub Cap

16 |[NI-905944 1690 2 Cotter Pin

17 13588 2 Axle Assembly 9600 8-Bolt Q758 Hub, 7500# (Inc 18 - 30)
18 13587 2 Trailer Narrow Axle Sub Weld

19 |[NI-946486 CR29968 (1669 2 Seal 8 Bolt

20 [NI-910359/387AS 730020 2 Cone Inner

21 [NI-910358/382A 730058 2 Cup Inner

22 [NI-943527 1667 16 |Stud Wheel

23 |NI-281189 730059 2 Hub 8 Bolt 7500# With Cups

24 INI-913557 730024 16 |NutWheel

25 [NI-910272/LM501310 (730051 2 Cup Outer

26 [NI-910273/LM501349 |730021 2 Cone Outer

27 |INI-913624 730022 2 Washer Spindle

28 |[NI-912959 730023 2 Nut Spindle 1-14 TPI

29 [NI-909912 730019 2 Hub Cap Q75-8

30 [NI-905941 730025 2 Cotter Pin

31 10913 1 Axle Assembly 10 BoltDuals 60"-120" TW (Inc 33 - 45)
31 Not lllustrated 10907 1 Axle Assembly 10 BoltDuals 80"-132" TW (Inc 33 - 45)
31 Not lllustrated 10910 1 Axle Assembly 10 Bolt Duals 80"-120" TW (Inc 33 - 45)
32 10917 1 Trailer Axle 30" Row

32 |Notlllustrated 10908 1 Trailer Axle 22" Row

32 [Notlllustrated 10911 1 Trailer Axle 20" Row

33 [NI-906979 730041 2 Seal

34 [NI-910346 730043 2 Cone Inner

35 |[NI-910334 730012 2 Cup Inner

36 |[NI-953035 20 ([Stud Wheel

37 |[NI-281171 730060 2 Hub 10 Bolt, 20,000#

38 [NI-913571 730051 20 [NutWheel

39 [NI-910384 1679 2 Cup Outer

40 [NI-910347 700037 2 Cone Outer

41 [NI-913632 730040 2 Washer Spindle

42 [NI-913571 730051 2 Nut

43 |INI-909921 700038 2 Hub Cap

44 [NI-905944 730042 2 Cotter Pin

45 |INI-9052148 113 8 BoltHH 5/16 X 1/2 GR5 Zp

46 20308 2 Spacer 30" Row 13.75" OAL

46 |[Notlllustrated 20312 2 Spacer 22" Row 7" OAL

46 |[Notlllustrated 20306 2 Spacer 20" Row 5" OAL

Axles - Standard

Page 15



FAST

fnﬁ ILLUSTRATED PARTS LIST
Axles - Metric 7500#

NOTES:
1. BOLTS TO BE INSTALLED IN ORIENTATION SHOWN
2. BOLTS TO BE TIGHTENED WITH 1/2" IMPACT

45cm (2.70m) SPACING
70cm (2.80m) SPACING
50cm (3.00m) SPACING
76cm (3.04m) SPACING

SHIPPING\
%% ;) @E:D

=
]
]

{

@;_

T

N )

0T @00 @00 ®
0.0 ® 00 ®00 6

___U_

:
}='

Axles - Metric 7500#
Page 16



fesr

ILLUSTRATED PARTS LIST

Axles - Metric 7500# Parts List

ITEM PARTNO. QTY. DESCRIPTION
1 13512 1 |AXLE RECEIVER
2 27274 2 |METRIC ADJUSTABLE AXLE 7.5K HUB
3 596174M 6 |BOLT, HH 5/8-11 X7 G5 MAGNI
4 596184M 2 |BOLT, HH 3/4X2 GR5 MAGNI
5 596243M 6 |NUT, TOPLOCK 5/8-11 G8 MAGNI
6 596259M 4 |WASHER, FLAT 3/4 MAGNI
7 596261M 12 |WASHER, FLAT 5/8 MAGNI
8 596488M 2 |BOLT, HH 3/4-10 X8-1/2 G5 MAGNI
9 596626M 4 INUT, TOPLOCK 3/4-10 G5 MAGNI
10 730059 2 |HUB, WITH CUPS, 758-8 BOLT, 7.5K#

Axles - Metric 7500#
Page 17



FAST

f ALAS ILLUSTRATED PARTS LIST
Hub, 758-8 Bolt, 7500#

Hub, 758-8 Bolt, 7500#
Page 18



/ VvV VvV VN

fFosT

ILLUSTRATED PARTS LIST

Hub, 758-8 Bolt, 7500# Parts List

ITEM PART NO. QTY. DESCRIPTION

1 730053 1 |SEAL 758 HUB

2 730020 1 |INNER CONE

3 730058 1 |INNER CUP

4 730004 1 |HEAVY 8 BOLT HUB WITH CUPS
4 730059 1 |HEAVY 8 BOLT HUB, COMPLETE
5 730024 8 |NUT .625-18 NI913557

6 730021 1 |OUTER CONE

6 730051 1 |OUTER CUP

7 |98023A036| 1 |SPINDLE WASHER

8 913559 1 |SPINDLE NUT, 1"

9 730019 1 |HUB CAP

Hub, 758-8 Bolt, 7500#
Page 19



ILLUSTRATED PARTS LIST

Tires
Page 20



fosT

N 0060

ILLUSTRATED PARTS LIST

Tires Parts List

ITEM VENDOR PART NO. PART NO. 9600 9610/9613 DESCRIPTION
1 |TT-508260000057212L | 700026 1 13.6 X38 Yellow LH
1 |TT-508260000057212R | 700027 1 13.6 X38 Yellow RH
1 |TT-508260000040712L | 700024 1 Opt/Red 13.6 X 38 Silver LH
1 |TT-508260000040712R | 700025 1 Opt/Red 13.6 X38 Silver RH
2 |TT-51578800572011L 700010 1 320/90R46 Yellow LH
2 |TT-5157880057201R 700011 1 320/90R46 Yellow RH
2 |TT-5157880040701R 700009 1 Opt/Red |320/90R46 Silver RH
2 |TT-5157880040701L 700008 1 Opt/Red |320/90R46 Silver LH
3 |TT-512318057201R 700002 10pt |380/90R46 Yellow RH
3 [TT-512318057201L 700003 1 Opt |380/90R46 Yellow LH
3 |TT-5123180040701L 700001 1 Opt/Red |380/90R46 Silver LH
3 |TT-5123180040701R 700000 1 Opt/Red |380/90R46 Silver RH
4 |TT-05193450040701L 700032 2 Opt. [320/90R46 Yellow LH Dual
4 |TT-05193450040701R 700033 2 Opt. [320/90R46 Yellow RH Dual
4 |TT-05193450057201L 700040 2 Opt/Red |320/90R46 Silver LH Dual
4 |TT-05193450057201R 700041 2 Opt/Red |320/90rR6 Silver RH Dual
4 |TT-5193450057201L 700020 2 Opt. [380/90R46 Yellow LH Dual
4 |TT-5193450057201R 700021 2 Opt. [380/90R46 Yellow RH Dual
4 |TT-519345004071L 700034 2 Opt/Red |380/90R46 Silver LH Dual
4 |TT-5193450040701R 700035 2 Opt/Red |380/90R46 Silver RH Dual

Tires
Page 21



I
~S

Parallel Link & Interior Pivot

ILLUSTRATED PARTS LIST

Parallel Link & Interior Pivot
Page 22



ILLUSTRATED PARTS LIST
Parallel Link & Interior Pivot Parts List

rasr

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 13806 1 [Interior Pivot

2 13803 2 |Upper Link Weldment

3 13804 1 |H Brace

4 13802 2 |Lower Link Weldment

5 13871 1 |Pin Trailer Pivot

6 239 12 |Nut Hex 1/2" Centerlock

7 154 12 [Bolt Hex Head 1/2 X2 GRS Zp
8 671 8 |Bolt Flat Head 1/4 X 5/8 Black
9 11739 4 |Rub Plate

10 237 6 |Nut Hex Head 3/8" Centerlock
11 13872 4 |Cradle Pin

12 129 8 |Bolt HH 3/8 1-1/2 GR5 Zp

13 235 8 |Nut Hex 1/4" Centerlock Zp
14 13883 2 |Tube Interior Pivot Lock

15 160 8 |Bolt Hex Head 1/2 X5 GR5 Zp
16 237 10 |Nut Hex Head 3/8" Centerlock
17 (B1 59026 2 |Rubber Bumper

18 258 2 |Washer Flat 3/8" Zp

19 129 2 |Bolt HH 3/8 1-1/2 GRS Zp

20 11265 AR |Shim Rub Plate 12 Ga

21 11266 AR [Shim Rub Plate 10 Ga

22 11267 AR [Shim Rub Plate 7 Ga

23 11942 AR [Shim Rub Plate 14 Ga

24 239 8 |Nut Hex 1/2" Centerlock

25 13870 1 |Pin Center Interior Pivot
NS 759 10 |Grease Zerk 1/4-28 TPI1 Zp

Parallel Link & Interior Pivot
Page 23



-V <
I Qéj ILLUSTRATED PARTS LIST

Parallel Link Assembly

UPPER . /
CYLINDERPIN “~._ /
T

////

S PR
| [;
\ p

TRAILER™ - _
PIN
4x

PARALLEL LINK
ASSEMBLY PARTS

Parallel Link Assembly
Page 24



s
2 a8y ILLUSTRATED PARTS LIST

Parallel Link Assembly

ITEM PART NO. QTY. DESCRIPTION

1 761 8 |ZERK, 90, 1/4" STRAIGHT PIPE
2 11629 2 |CRADLE CYLINDER PIN

3 13871 4 [PIN

4 13872 4 |[PIN

5 14790 1 |LITE MACHO UPPER LINK

6 14795 2 |LITE LINK, LOWER

7 530309 8 |WASHER, FLAT HEAVY 13/32 X1
8 596237M 8 |NUT, CENTERLOCK 3/8 MAGNI

9 596635M 8 |BOLT, HH 3/8-16 x 1-1/4 MAGNI
10 | 596746M 2 |SPRING PIN 5X50mm MAGNI

11 620019 2 |CYLINDER 20TD16-112 MAIN LIFT

Parallel Link Assembly
Page 25



ILLUSTRATED PARTS LIST

12’ Center Section

',' , /A - White

w2 B - Green RH Light
) Yellow LH Light
C - Brown

OUND
2 WHITE WIRES

L%
RIGHT TURN V)
GREEN WIRE .’ 7
CLEARANCE @
2 BROWN WIRES

DETAIL A LOOKING
INTO WIRE SOCKETS

LEFT TURN
YELLOW WIRE

12

12’ Center Section
Page 26



o s
fﬂéj ILLUSTRATED PARTS LIST

12’ Center Section Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 128 4 [Bolt HH 3/8 X1 GR5 Zp

2 226 2 |Nut Hex Head Jam 1" Zp

3 198 2 |Bolt Hex Head 1 X2 GR5 Zp
4 13886 4 |Wing Pivot Pin

5 11513L 1 |Wing Pivot Left
5A 11513R 1 [Wing Pivot Right

6 13891 2 |Washer UHMW Poly

7 13875 2 |Spring Adjustment Eyebolt
8 217 4 [Nut HH 3/4" Zp

9 7442 2 |Outer Spring Mount

10 [FXFV0006656 590011 2 |Spring Center Section

11 13876 2 |Inner Spring Mount

12 166833 790011 2 [Shock Center Section

13 187 8 |Bolt HH 3/4 X 3-1/2" GR5 Zp
14 241 8 [Nut HH 3/4" Centerlock Zp
15 237 2 [Nut 3/8 Center Lock Zp

16 14296 2 |Collar, Pin Retainer

17 131 2 |Bolt HH 3/8 x 2-1/2” GRS Zp
18 14300 2 |Main Wing Pivot Pin

19 13801 1 [Center Section, 12' Wide, Dry Boom
20 790017 1 [SMV

21 740001 1 |Lights Left Side

22 102 8 |Bolt HH 1/4 x 1" GR5 Zp

23 767 8 |Nut HH 1/4" Whizlock

24 740002 1 [Lights Right Side
NS 256 8 [1/4" Flat Washer Used On #22
25 |WA-37678 1 |Spring Cable Guide

26 |WA-37673 1 |7-Pin Electrical Connector
27 |DA-1528 740007 1 |Warning Light Harness

28 |WA-38044 2 |Weather Pack 3-Pin Shroud

12’ Center Section
Page 27



ILLUSTRATED PARTS LIST

o
[

VW

£AS

ji

12’ Center Section, 60 - 100’ Boom

2R - - Tp
< \
. ® Y/
o) N\ A ve
- A\
,,(”.\\ \ \\\\
/
27
& /
¥
/
/
SON s
AV, R
7 v S \y
; W)
{ A7
2/
2,
\\

/
NNCLIARE:
///(4”'\\\4

4

/

AV 1)
&
el
)
A
/

7
/

N

& IJ
N4
V.

QDR

FRONT EXPLODED VIEW

Page 28

12’ Center Section, 60 - 100’ Boom



ILLUSTRATED PARTS LIST

12’ Center Section, 60 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 6 |ZERK, 1/4-28 STRAIGHT

2 7340 2 [1" CYLINDER PIN

3 7442 2 |OUTER SPRING GUIDE

4 11265 2 |SHIM, RUB PLATE 12 Ga

5 11266 2 |SHIM, RUB PLATE 10 Ga

6 11267 2 |SHIM, RUB PLATE 7Ga

7 13304 1_|PIN, CENTER PIVOT

8 13806 1 |CRADLE, WELDMENT

9 13874 4 [PIN, WING PIVOT

10 | 13875 2 |ADJUSTER, SPRING

11 13876 2 |BASE, SPRING MT

12 | 13883 2 |TUBE, CRADLE LOCK

13 | 14200 1 |CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 | 14296 2 [BUSHING WITH HOLE

15 | 14300 2 [PIN, MAIN WING

16 | 18267 2 |BOLT ON HOSE HOLDER

17 | 21353L | 1 [PIVOT, WING LH

18 | 21353R | 1 |PIVOT, WING, RH

19 | 530308 | 4 |WASHER, HEAVY 13/32 X1 5/8

20 | 590011 | 2 [CENTER SECTION SPRING

21 | 590026 | 2 |[BUMPER, 1X2-1/2 RUBBER ROUND
22 | 590042 | 2 [WASHER, 2 1/8" ID THRUST

23 | 590097 | 4 |[RUB PLATE

24 | 596104M | 1 [BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 | 596105M | 4 [BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 | 596131M | 2 |BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 | 596157M | 1 [BOLT, HH 1/2X3-1/2 GR5 MAGNI
28 | 596160M | 8 [BOLT, HH 1/2X5 GR5 MAGNI

12’ Center Section, 60 - 100’ Boom
Page 29



ILLUSTRATED PARTS LIST

o
[

VW

£AS

ji

12’ Center Section, 60 - 100’ Boom

0

N\

..;'JI
~UN4
/ \

D)

FRONT EXPLODED VIEW

Page 30

12’ Center Section, 60 - 100’ Boom



ILLUSTRATED PARTS LIST

12’ Center Section, 60 - 100’ Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

29 596187M 4 [BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 [BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 |BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 596217M 2 [NUT, HEX 3/4-10 G5 MAGNI

33 596225M 2 [NUT, HEX JAM 3/4-10 GR8 MAGNI
34 596226M 2 [NUT, HEXJAM 1-8 MAGNI

35 596231M 1 [NUT, HEXNYLOCK 1/2-13 MAGNI

36 596237M 2 |NUT, CENTERLOCK 3/8-16 MAGNI
37 596239M 8 |NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 |LOCKWASHER 3/8 MAGNI

39 596256M 2 |WASHER, FLAT 1/4 USS MAGNI

40 596622M 9 |NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 [NUT, TOPLOCK 3/8-16 MAGNI

42 596626M 8 |NUT, TOPLOCK 3/4-10 G5 MAGNI

43 596631M 8 |FHSCS 1/4-20X1-1/4 MAGNI

44 596634M 6 |BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 [LOCKWASHER 8MM MAGNI

46 596737M 4 |BOLT, HH 8-1.25 X20MM 8.8 MAGNI
47 596767M 4 [NUT, HEXFLANGE 1/4-20 MAGNI

48 620057 2 |CYLINDER, 30THC16.00-150

49 740024 2 |LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 |LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 |LIGHT MODULE

52 790010 2 |SHOCK, YELLOW 7400 120' CENTER
53 800014 7 |DECAL, GREASE PIVOT POINTS

54 800109 4 |DECAL, RED REFLECTOR

55 800110 2 |DECAL, AMBER REFLECTOR

56 800111 2 |DECAL, ORANGE REFLECTOR

12’ Center Section, 60 - 100’ Boom

Page 31



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard

Wings - 60 & 66 Foot Boom - Standard

Page 32



fasr

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom - Standard Parts List

ITEM PART NO. 60 & 66' BOOM 66' BOOM DESCRIPTION

1 |14627 2 Breakaway Extension 3’ Aluminum
2 18300 2 Breakaway Wing 93

3 |14215 2 Flip Wing

4 (11127 2 Pin

5 135995 4 Cotter Pin 3/16 x2 ZP

6 (9514 2 Flip Wing Arm

7 |7668 4 Wing Roller Machined

8 1534 4 Snap Ring External 1”

9 |7669 2 Roller Pin 1”

10 |117 2 Bolt HH 5/16 x2” GR5 Zp
11 19468 2 Flip Wing Pin

12 236 2 Nut HH 5/16” Centerlock Zp
13 14205 2 Main Wing

14 154 4 BoltHH 1/2 X2 GR5 Zp
15 19674 2 Wing Rest 1" UHMW

16 260 4 Washer Flat 1/2" Zp

17 1231 4 Nut HH 1/2" Centerlock Zp
18 1209 2 BoltHH 1 X7-1/2" GRS Zp
19 114149 2 Link Level Boom

20 (242 2 Nut HH 1" Centerlock Zp
21 |759 2 Zerk 1/4-28

22 114146 2 Ring Hose Holder

23 |223 2 Nut Jam

Wings - 60 & 66 Foot Boom - Standard

Page 33



ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard




e
f #‘éﬁ ILLUSTRATED PARTS LIST

Wings - 80, 90 & 100 Foot Boom - Standard Parts List

ITEM PART NO. DESCRIPTION 80, 90 & 100' Boom 80' Boom 90' Boom 100' Boom
1 14627 Breakaway Extension 3’ Aluminum 2 2 2
2 118300 Breakaway Wing 93” 2
3 |14215 Flip Wing 2
4 (11127 Pin 2
5 135995 Cotter Pin 3/16 x2 ZP 4
6 |9514 Flip Wing Arm 2
7 |7668 Wing Roller Machined 4
8 1534 Snap Ring External 1” 4
9 [7669 Roller Pin 1” 2
10 |117 BoltHH 5/16 x2” GR5 Zp 2
11 9468 Flip Wing Pin 2
12 |236 NutHH 5/16” Centerlock Zp 2
13 14205 Main Wing 2
14 |154 BoltHH 1/2 X2 GR5 Zp 4
15 9674 Wing Rest 1" UHMW 2
16 |260 Washer Flat 1/2" Zp 4
17 (231 NutHH 1/2" Centerlock Zp 4
18 (209 BoltHH 1 X7-1/2" GR5 Zp 2
19 (14149 Link Level Boom 2
20 (242 NutHH 1" Centerlock Zp 2
21 |759 Zerk 1/4-28 2
22 |14146 Ring Hose Holder 2
23 223 NutJam 2

Wings - 80, 90 & 100 Foot Boom - Standard
Page 35



EAST

fm ILLUSTRATED PARTS LIST

Breakaway Pivot

16— = 2 3 4 \
\
1
!
1
- = 2
o O \ _,—"" Y
\“ ”’,— \“
PR e=2——16
6 — & ——15

GREASE BETWEEN 14 \ \
CLUTCH DOGS DAILY 13 10 11 A
SET SPRING TENSION 2
AND ROTATE BREAKAWAY 1 11
TO GET GREASE BETWEEN
SURFACES
|
- ' =
- e — ' Y

p 3.500

P 3.150

- B> PRELOAD

L 3.150 GIVES

Gommm— MAX DEFLECTION

! | 0

o

Breakaway Pivot
Page 36



EAST

fm ILLUSTRATED PARTS LIST
Breakaway Pivot Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 596633M 6 |BoltHexHead 3/8-24 x 1-1/4 GR8 Magni
590112 1 |Bolt Hex Head Breakaway Pivot

3 (14457 590074 1 |20° Clutch Male Half

4 (14458 590073 1 |20° Clutch Female Half

5 |EL-2X3X2-046 790028 1 |Shock Breakaway, Heavy

6 13611 1 |Spring Guide Tube

7 590006 1 |Spring, Breakaway

8 14013 1 |Guide, Spring Breakaway

9 217 1 [NutHexHead 3/4” Zp

10 799 2 (NutHexHead 1" Zp

11 226 2 [NutHexHead Jam 17 Zp

12 216 1 |NutHexHead 5/8 Zp

13 14268 1 [Collar

14 14575 1 |Breakaway Adjustment Bolt

15 250 6 |Lock Washer 3/8 Zp

16 530309 6 |FlatWasher Heavy 3/8

17 368 3 |BoltHexHead 3/8 x1-1/2 GR8 Zp

18 225 1 |NutHexHead Jam 3/4" Zp

19 12388 1 |Early Unit Update - Replaces 3/4" #14 when

plate (A) has a 3/4 x1-1/2" Slot

Breakaway Pivot
Page 37



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Foot Boom

7-912" ————==—3'-0" ——

33' NOM.

3!_7"
26"8"

121_4"

W/ 12' CS

& BOM

K
L=
4
=
>3
=
<O
xo
vz
o<

=

Wings - 60 & 66 Foot Boom

Page 38



fFosT

/ VvV VvV VN

ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

8 14149 1 |LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 |WING, FLIP

12 14627 1 |3' ALUMINUM EXTENSION FOR 66' BOOM

14 18300 1 |WELDMENT, 93" BREAKAWAY

16 590006 1 |SPRING, COMPRESSION

19 590099 1 |REST, WING

39 620023 1 |CYLINDER, 25TD08-112 WING TILT

40 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 |SHOCK, BREAKAWAY, HEAVY
800014 4 |DECAL, GREASE PIVOT POINTS
800020 1 |DECAL, FAST LOGO BLACK/GRAY
800106 2 |DECAL, DANGER-STAND CLEAR
800110 3 |DECAL, AMBER REFLECTOR

Wings - 60 & 66 Foot Boom

Page 39



ILLUSTRATED PARTS LIST

<
[

S0 O

24

-

Wings - 60 & 66 Foot Boom

FLIP WING &
WING REST

MAIN WING

WING EXTENSION

BREAKAWAY

EXPLODED PARTS VIEWS

Wings - 60 & 66 Foot Boom

Page 40



ILLUSTRATED PARTS LIST

Wings - 60 & 66 Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 759 5 |ZERK, 1/4-28 STRAIGHT
2 7668 2 |ROLLER, WING, MACHINED

3 7669 1 [PIN, ROLLER, 1"

4 9468 1 |PIN, FLIP WING

5 9514 1 |ARM, FLIP WING

6 14013 17 |SPRING GUIDE

7 14146 1 |BRACKET, HOSE RING

8 14149 1 [LINK, WING TILT

9 14205 1 |WING, MAIN 60'

10 14215 1 [WING, FLIP

11 14575 1 [BALL JOINT, ADJUSTMENT

12 14627 1 [3"ALUMINUM EXTENSION

13 14725 1 |FLIP WING STOP MOUNT

14 18300 1 [WLDMNT, 93" BREAKAWAY

15 | 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 | 590006 1 |SPRING, COMPRESSION

19 | 590099 1 |REST, WING

20 | 590112 1 |[BOLT, BREAKAWAY

21 590180 2 |SNAP RING 1" EXTERNAL

22 | 596117M | 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 | 596142M | 2 |[BOLT, HH 7/16X2 GR5 MAGNI

25 | 596154M | 4 |BOLT, HH 1/2-13X2 GR5 MAGNI

26 | 596209M | 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 | 596217M | 1 |NUT, HEX 3/4-10 G5 MAGNI

28 | 596218M | 3 |NUT, HEX 1-8 MAGNI

29 | 596223M | 3 |[NUT, HEXJAM 1/2-13 MAGNI

30 | 596225M | 1 [NUT, HEXJAM 3/4-10 GR8 MAGNI
31 | 596226M | 2 [NUT, HEXJAM 1-8 MAGNI

32 | 596229M | 2 [NUT, HEXNYLOCK 3/8-16 MAGNI
33 | 596231M | 2 [NUT, HEXNYLOCK 1/2-13 MAGNI
34 | 596232M | 1 |[NUT, HEXNYLOCK 5/8-11 MAGNI
35 | 596236M | 1 |NUT, CENTERLOCK, 5/16-18 MAGNI
36 | 596260M | 2 |WASHER, FLAT 1/2 MAGNI

37 | 596625M | 2 |NUT, TOPLOCK 7/16-14 MAGNI

38 | 596633M | 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
39 | 620023 1 [CYLINDER, 25TD08-112 WING TILT
40 | 620057 1 |CYLINDER, 30THC16.00-150 FLIP WING
41 790028 1 [SHOCK, BREAKAWAY, HEAVY

Wings - 60 & 66 Foot Boom

Page 41



fFosT

ILLUSTRATED PARTS LIST

Tank Assembly

Tank Assembly
Page 42



e
& asr ILLUSTRATED PARTS LIST

Tank Assembly Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 129 4 |Bolt HH 3/8 X 1-1/2 GR5 Zp

2 258 4 |Washer Flat 3/8 Zp

3 10522 1 |5" Vented Lid

4 570038 1 |Rinse Tank 2.5 Gallon, Yellow

4 |SP002-5SYLS 570044 1 |Rinse Tank 2.5 Gallon, White

4 |SP0005-SQ5 570125 1 |Rinse Tank 5 Gallon, Yellow, 5" Screw on Lid

5 169 4 |Nut HH 3/8 Whizlock Zp

6 [13260W 570007 1 [1000 Gallon Tank White, With Bungs, No Lid
13260Y 570008 1 [1000 Gallon Tank Yellow, With Bungs, No Lid
13261W 570009 1 11350 Gallon Tank White, With Bungs, No Lid
13261Y 570010 1 11350 Gallon Tank Yellow, With Bungs, No Lid

7 10516 570070 1 |Lid, Hytek

8 [HB10075-90 530042 1 |Hose Barb 1" MPT X 3/4" HB X 90°

9 |64012H 540013 4 |Clamp, Hose 3/4" SS

10 |3/4BH200 510012 36" |Hose 3/4" EDPM

11 |3T34F 530220 1 |[3/4" Tee HB X 3/4" FPT

12 |RN100075 530148 1 |Nipple Reducer 1" X 3/4"

13 |67172 530160 2 |Bulkhead Fitting 3/4"

14 144103211 530004 2 [Connector 90° 1/4 Tube X 1/4 NPT

15 |TJ-55270-3.4-18-POM |520012 2 |Tank Rinse Ball

16 |2T20-604 510024 120" [LLDP 1/4" OD Poly Tubing

17 |BJ-NIP075-6 530130 2 [Nipple 3/4 x 6"

18 170 2 |[Bolt HH 5/8 X2 GR5 Zp

19 253 2 [Washer Lock 5/8" Zp

20 261 2 [Washer Flat 5/8" Zp

21 (10244 590023 2 |Holddown Tab Poly

22 |Y33180-PP 520028 2 |Agitation Nozzle

23 |HBTO75 530054 1 |Tee 3/4" Hose Barb

24 |NIP075-6 530130 1 [Nipple 3/4" X6"

25 |TFO75 530160 1 [Bulkhead Fitting 3/4" Banjo

26 |HB075-90 530040 1 [Hose Barb 3/4" X90°

27 |64012H 540013 1 [Clamp Hose 3/4" SS

28 |RB075038 530140 2 |Bushing Reducer 1/2 x 3/8"

29 |BJMF300 530120 1 |Bottom Drain 3"

30 |HB300-90 530053 1 |Hose Barb Elbow 3" 90°

31 [MBF200BD 530118 1 |Bottom Drain 2" Standard Port

32 |FC200 540001 1 |Flange Clamp 2" Standard Port

33 [M200PLG 530093 1 |Plug 2" Standard Port

34 150G 530014 1 |Gasket 2" Standard Port

35 |HBO75 530230 1 |Hose Barb 3/4"

36 |[TFO75 530160 1 |Bulkhead Fitting 3/4" Banjo

Tank Assembly
Page 43



FAST

/_/JAAAA ILLUSTRATED PARTS LIST
Tank
—T \1 SECTION A-A
g
Q%B
DETAIL B
T

Tank
Page 44



FAST

fnﬁ ILLUSTRATED PARTS LIST
Tank Assembly Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 13791 1 |SUMP ASSEMBLY
3 MBF15020 BD 1 |FITTING, 1-1/2" BULKHEAD
4 TFO75 .75 BULKHEAD FITTING 1 |3/4" BULKHEAD FITTING

Tank
Page 45



o au.
fﬂéj ILLUSTRATED PARTS LIST

Rinse Tank, Plumbing & Sight Gauge

7
36 35 ,,

Sy

Rinse Tank, Plumbing & Sight Gauge
Page 46



e
f #‘éﬁ ILLUSTRATED PARTS LIST

Rinse Tank, Plumbing & Sight Gauge Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 228 2 Nut HH 5/16" Nylock Zp
2 116 2 Bolt HH 5/16 X 1-1/2 GR5 Zp
3 10643 590022 2 Poly Rinse Tank Holddown
4 10602W 570003 1 Tank Rinse 100 Gallon W hite
10602Y 570004 1 Tank Rinse 100 Gallon Yellow
10918 1 ACE Fitting
5 AR-10522 1 5" Vented Lid
6 607 4 Bolt Truss Head 3/8 X 3/4 Zp
7 10612 1 Platform Top Safety Plate
8 10669 2 Poly Rinse Tank Holddown
9 130 2 Bolt HH 3/8 X2 GR5 Zp
10 769 2 Nut HH 3/8" W hizlock Zp
11 64012 540013 5 Clamp Hose 3/4"
12 15017503 510008 6" |Hose EVA 3/4"
13 |3T34F 530220 1 Tee Hose Barb X 3/4 NPTF
14 10921 1 Formed Sight Guage Support 1000 Gallon
10919 1 Formed Sight Guage Support 1250 Gallon
15 |3EL34 530210 1 Hose Barb Elbow 3/4"HB X 3/4"NPTM
16 [15007008 510006 66.5"|Hose Vinyl Clear 3/4" 1000 Gallon
17 13595 800040 1 Decal Gallon 1000 Gallon Tank
NS 13596 800041 1 Decal Gallon 1250 Gallon Tank
18 [15007008 510006 40" |Hose Vinyl Clear 3/4"
19 |HBO75 530230 1 Hose Barb 3/4"
20 |64020H 540015 2 Clamp Hose 1-1/2"
21 CPLGO75 530235 1 Coupling 3/4" Npt
22 |DF-103 510022 1 Flo-Rite Faucet
23 |3EL34HB 530214 1 Hose Barb 90°
24 115007008 510006 58" |Hose Vinyl Clear 3/4"
25 768 2 Nut HH 5/16 W hizlock Zp
26 10818 1 Sight Guage Support Bracket
27 115 2 Bolt HH 5/16 X1 GR5 Zp
28 152 2 Bolt HH 1/2 X1 GR5 Zp
29 771 2 Nut HH 1/2" W hizlock
30 |200CAP 530017 1 2" Cam Lock Cap W /530019 Gasket
31 200G 530019 7 Gasket 2" Standard Thickness
200G XT SP |Gasket 2" Extra Thick
32 |HN-79.12 530179 1 Lynard 12"
33 [VSF200CF 500037 1 Valve Manifold X 2" Male Adapter
34 [FC200 540001 6 Clamp Manifold 2" Standard Port
35 |150G 530014 1 Gasket 2"
36 |[M150BRB 530079 2 M anifold 1-1/2" Hose Barb
37 |TC-181 540006 4 Clamp T-Bolt 1-1/2"
38 112012800 510002 27" |Fertilizer Solution Hose 1-1/2"
39 |M220150BRB 530100 1 M anifold 2" Full Port X 1-1/2 Hose Barb
40 |FC220 540002 4 Clamp Manifold 2" Full Port
41 200G 530019 4 Gasket 2" Full Port
42 |M220TEE 530097 1 M anifold Tee 2" Full Port
43 |HB125-125 530045 1 Hose Barb 1-1/2 NPT X 1-1/2 Hose Barb
44 |AR10918 570071 1 Bulkhead 1/14"
45 |M220150BRB90 530100 1 M anifold Hose Barb Elbow 90°
46 |CV220 500003 1 M anifold Check Valve
47 10638 1 Handrail Rise Tank
48 258 5 W asher Flat 3/8"
49 250 5 W asher Lock 3.8"
50 128 5 Bolt HH 3/8 x 1"

Rinse Tank, Plumbing & Sight Gauge
Page 47



FEST

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump

To Raven Flow
Meter & MCV

To Rinse Tank

To Agitation
& Rinse Valve

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump
Page 48



EAST

fATﬁ ILLUSTRATED PARTS LIST
Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 7236 1 Valve Handle Extension
2 683 2 |Pin, Spring 1/4 x 2
3 127 1 Bolt HH 3/8 x 3/4 GR5 Zp
4 258 1 Washer, Flat 3/8” Zp
5 7232 1 Valve Handle Adapter
6 7233 1 Valve Handle Collar
7 [MV220BL 500034 1 Manifold Valve 2” Full Port Bottom Load
8 [FC220 530002 3 [Manifold Clamp 2” Full Port
9 (44103220 530005 1 Adapter 1/8 MPT x 1/4 Quick Lock
10 |200G 530019 4 |Gasket 2” Full Port
11 129 2 |Bolt HH 3/8 x 1-1/2 GR5 Zp
12 112012800 510002 1 Fertilizer Solution Hose
13 769 2 |Nut HH 3/8" Whizlock Zp
14 |AC-FMC-150F-HYD- |550000 1 Pump, Ace 150-260F
206
15 [MLS200-30 530123 1 Manifold Y Strainer 30 Mesh Screen
16 |M200TEE 530097 1 Manifold Tee 2” Port
17 |M200150BRB90 530080 1 Manifold Elbow 2” Port x 1-1/2 Hose Barb
18 |M200150BRB 530100 1 Manifold Hose Barb 2 x 1-1/2 Hose Barb
19 |M220200BRB 530103 2 |Manifold 2” Full Port x 2” Hose Barb
20 |TC-231 540007 4 |T-Bolt Clamp 2” Hose
21 112012800 510002 1 Fertilizer Solution Hose
22 |M300TEE 530115 1 Manifold Tee 3”
23 |M300200BRB90 530112 1 Manifold 3 x 2 Hose Barb 90°
24 |MVSF220FP 530128 1 Manifold Valve 2” Full Port x Male Adapter
25 |200CAP 530017 1 Cap 2” Quick Cam
26 |HN-79-12 530179 1 |Lanyard
27 |200GXT AR |Gasket 2" Extra Thick
28 |150G 530014 4 |Gasket 27
29 |FC200 540001 4 [Clamp 2" Std
30 |300G 530024 3 |Gasket 37
31 |FC300 540003 3 [Clamp 3” Std
32 |6404-10-08 610019 1 Adapter 1/2 NPT x 10 ORD

Quick Fill & Pump Feed - 60-66 Ft Boom With ACE 150-206 Pump
Page 49



fFasT

ILLUSTRATED PARTS LIST

Pump Option - 60’ - 66° Boom With ACE 105-206 Pump

ump
PPPPPP



ILLUSTRATED PARTS LIST
Pump Option - 60’ & 66’ Boom With ACE 150-206 Pump Parts List

rasr

ITEM PART NO. QTY. DESCRIPTION
1 | 500034 | 1 |VALVE, 2" BOTTOM LOAD FPF

510003 BUMBLEBEE HOSE, 2"
530019 GASKET, 2" EPDM
530103 MANIFOLD FLANGE 2" FP X2" HB

1
2
1
530111 1 |MANIFOLD, 3" X2" HB
540002 2 |CLAMP, WORM SCREW 2"

2

1

1

540007 CLAMP, HOSE 2" T-BOLT
550000 PUMP, 150-206 FLANGED, ACE
632079 VALVE, BUTTERFLY, 1.5", Deutsch Connector

OO N[O B|WIN

Pump Option - 60’ - 66’ Boom With ACE 105-206 Pump
Page 51



FAST
= ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 52



FEST

ILLUSTRATED PARTS LIST
Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 |Flanged 3 Inch Hose Barb

5 530234 1 |3" COUPLER, 45°

6 530316 1 |MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 |3" FLANGE X 3" FLANGE

8 530449 1 [3" MANIFOLD TO HOSE BARB 45

9 530450 1 |3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550025 1 |PUMP, ACE 205F 304 ASSEMBLY

13 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With ACE 205-304 Pump
Page 53



FAST
= ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 54



ILLUSTRATED PARTS LIST

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18339 2 |PLATE, PUMP SPACER

2 510004 2' |HOSE, 3" FERTILIZER

3 530024 5 |GASKET, 3" EPDM

4 530113 1 |Flanged 3 Inch Hose Barb

5 530234 1 |3" COUPLER, 45°

6 530316 1 |MANIFOLD REDUCER 3" X2" COUPLER
7 530448 1 |3" FLANGE X 3" FLANGE

8 530449 1 |3" MANIFOLD TO HOSE BARB 45
9 530450 1 (3" MANIFOLD 3 WAY VALVE

10 540003 5 |CLAMP, WORM SCREW 3"

11 540009 2 |CLAMP, 3" TBOLT

12 550035 1 |PUMP, ACE 205F WITH 304 PWM

Pump Option - 80, 90 & 100’ Boom With ACE 205-304 PWM Pump
Page 55



fé ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump




rasr

ILLUSTRATED PARTS LIST

Pump Option - 60’ - 100’ Boom With HYPRO Pump Pump Parts List

ITEM PART NO. QTY. DESCRIPTION

1 500034 1 |VALVE, 2" BOTTOM LOAD FPF

2 510003 1 |BUMBLEBEE HOSE, 2"

3 530019 2 |GASKET, 2" EPDM

4 530103 1 |MANIFOLD FLANGE 2" FP X2" HB

5 530111 1 |MANIFOLD, 3" X2" HB

6 540002 2 |CLAMP, WORM SCREW 2"

7 540007 2 |CLAMP, HOSE 2" T-BOLT

8 550011 1 |PUMP, HYPRO

9 632079 1 |VALVE, BUTTERFLY, 1.5", Deutsch Connector

Pump Option - 60’ - 100’ Boom With HYPRO Pump
Page 57



FEST

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump

To Agitation
& Rinse Valve

To Rinse Tank

To Raven Flow
Meter & MCV

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump
Page 58



fasr

ILLUSTRATED PARTS LIST

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump Parts List

ITEM

VENDOR PART NO.

PART NO. QTY. DESCRIPTION

1 7236 1 Valve Handle Extension

2 683 2 Pin, Spring 1/4 x2

3 127 1 Bolt HH 3/8 x 3/4 GR5 Zp

4 258 1 Washer, Flat 3/8” Zp

5 7232 1 Valve Handle Adapter

6 7233 1 Valve Handle Collar

7 [MV220BL 500034 1 Manifold Valve 2” Full Port Bottom Load

8 [FC220 530002 7 Manifold Clamp 2” Full Port

9 (44103220 530005 1 Adapter 1/8 MPT x 1/4 Quick Lock

10 200G 530019 8 Gasket 2” Full Port

11 129 2 Bolt HH 3/8 x1-1/2 GR5 Zp

12 300G 530024 3 Gasket 3”

13 769 2 Nut HH 3/8" Whizlock Zp

14 193079 550011 1 Pump, Hypro 9306C-HM1C-UB

15 |MLS220-30 530125 1 Manifold Y Strainer 30 Mesh Screen 2” Full Port
16 [M220TEE 530097 1 Manifold Tee 2” Port

17 |M220150BRB90 530080 1 Manifold Elbow 2” Port x 1-1/2 Hose Barb
18 |M200150BRB 530100 1 Manifold Hose Barb 2 x 1-1/2 Hose Barb
19 |M220200BRB 530103 2 Manifold 2” Full Port x2” Hose Barb

20 |TC-231 540007 4 T-Bolt Clamp 2” Hose

21 (12012800 510002 1 Fertilizer Solution Hose

22 |M300TEE 530115 1 Manifold Tee 3”

23 |M300200BRB90 530112 2 Manifold 3 x2 Hose Barb 90°

24 |MVSF220FP 530128 1 Manifold Valve 2” Full Port x Male Adapter
25 |200CAP 530017 1 Cap 2” Quick Cam

26 |HN-79-12 530179 1 Lanyard

27 |200GXT AR |Gasket 2” Extra Thick

28 |[FC300 540003 3 Manifold Clamp 3”

Quick Fill & Pump Feed - 80,90&100 Ft Boom With HYPRO Pump
Page 59




fFosT

/ A A A A

ILLUSTRATED PARTS LIST

ACE 150-206 Pump, 60 & 66 Foot Boom

REF. # PART NUMBER EDP # DESCRIPTION REQ.

1 BAC-53 41110 Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-SS 40249 | Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8” NF, cad plated 1
3 BAC-23-A-SS 40392 Nut, 3/8” NF, stainless steel (optional) 1
40@ | BAC-24-HYD-SS 40400 | Washer, 3/8 star, stainless steel 1
5 BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-Cl 40445 Impeller, cast iron, keyway (optional) 1
6® BAC-7V 40151 Seal, carbon/ceramic/Viton (includes 40160 O-Ring) 1
62 BAC-7SC 40152 Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A®? | 40160 40160 | O-ring, shaft seal 1
79% | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS 40319 Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 Cap screw, 3/8” NC x 3/4” hex head 4
9 40930 40930 | Cap screw, 3/8” NC x 3/4” hex head, stainless steel (optional) 4
10 BAC-54 41130 | Slinger 1
11 BAC-33 40810 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 Ball Bearing, sealed, BAC-6 shaft 2
13 BAC-32 40790 Snap ring, external, BAC-6 shaft 2
14 BAC-32-S 40795 Spacer for BAC-6 shaft 1
15 BACH-25 40420 | Key, 1/8"x1/8” x 1/2” 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8” diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-206 41372 Hydraulic motor, 7 GPM (includes parts 18 - 25) 1
18 S200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-206N 41397 Hydraulic motor, 7 GPM (motor only - no external fittings) 1
20 41255 41255 Cap screw, 5/16” N. C. x 3-3/4” socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-8SAE 41441 Reverse check valve, #8 SAE male x 1/2” NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2” NPT female 1
24 41448 41448 O-ring, orifice insert 1
25 BAC-79-7 41456 Orifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N), #8 SAE male x 1/2” NPT female 1
©) RK-FMC-150 52710 Repair kit for FMC-150 series pump -
® RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicon carbide shaft seal -
# RK-BAC-75-HYD-L 41374 Repair kit for 200-L Series motor -

ACE 150-206 Pump, 60 & 66 Foot Boom

Page 60



o s
fﬂéj ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom

MODEL | MODEL | MODEL
REF. # 204N 206N 210N DESCRIPTION REQUIRED

1* S200 S200 S200 Seal support spacer
2 40153 40153 40153 Seal cartridge

3 41941 41941 41941 Snap ring, bearing

4 41961 41961 41961 Ball bearing, 7/16" 1.D.

5 41731 41731 41731 Drive plate

6 42041 42041 42041 Valve cap, coasting check
7* 42044 42044 42044 "O" ring, coasting check

8 42042 42042 42042 Spring, coasting check

9 42043 42043 42043 Ball, coasting check

10* 41850 41850 41850 "Q" ring, housing seal

41720 41721 41725 Gear housing

41800 41801 41805 Dowel pin, housing

41742 41742 41742 End plate

41900 41900 41905 Cap screw, 1/4" N.C. hex head

15 42010 42010 42010 Adjusting screw, needle valve

16* 42030 42030 42030 Thread seal, 3/8", needle valve

17 42040 42040 42040 Washer, flat steel, needle valve

18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve

19 41761 41764 41766 Drive shaft

20 41920 41921 41925 Dowel pin, drive shaft

21 41970 41971 41975 Idler shaft

22 41990 41990 41990 Ball, idler shaft

23 41980 41980 41980 Retaining ring, idler gear

24 41750 41751 41755 Gear

25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT

26 41448 41448 41448 "O" ring, orifice insert (use with 41456 insert)
27 41457 41456 41456 Insenrt, restrictor orifice (use with 41455 body)
28 41875 41875 41875 "O" ring, #8 SAE male fitting

29 41441 41441 41441 Reverse check, #8 SAE male x 12" NPT

# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L

—_
BOWON

A N a2 O NN A NNAa N AN A g aaNaa

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Foot Boom
Page 61



AST

ji—zﬁ ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 62



rasr

ILLUSTRATED PARTS LIST

ACE 205-304 Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION
0 550025 1 |PUMP, 205-304 Flanged, Complete Pump
1 BAC-53 1 Pipe plug
1 41120 1 |Pipe plug, stainless steel (optional)
2 7AC-14-FLG 1 |Volute, 300 standard flange x 220 full port flange
3 BAC-23-A 1 |Nut, 3/8” NF, cad plated
3 BAC-23-A-SS 1 [Nut, 3/8" NF, stainless steel (optional)
4i BAC-24-HYD-SS 1 |Washer, 3/8” star, stainless steel
5 BAC-26-200-P 1 [Impeller, with extended keyway, thermoplastic
5 BAC-26-200-Cl 1 |Impeller, with extended keyway, castiron (optional)
5 BAC-26-200-SS 1 |Impeller, with extended keyway, 316 stainless steel (optional)
6j BAC-4A 1 |O-ring, body seal
7j BAC-7SC-205V 1 |Seal, silicon carbide
8 BAC-14-205-HYD 1 [Mounting frame for 205 pump
9 40950 4 [Cap screw, 3/8” NC x 3/4” hex head
10 41330 4 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 BAC-54 1 |[Slinger
12 BACH-33 1 |Snapring, internal, BAC-14-205 mounting frame
13 BACH-32-HD 3 [Snap ring, external, BAC-6-205 shaft
14 40880 1 |[Ball bearing, sealed, BAC-6-205 shaft
15 BAC-25 1 |Key,1/8”x1/8” x 13/16”, extended keyway
16 BAC-6-205-HYD-SS 1 [Shaft, extended keyway, tang, stainless steel
17 S305 1 |[Seal support spacer for 205 series pump
18 BAC-75-HYD-304A 1 |Hydraulic motor, 13 GPM, 1/2” NPT ports
18 | BAC-75-HYD-304A-12SAE| 1 [Hydraulic motor, 13 GPM, #12 SAE end ports (optional)
j RK-FMCSC-205 1 |Repair kit for FMC-205 pump with silicon carbide shaft seal

ACE 205-304 Pump, 80, 90 & 100 Foot Boom
Page 63




¥V VvV VN

fﬂj r

ILLUSTRATED PARTS LIST

HYPRO Pump, 80, 90 & 100 Foot Boom

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and
one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

NOTE: When ordering parts, give
QUANTITY, PART NUMBER,
DESCRIPTION, and COMPLETE
MODEL NUMBER. Reference
numbers are used ONLY to identify
parts in the drawing and are NOT
to be used as order numbers.

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref. 37); two each
motor housing o-rings (Ref. 22),

o-ring (Ref. 5).

and port adapter o-rings (Ref. 30).

Ref.| Qty.

No. |Req'd.| Part No. Description

1 4 | 2406-0007 Drain/Vent Plug

1 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel

wear ring)

2 1 0151-9200C | Pump Casing (Volute) (Includes stainless steel
wear ring) (9304C)

2A 1 0157-9200C | Pump Casing (Universal Flange)

3 1 2253-0002 Impeller Nut

4 1 0401-9200P2 | Impeller (Nylon)

5 1 1720-0083 O-ring

6 1 1700-0100 Rubber Gasket

7 1 2120-0009 Mechanical Seal (Viton/Ceramic) (Std)

7 1 3430-0589 Mechanical Seal (Silicon Carbide) (Optional)

8 1 0750-9300C2 | Mounting Flange

8 1 0750-9300C | Mounting Flange (9304C)

9 4 | 2210-0020 Hex Head Cap Screw

10 1 1410-0056 Slinger Ring

11 1 1820-0013 Retaining Ring

12 1 1810-0014 Snap Ring

13 1 2000-0010 Ball Bearing

14 1 1410-0073 Spacer

15 1 | 2104-0005 Shaft Seal

16 1 1410-0074 Seal Spacer

17 1 2029-0014 Thrust Bearing Assembly - Consists of:
(1) Thrust Bearing & (2) Thrust Brg. Races

18 1 1810-0026 Snap Ring

19 1 | 0510-2500 Shaft (HM3C Model) 7-1/2” long

19 1 0511-2501 Shaft (HM1C & HM5C Models) 7” long

20 1 0151-2500C | Motor Body (Includes Main Bearing)

21 4 | 2210-0005 Hex Head Cap Screw

Ref.| Qty.

No. |[Req'd.| Part No. Description

22 2 1720-0110 O-ring

23 1 0700-2500C1| Gerotor Housing (HM1C Model) 1/2” wide
23 1 0702-2500C1| Gerotor Housing (HM3C Model) 1” wide
23 1 0704-2500C1| Gerotor Housing (HM5C Model) 5/8” wide
24 1 1600-0052 Dowel Pin (HM3C Models)

24 1 | 1600-0044 | Dowel Pin (HM1C and HM5C Models)
25 1 1600-0068 Dowel Pin (HM3C Model)

25 1 1600-0037 Dowel Pin (HM1C and HM5C Models)
26 1 |3900-0022 | Gerotor (HM1C Model)

26 1 3900-0024 Gerotor (HM3C Model)

26 1 3900-0048 Gerotor (HM5C Model)

27 1 0251-2500C2| Motor End Plate (Includes Main Bearing)
28 4 |2270-0039 | Washer

29 4 | 2220-0044 Cap Screw (HM3C )

29 4 |2220-0021 | Cap Screw (HM1C)

29 4 | 2220-0032 Cap Screw (HM5C )

30 2 1720-0108 O-ring

31 1 3360-0021 Pressure Port Adapter

32 1 | 3260-0068 | Poppet

33 1 1820-0038 Retaining Ring

34 1 3320-0049 Tank Port Adapter

35 1 3220-0029 Bypass Adjusting Screw

36 1 1700-0047 Gasket

37 1 |2270-0027 | Washer

38 1 2250-0038 Lock Nut

40 1 | 1610-0055 Roll Pin (HM3C Models)

40 1 1610-0031 Roll Pin (HM1C and HM5C Models)

41 1 [1610-0012 | Woodruff Key

42 1 | 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom

Page 64



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




FAST

frxﬁ ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 66



[ S

fFosT

A A A

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. EDP # DESCRIPTION
0 |550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 |BAC-53 4 | 41110 |Pipe plug
1 141120 4 41120 |Pipe plug, stainless steel (-FS model) (optional)
2 |7TAC-14-FLG 1 41530 |Volute, 300 standard flange x 220 full port flange, cast iron
2 |7TAC-14-FLG-SS 1 41532 |Volute. 300 flange x 220 flange, 316 stainless steel (-FS model)
3 |BAC-23-B-SS 1 40393 [Nut, 3/8” NF, stainless steel
4 |BAC-24-B-SS 1 42702 |Washer, 3/8”, stainless steel, self-locking
5 [BAC-26-200-P 1 40434 |Impeller, thermoplastic
5 [BAC-26-200-CI 1 40433 |Impeller, cast iron (optional)
5 |[BAC-26-200-SS 1 40436 |Impeller, 316 stainless steel (-FS model) (optional)
6 |BACH4A 1 40005 |O-ring, body seal
7 |BAC-7SC-205V 1 40149 |Seal, silicon carbide
8 [BAC-14-205-HYD 1 40338 |Mounting frame for 205 pump
8 |[BAC-14-205-HYD-SS 1 40346 |Mounting frame for 205 pump, 316 stainless steel (-FS model)
9 (40950 4 40950 |Cap screw, 3/8" NC x 3/4” hex head
9 (40930 4 40930 |Cap screw, 3/8" NC x 3/4” hex head, stainless steel (-FS model)
10 (41330 4 41330 |Cap screw, 5/16” NC x 3/4” hex head, motor to pump
11 |BAC-54 1 41130 |Slinger
12 [BACH-33 2 40820 |Snap ring, internal, BAC-14-205 mounting frame
13 |BACH-32-HD 3 40385 |Snap ring, external, BAC-6-205 shaft
14 140880 2 40880 |Ball bearing, sealed, BAC-6-205 shaft
15 |BAC-25 1 40425 |Key, 1/8” x 1/8” x 13/16”, extended keyway
16 |BAC-6-205-HYD-SS 1 40068 |Shaft, extended keyway, tang, stainless steel
17 |S305 1 40163 |Seal support spacer for 205 series pump
18 |BAC-75-HYD-304-PWM | 1 41348 |Hydraulic motor, 11 GPM, PWM
19 (41445 1 41445 |o-ring, #10 SAE fitting
20 |BAC-78-10X10SAE 1 41467 |Reverse check assembly, #10 SAE x #10 SAE
NS |RK-FMCSC-205 - 52705 [Repair kit for FMC-205 pump with silicon carbide shaft seal

ACE 205-304 PWM Pump, 80, 90 & 100 Foot Boom
Page 67



¥V VvV VN

fﬂj r

ILLUSTRATED PARTS LIST

HYPRO Pump, 80, 90 & 100 Foot Boom

Repair Parts Kit No. 3430-0332
Contains: One mechanical seal
(Ref. 7), one o-ring (Ref. 5) and
one rubber gasket (Ref. 6).

Silicon Carbide Seal Kit
No. 3430-0589

Contains one each:
mechanical seal (Ref. 7) and

Hydraulic Motor Part Nos.

2500-0009C (HM1C Models)
2500-0011C (HM3C Models)
2500-0018C (HM5C Models)

NOTE: When ordering parts, give
QUANTITY, PART NUMBER,
DESCRIPTION, and COMPLETE
MODEL NUMBER. Reference
numbers are used ONLY to identify
parts in the drawing and are NOT
to be used as order numbers.

Parts Kit No. 3430-0178
Contains: One each ball bearing
(Ref. 13), motor shaft seal (Ref.
15), thread seal gasket (Ref. 36),
and washer (Ref. 37); two each
motor housing o-rings (Ref. 22),

o-ring (Ref. 5).

and port adapter o-rings (Ref. 30).

Ref.| Qty.

No. |Req'd.| Part No. Description

1 4 | 2406-0007 Drain/Vent Plug

1 0154-9200C1 | Pump Casing (Volute) (Includes stainless steel

wear ring)

2 1 0151-9200C | Pump Casing (Volute) (Includes stainless steel
wear ring) (9304C)

2A 1 0157-9200C | Pump Casing (Universal Flange)

3 1 2253-0002 Impeller Nut

4 1 0401-9200P2 | Impeller (Nylon)

5 1 1720-0083 O-ring

6 1 1700-0100 Rubber Gasket

7 1 2120-0009 Mechanical Seal (Viton/Ceramic) (Std)

7 1 3430-0589 Mechanical Seal (Silicon Carbide) (Optional)

8 1 0750-9300C2 | Mounting Flange

8 1 0750-9300C | Mounting Flange (9304C)

9 4 | 2210-0020 Hex Head Cap Screw

10 1 1410-0056 Slinger Ring

11 1 1820-0013 Retaining Ring

12 1 1810-0014 Snap Ring

13 1 2000-0010 Ball Bearing

14 1 1410-0073 Spacer

15 1 | 2104-0005 Shaft Seal

16 1 1410-0074 Seal Spacer

17 1 2029-0014 Thrust Bearing Assembly - Consists of:
(1) Thrust Bearing & (2) Thrust Brg. Races

18 1 1810-0026 Snap Ring

19 1 | 0510-2500 Shaft (HM3C Model) 7-1/2” long

19 1 0511-2501 Shaft (HM1C & HM5C Models) 7” long

20 1 0151-2500C | Motor Body (Includes Main Bearing)

21 4 | 2210-0005 Hex Head Cap Screw

Ref.| Qty.

No. |[Req'd.| Part No. Description

22 2 1720-0110 O-ring

23 1 0700-2500C1| Gerotor Housing (HM1C Model) 1/2” wide
23 1 0702-2500C1| Gerotor Housing (HM3C Model) 1” wide
23 1 0704-2500C1| Gerotor Housing (HM5C Model) 5/8” wide
24 1 1600-0052 Dowel Pin (HM3C Models)

24 1 | 1600-0044 | Dowel Pin (HM1C and HM5C Models)
25 1 1600-0068 Dowel Pin (HM3C Model)

25 1 1600-0037 Dowel Pin (HM1C and HM5C Models)
26 1 |3900-0022 | Gerotor (HM1C Model)

26 1 3900-0024 Gerotor (HM3C Model)

26 1 3900-0048 Gerotor (HM5C Model)

27 1 0251-2500C2| Motor End Plate (Includes Main Bearing)
28 4 |2270-0039 | Washer

29 4 | 2220-0044 Cap Screw (HM3C )

29 4 |2220-0021 | Cap Screw (HM1C)

29 4 | 2220-0032 Cap Screw (HM5C )

30 2 1720-0108 O-ring

31 1 3360-0021 Pressure Port Adapter

32 1 | 3260-0068 | Poppet

33 1 1820-0038 Retaining Ring

34 1 3320-0049 Tank Port Adapter

35 1 3220-0029 Bypass Adjusting Screw

36 1 1700-0047 Gasket

37 1 |2270-0027 | Washer

38 1 2250-0038 Lock Nut

40 1 | 1610-0055 Roll Pin (HM3C Models)

40 1 1610-0031 Roll Pin (HM1C and HM5C Models)

41 1 [1610-0012 | Woodruff Key

42 1 | 2270-0071 Washer

HYPRO Pump, 80, 90 & 100 Foot Boom

Page 68



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




AT
g2 ILLUSTRATED PARTS LIST

Raven Flow Controls

Raven Flow Controls
Page 70



e =)

ﬁf]j I

| VWV W\

ILLUSTRATED PARTS LIST

Raven Flow Controls Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |FC200 530002 4 |Manifold Clamp 2” Full Port

2 [150G 530014 4 |Gasket 2’ Port

3 |063-0171-894 631805 1 |Raven Motorized Control, 2-way molded connnector
4 |M200150BRB90 530080 1 [Manifold Elbow 2” Full Port x 1.5” Hose Barb

5 |64024H 540016 4 |Clamp Stainless Steel 1-1/2”

6 |BS-1-1/2BH200 510014 AR [Hose EDPM1-1/2”

7 |M200150BRB 530100 2 |Manifold Hose Barb 2” x1.5” Hose Barb

8 ]063-0171-0793 631804 1 |Raven Flow Meter

Raven Flow Controls
Page 71



fasr

ILLUSTRATED PARTS LIST

Quick Fill - Optional 3 Inch

Quick Fill - Optional 3 Inch Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M300BRB90 530114 1 |3"Flange x3"HB-90 Deg

2 |[TC-343 540009 2 |Clamp 3" T-Bolt Hose 3.43 MM
3 112012810 510004 1 |Hose 3" Fertilizer

4 |M300BRR 530113 1 |3"Flange x3" Hose Barb

5 300G 530024 3 |3"EPDM Gasket

6 |FC300 540003 3 |Clamp 3" Worm Screw

7 |M300FP 500012 1 |Valve 3" FPT x 3" Port Poly

8 |79-12 530179 1 |Cable Lanyard

9 |M300CPG45 530234 1 |3" Manifold CPIG x45 Deg

10 |M300A 530233 1 |Adapter, 3" Male x 3" Male THD
11 |300CAP 530023 1 [3"Cap

Quick Fill - Optional 3 Inch
Page 72



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Quick Fill - Optional 3 Inch
PPPPPP



FAST

/_/Jﬁ ILLUSTRATED PARTS LIST

Agitation & Rinse Control

Agitation & Rinse Control
Page 74



e
f #‘éﬁ ILLUSTRATED PARTS LIST

Agitation & Rinse Control Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 |M200PLG 530093 1 [Manifold Plug 2"

2 150G 530014 3 |1.5"EPDM Gasket

3 |FC200 540001 3 |Manifold Clamp

4 |M200100TEE 530075 2 |Manifold Tee 2 X 1"

5 |M200150BRB 530079 1 [Manifold Hose Barb 1-1/2"

6 |64024H 540016 2 |Clamp Hose 1-1/2

7 |1-1/2 EDPM 510014 4' |Hose Spray 1-1/2 Goodyear

8 |FC100 540000 4  |Manifold Clamp 1"

9 |M100G 530068 4 |Gasket1"

10 |MV100CF 500005 2 |Manifold Valve 1"

11 |M100075BRB90 530060 1 [Manifold Elbow 1" X3/4" HB To Rinse Balls
12 |M100BRB90 530061 1 [Manifold Elbow 1" HB To Agitation

13 |PL344BR-24-CEC 500001 2 |Valve Ball Electric Agitation (Optional)
14 90SAEASA | 1 |Control Harness Electric Agitation

15 560021 1 |[Fuse 15 Amp

16 560043 1 [Switch

Agitation & Rinse Control
Page 75



fosT
Y v Y

ILLUSTRATED PARTS LIST

Electronic Sight Gauge

L TANALY ®

‘.

Electronic Sight Gauge
Page 76



N 0060

ﬁf]j I

ILLUSTRATED PARTS LIST

Electronic Sight Gauge - Sensor Tube

PREPARE THE SENSOR TUBE

Item | Vendor Part # Fast Part # Description Qty.
1 Flange 1
2 iton Gasket 1
3 Locking Ring 1
4 Sensor Tube 1
5 Float 1
6 1

\Washer 24.2 x 12.2

INSTALL THE SENSOR TUBE

Item Vendor Part #

Fast Part #

Description Qty.

Tube Socket

iton Gasket 25 x 6

Base of Tank

iton Gasket 25 x 6

\Wahser A6.4

DO |W[IN

Nut M6

Alalalalala

Electronic Sight Gauge - Sensor Tube
Page 77



T

23

2

ILLUSTRATED PARTS LIST

o,
[~ 4

Electronic Sight Gauge - Power Cable

[or29062] X9 1HM| 1 £
(o Ve 52 d%b 5:.8«. e ,_me :.E., al 1 M
3 L

| uus)|adAl| 00| VO | HO|sod ?

) - momo\wmu 13avi 19Lee2 -| o NuB| 9| 2| Vv

-
s uua| | Brigneg |adA) | 00| o | 10| sed
> 19

L -
i ‘Il.
P 1 —
b . |
= [ et R R e T
— | —
.

8€090L¢
¢O

+§'00€ WOO1 1ND
0£0901¢
TTIHSHMOVE dNV
8rogvie 1y

0S°0 T13HSHMOVE hgwo.:m

H3ANN SAN3LX3 WOOT

Page 78

Electronic Sight Gauge - Power Cable



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

ectronic Sight Gauge - Power Cable
P



fFosT

ILLUSTRATED PARTS LIST

Boom Plumbing

52

Fenceline

From TeelJet 14 15 A
Ball =
Valve \@% ot

/@ @/ 21 22 Ebliilivery
o S o

Vi P <L

22
53 /@ % See Delivery Tubes
26 22 23/ ﬁ For Part Numbers
44

Boom Plumbing
Page 80



fﬂj &

FVV V VN

ILLUSTRATED PARTS LIST

Boom Plumbing Parts List

ITEM VENDOR PART NO.

PART NO. QTY. DESCRIPTION

1 4154-G XX-160 790020 1 Pressure Guage 0-160 psi

2 256 2 W asher Flat 1/4" Zp

3 103 2 Bolt HH 1/4 X 1-1/2 GR5 Zp

4 2T20-003 510023 AR |Tubing Poly 1/4" OD

5 44103211 530004 1 Q-Lock Connector Elbow 1/4" MPT x 1/4" Hose
6 M200PLGO025 530094 1 M anifold Plug 2" X 1/4" Port

7 FC200 540001 AR [Manifold Clamp 2" Standard

8 150G 530014 AR |Manifold Gasket 2"

9 50516-6 500029 AR |Ball Valve Section Motor

10 [56609-2-F AR [Valve Sub-Assembly

11 45529-1" 530190 AR |Quick Connector Sub-Assembly

12 |64016H 540014 AR |Hose Clamp 1"

13 |1BH200 510016 AR |Hose Spray EDPM 1" ID

14 |HB100 530041 AR |Hose Barb 1" MPT X 1" HB

15 [LST100-50 530057 AR [Strainer Line 50 Mesh Screen (LST150 Screen)
16 236 AR |Nut HH 5/16" CL Zp

17 120 AR |Bolt HH 5/16 X 3-1/2 GR5 Zp

18 |HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
19 |64016H 540014 AR |Hose Clamp 1"

20 [1BH100 510016 AR |Hose Spray EDPM 1" ID

21 HB100 530056 AR |[Hose Barb 1" x 1” Tee

22 |64016H 540014 AR |Hose Clamp 1"

23 [1BH200 510016 AR |Hose Spray EDPM 1" ID

24 |EL100-90 530310 AR |Elbow 1" FPT

25 |HB100-90 530044 AR |Hose Barb Elbow 1" MPT X 1" Hose
26 [HB100 530041 AR |Hose Barb 1" MPT X 1" HB

27 |[V13N34 530245 AR |Cap 1”FPT

28 58140 520037 AR |Fenceline Nozzle Body, Manually Controlled
28A [55280-1 520038 AR |[Fenceline Nozzle Body, Electrically Controlled
29 |[345-005 540032 2 Hose Clamp 3/8"

30 [3/8BH200 510020 AR |Hose Spray EDPM 3/8"

31 1338D 530306 2 Fenceline Nozzle Body

32 3B12 2 Nozzle Body Nut

33 [CP8027-NYB 520019 2 Nozzle Tip Nut

34 227 2 Nut HH 1/4" Nylock ZP

35 144103206 530001 1 Q-LOCK Connector 1/4" MPT x 1/4" Hose
36 [5504-04-04-SS 610006 1 Elbow 1/4" NPT Stainless Steel

37 11758 1 Guage Bracket

38 11786 1 Guage Strap

39 [45529-90-1 530190 1 Elbow 3/4” Return To Tank

40 |64012H 540013 1 Clamp 3/4”

41 BS-3/4 BH200 510019 1 Hose 3/4”

42 |54608-15-450BEC3 500029 AR |Ball Valve Section (Items 9 & 10)
43 257 AR |5/16" W asher

44 |TC-130 540037 AR |T-Bolt Clamp

45 |[D34100 530225 AR |Hose Barb

46 |QJ17560A-25M 520030 AR |Body Single

47 |Q54676-1/4-NYR 530248 AR |Adapter

48 |[3EL14628 530209 AR |1/4 x 3/8" Barb 90°

49 58480-2 530429 AR [Cable, Chem Saver Electric Option
50 [W 806V 530227 AR |Cap Gasket

51 CP7717-3-912-VI 530198 AR |O-Ring

52 |CP37166-1-302SS 530193 AR |Retaining Clip

53 |[BJTEE100 FP 530147 AR |Tee 1"NPT

Boom Plumbing
Page 81



EAS T

_/JAAAA ILLUSTRATED PARTS LIST

Fence Line Option

o e — |
! h SR
r.i.___ I e e A S e L s e LA L ’i\'
e A S e S S R S O p e, -
—_ S Ak

| \ —_
1 5 ¥ srarns
] _I_,-ﬂ, Q100 T P TV 0D TR L L L il il a0 FR
e L W e e bR b AR R L R R e R o e o P B R b B B R R R MR R

Fence Line Option
Page 82



fasr

ILLUSTRATED PARTS LIST

Fence Line Option Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520016 2 |[NOZZLE SEAT WASHER, RUBBER
2 520037 2 [NOZZLE MANUAL CHEM SAVER
3 520038 2 [NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DTTO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"

6 632054 2 [55'FENCE ROW CABLE

Fence Line Option
Page 83



o s
fﬂéj ILLUSTRATED PARTS LIST

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Single Fence Line, Display Control
Page 84



=
f #éf ILLUSTRATED PARTS LIST

Single Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520037 1 |VALVE, MANUAL CHEMSAVER
2 520038 1 |VALVE, ELECTRIC CHEMSAVER
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55'

Single Fence Line, Display Control
Page 85



o s
fﬂéj ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Dual Fence Line, Display Control
Page 86



fosT

N 0060

ILLUSTRATED PARTS LIST

Dual Fence Line, Display Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55

Dual Fence Line, Display Control

Page 87



o s
fﬂéj ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Single Fence Line, Toggle Switch Control
Page 88



fesr

ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 |PLATE, MOUNT

2 520037 1 |VALVE, MANUAL CHEMSAVER

3 520038 1 |VALVE, ELECTRIC CHEMSAVER

4 632042 1 |2 PINDT 40" CABLE EXTENSION

5 632044 1 |FENCEROW ADAPTER CABLE, 6"

6 632054 1 |FENCEROW CABLE, 55'

7 632089 1 |CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 |DECAL, FENCELINE & AGITATION

Single Fence Line, Toggle Switch Control

Page 89



o s
fﬂéj ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:
1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Dual Fence Line, Toggle Switch Control
Page 90



e
& asr ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control Parts List

ITEM PART NO. QTY. DESCRIPTION

1 18437 1 |PLATE, MOUNT

2 520038 2 |VALVE, ELECTRIC CHEMSAVER

3 632042 1 |12 PIN DT 40" CABLE EXTENSION

4 632044 2 |FENCEROW ADAPTER CABLE, 6"

5 632054 2 |FENCEROW CABLE, 55

6 632088 1 |CABLE, DUAL ELETRIC FENCELINE NOZZLES
7 800261 1 |DECAL, FENCELINE & AGITATION

Dual Fence Line, Toggle Switch Control
Page 91



= -
I Ajz%j ILLUSTRATED PARTS LIST

Plumbing Valves

Plumbing Valves
Page 92



o s
fﬂéj ILLUSTRATED PARTS LIST

Plumbing Valves Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

0 |PL450BEC-FB 1 | Shut-off Valve

1 |TJ505156 BEC MOTOR, 22 RPM (.07 SEC)

2 CP50517-SSPV RETAINING CLIP, 304 STAINLESS

3 CP26197-PP SCREW, 1/4"-20 X7/8", STAINLESS

4 CP50514-PP MOTOR ADAPTER, POLY BLACK

5 |CP20125-TEF THRUST WASHER, TEFLON

6 |CP56613-SS STEM, 303 STAINLESS (FOR POLY BALL)
7 |CP7717-M12X2.5-V1 O-RING, VITON

8 |CP55233-NYB FLOW BACK BODY, NYLON BLACK

9 |[CP38435-1/4-SSNY ELASTIC LOCKNUT, 1/4-20, STAINLESS
10 |CP20106-2-PP FLOW BACK BALL, POLY, WHITE

10A [CP19926-2-SS

11 [CP20564

12 [CP20103-TEF

13 |CP7717-2-2132VI
14A |CP45514-NYB

15 |CP45252-2-3/4-SSPV

16 |cp55224-pp

17 1cP45216-AL
18 |CP45259-SS
19 |CP7717-3-912-VI

20 |CP37166-1-302SS

FLOW BACK BALL, 303 STAINLESS

GASKET, VITON

SEAL, TEFLON

O-RING, VITON

END CAP, NYLON, BLACK, QUICK CONNECT
SCREW, 1/4-12 X2-3/4 PAN HEAD, SS

#75 NARROW TEE BODY, POLY, BLACK

MOUNTING RAIL, ALUMINUM

SCREW, M6 X1 X16MM HEX, SS
O-RING, VITON

QUICK CONNECT RETAINING CLIP, 302 SS

=0 N N DR = 2B =2IDDDIDNIDN =] =D =] =2 N -

56609-3FB-_-_ VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 [SPARE PARTS KIT

Plumbing Valves
Page 93



FAST

frxﬁ ILLUSTRATED PARTS LIST

Butterfly Valve

:

STD_VALVE
SELECT
C-Sd
ITIAL
VALVE CAL
F 2123

Butterfly Valve
Page 94



ILLUSTRATED PARTS LIST

Butterfly Valve Parts List

ITEM PART NO.

QTY. DESCRIPTION

0 632037 1 COMPLETE BUTTERFLY VALVE (ITEMS 1-16)
1 1106-0159-407 1 COVER VALVE

2 |063-0173-418 1 MOTOR ASSEMBLY

3 [321-0000-062 1 WOODRUFF KEY

4 063-0171-893 1 COUPLE SHAFT

5 [219-0000-020 1 TETRASEAL SEAL

6 |222-0000-002| AR |VERSILUBE LUBRICANT

7 1063-0171-892 1 BODY ASSEMBLY

8 [106-0159-414 1 BUTTERFLY VALVE

9 |063-015-0457 1 ISOLATION FLANGE ASSEMBLY
10 [222-1001-050| AR |RETAINING COMPOUND
11 321-0000-256 6 SCREW
12 [041-0159-452 1 LABEL
15 [222-1001-006| AR |ADHESIVE SEAL
16 [054-0159-337 1 REPLACEMENT PARTS LIST

Butterfly Valve
Page 95



fast

ILLUSTRATED PARTS LIST

Nozzle Bodies

QJ17560A

!

ITEM PART NO.

DESCRIPTION

CP48224-NYB

Upper Clamp, 25mm, Nylon (Black)

2 CP48256-SS

Pivot Pin, Stainless Steel

CP48498-NYB

Body, 3/4”, Nylon (Black) (for 3/4” and 25mm versions)

CP7717-2/110-BU

0-Ring, Buna—-N

CP7717-2/110-VI

0-Ring, Viton (Optional)

5 CP48255-1 1/4-302SS

Screw, Stainless Steel

CP21953-EPR

Diaphragm, EPDM

CP21953-VI

Diaphragm, Viton (Optional)

7 21950-10-NYB

End Cap Sub-Ass’y, Nylon (Black)

No. QJ17560A—25mm—NYB(-VI) — Hinged Nozzle Body Assembly

DESCRIPTION:

QJ17560A HINGED CLAMP

ITEM PART NO.

DESCRIPTION

1 CP38930-8-NYB

Plug, Nylon (Black)

CP7717-2-13-EPR

0-Ring, EPDM

CP7717-2-13-VI

0O—Ring, Viton (Optional)

3 CP38931-NYB

E=Clip, Nylon (Black)

CP7717-M28x3~EPRTFE

O-Ring, EPR=Teflon Filled (2 Req'd.)

CP7717-M28x3-VITFE

0-Ring, Viton—Teflon Filled (2 Req'd.) (Optional)

S CP56726-VITFE

Seal, Viton-Teflon Filled

6 CP7717-2-111-VI

O—Ring, Viton

7A | CP38921-2-NYB

Turret, Nylon (Black) (3 Outlet)

78 | CP38922-2-NYB

Turret, Nylon (Black) (4 Outlet)

7C | CP38923-2-NYB

Turret, Nylon (Black) (5 Outlet)

CP21953—EPR

Diaphragm, EPDM

CP21953-VI

Diaphragm, Viton (Optional)

9 21950-10-NYB

End Cap Sub—assembly, Nylon (Black)

WET BOOM DIAPHRAGM
CHECK VALVE QUICK TEEJET®
NOZZLE BODY ASSEMBLY
/2", 3/4", 1", 20mm, & 25mm)

. ®
Spraying Systems Co.
Spray Nozzles and Accessories
P.O. Box 7900 - Wheaton, Il. 60188-7800
List No.
PL QJ17560A

SHEET

10 | cP38925-2-NYB 3/4” & 25mm Body, Nylon (Black)

CP7717-2-110-BU
CP7717-2-110-VI
12 CP48255-1—1/4-302SS

0-Ring, Buna-N
0-Ring, Viton (Optional)
Screw, Stainless Steel

CP48224-NYB
14 | CP48256-SS

25mm_Upper Clamp, Nylon (Black)
Pivot Pin, Stainless Steel

No. QJ36_C-25MM—NYB(-VI) = 25mm Wet Boom Nozzle Body*
*Notes: Specify Either 3, 4, or 5 In Part Number For Number of Outlets Desired,
—VI_In_Part Number Specifies Viton O—Ring Option

DESCRIPTION:

Spraying Systems Co. QJ360C
;%TGB{ Nozzles and Accessories

QJ360C WET BOOM
DIAPHRAGM CHECK VALVE
SZILE Bo 7900 — Wheaton, Il. 60189—7900

JET® HINGED

NOZZLE BODY ASSEMBLY
Rev. No.1 PARTS LIST
PL QJ360C-WB
Ret SHEET __OF

QJ375 QJ373

Nozzle Bodies
Page 96



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

eeeee
PPPPPP



FAST

ji—xﬁ ILLUSTRATED PARTS LIST

Y Strainer

Y Strainer
Page 98



pappag—
fﬂéj ILLUSTRATED PARTS LIST

N 0.0 0

Y Strainer Parts List

ITEM PART NO. VENDOR PART NO. QTY. DESCRIPTION

530125 1 [Complete Strainer
1 MLS222B 1 [2" FP Line Strainer Body
2 MLS220C1 1 [MLS220 Cap Assembly
3 MLS220R1 1 |2" FP LS Retaining Ring
4 LST204SS 1 |4 SS MESH SCREEN
4 LST206SS 1 |6 SS MESH SCREEN
4 LST208SS 1 |8 SS MESH SCREEN
4 LST210SS 1 |10 SS MESH SCREEN
4 LST216SS 1 |16 SS MESH SCREEN
4 LST230SS 1 |30H SS MESH SCREEN
4 LST250SS 1 |50 SS MESH SCREEN
4 MLS250SS 1 |50 SS MESH PERFORATED SCREEN
4 LST280SS 1 |80 SS MESH SCREEN
4 MLS280SS 1 |80 SS MESH PERFORATED SCREEN
4 LST2100SS 1 |100 SS MESH SCREEN
4 MLS2100SS 1 |100 SS MESH PERFORATED SCREEN

Y Strainer
Page 99




= o au:
f! #éf ILLUSTRATED PARTS LIST
60 - 80’ Side Fold Fitting

60 - 80’ Side Fold Fitting Parts List

ITEM PART NO. QTY. DESCRIPTION
1 530044 1 (1" MPT X 1" HOSE SHANK-90°
2 530326 1 |1"MALE X 1" FEMALE SWIVEL
3 530325 1 |1' FEMALE THREAD X 1" HOSE SHANK

60 - 80’ Side Fold Fitting
Page 100



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

60 - 80’ Side Fold Fitting



FASY

/_/JA—ZA—AJ ILLUSTRATED PARTS LIST

Delivery Tubes

Delivery Tubes
Page 102



rasr

ILLUSTRATED PARTS LIST

Delivery Tubes Parts List
ITEM PART NO. QTY. DESCRIPTION

1 14301 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14302 AR |Tube, 2 Port 15 Inch Spacing

1 14303 AR |Tube, 3 Port 15 Inch Spacing

1 14304 AR |Tube, 4 Port 15 Inch Spacing

1 14305 AR |[Tube, 5 Port 15 Inch Spacing

1 14306 AR |[Tube, 6 Port 15 Inch Spacing

1 14307 AR |Tube, 7 Port 15 Inch Spacing

1 14308 AR |Tube, 8 Port 15 Inch Spacing

1 14309 AR |Tube, 9 Port 15 Inch Spacing

1 14310 AR |Tube, 10 Port 15 Inch Spacing

1 14311 AR |Tube, 7 Port 20 Inch Spacing + Fenceline Valve

1 14312 AR |Tube, 2 Port 20 Inch Spacing

1 14313 AR |Tube, 3 Port 20 Inch Spacing

1 14314 AR |Tube, 4 Port 20 Inch Spacing

1 14315 AR |Tube, 5 Port 20 Inch Spacing

1 14316 AR |Tube, 6 Port 20 Inch Spacing

1 14317 AR |Tube, 7 Port 20 Inch Spacing

1 14318 AR |Tube, 8 Port 20 Inch Spacing

1 14319 AR |Tube, 9 Port 20 Inch Spacing

1 14320 AR |[Tube, 5 Port 20 Inch Spacing + Fenceline Valve

1 14321 AR |[Tube, 6 Port 20 Inch Spacing + Fenceline Valve

1 14322 AR |Tube, 2 Port 22 Inch Spacing

1 14323 AR |[Tube, 3 Port 22 Inch Spacing

1 14324 AR |Tube, 4 Port 22 Inch Spacing

1 14325 AR |[Tube, 5 Port 22 Inch Spacing

1 14326 AR |[Tube, 6 Port 22 Inch Spacing

1 14327 AR |Tube, 7 Port 22 Inch Spacing

1 14329 AR |Tube, 6 Port 22 Inch Spacing + Fenceline Valve

1 14330 AR |Tube, 5 Port 22 Inch Spacing + Fenceline Valve

1 14331 AR |Tube, 6 Port 15 Inch Spacing + Fenceline Valve

1 14332 AR |Tube Assembly, 2 Port 15 Inch Spacing, Inc Nozzles
1 14333 AR |Tube Assembly, 3 Port 15 Inch Spacing, Inc Nozzles
1 14334 AR |Tube Assembly, 4 Port 15 Inch Spacing, Inc Nozzles
1 14335 AR |Tube Assembly, 5 Port 15 Inch Spacing, Inc Nozzles
1 14336 AR |[Tube Assembly, 6 Port 15 Inch Spacing, Inc Nozzles
1 14337 AR |Tube Assembly, 7 Port 15 Inch Spacing, Inc Nozzles
1 14338 AR |[Tube Assembly, 8 Port 15 Inch Spacing, Inc Nozzles
1 14339 AR |[Tube Assembly, 9 Port 15 Inch Spacing, Inc Nozzles
1 14340 AR |Tube Assembly, 10 Port 15 Inch Spacing, Inc Nozzles
2 590054 AR |Spacer, Wet Boom

3 540040 AR [Clamp, Wet Boom

4 520039 AR |[Nozzle Body Triple Wet Boom

5 590048 AR |U-Bolt Stainless Steel

6 540029 AR |Tube Clamp Base

7 655 AR [Nut HH

8 590078 AR |[Bolt HH 1/4 x 4-1/2 GR5 Stainless Steel

9 685 AR [Washer 1/4" Stainless Steel

10 655 AR [Nut 1/4" Nylock Stainless Steel

11 520030 AR [Nozzle Body Single Wet Boom

Delivery Tubes

Page 103



o s
fﬂéj ILLUSTRATED PARTS LIST

Hydraulic System

Detail A

Hydraulic System
Page 104



e =)

ﬁf)j I

& OO O

ILLUSTRATED PARTS LIST

Hydraulic System Parts List

ITEM VENDOR PART NO. PART NO. DESCRIPTION Qry. 60" 80, 90 &100
1 648124 620019  |Cylinder, 20TD16-150 SAPush, Main Lift 2

2 (64004-8047 610038  |8CRBxA4JIXRestricted Adapter, .047 2

3 |FDMVARI7-4FRIX 600008  |Hose4JIC Straight 1

4 | 2NV12-12SAEM 530182  |Hydraulic TIPx80ORB 4

5 |FDIVBR17-8FRJx8VBO-288 Hose Hydraulic Block Feed 2

6 (645710 620006  |Cylinder, 30TD16-150 Double Acting, Fold 2

7 |68014-8R045 610040  |8CRBx4JIX90° Restricted Adapter, .045 4

8 |FDOMARI7-AFRIX4F)X104 Hose 4JIC Straight 2

9 |FDIVHRI17-4FDO0MAFRIX302 Hose 4JIC Straight x4JIC 90° 1

10 |FDVER17-4FJXO0M4FIX302 Hose 4JIC Straight x4JIC 90° 1

11 [68014-8-R045 610040  |8CRBx4JIX90° Restricted Adapter, .045 4

12 1645710 620006  |Cylinder, 30TD16-150 Double Acting, D13, Wing | 2

13 |FDVBR17-6FJ%156 Hose 6JIC Straight 2

14 (680168 610030  |8CRBx6JIXAdapter 2

15 648422 620023  |Cylinder, 25TD08-112 SAPUIl, Wing Tilt 2

15 For Norac/Raven Boom Height Control Systems Opt.
15 648402 Opt. NoracRaven 620022  |Cylinder, 25TD10-112 SAPUIl, Wing Tilt Opt.
16 |6805-6-8 610035 |8CRBx3/8’ FPT90° Adapter 4

17 |BV3 610036  |Breather 38" MPT 4

18 |FDIVHR17-4F)O0MSAVE-302 Hose Hydraulic4JIC 90° x4JIC 90° 1

19 |FDVER17-4FJO0MARIX322 Hose Hydraulic4JIC 90° x4JIC 90° 1

20 |FDVARI7-4FIX4F)X104 Hose Hydraulic4JIC Straight 2

21 |FDVBR17-8VBO-10MBXD90-204 Hose Hydraulic Pump Feed 2

22 |0531-601-5001100 630002  |Accumulator 1

23 | FDVAR17-4FIX4FDO0MH5 Hose Hydraulic4JIC Straight 1

24 |FDVAR17-4FJX%4F)X25.3 Hose Hydraulic4JIC Straight 1

25 INA

26 |66024 610028  |RunTee Adapter4JIC 6

27 |6402-04-04 610018  |Adapter Swivel 4JICx4CRB 1

28 |MAH14-SAE 500000 |\ale 1/4 Tum Hydraulic 1

29 70008054103 630008  |HydraulicBlock-5 Station 1
NS | 70008064103 630011 |HydraulicBlock - 6-Station 1
30 (640004 610007 |4CRBx4JIC

31 237 237 Nut HH 3/8” Nylock Zp Centerlock

32 (132 132 BoltHH3/8x3" GR6 2p

Hydraulic System
Page 105



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

P

/

-
o

i

n«-
< W

X *
S &

1]
©,
A :
e nl| === =:=]i %
O

232 BLK = = ORG 23"
P SE——
S (=R wo
21" Bk = 21"
| -ﬂ:

=== —

Cc7
C2

cé
o =)

= WHT/BLK —187
:cHHUZI BLK

17>
U‘. ORG/BLK—\]
1s°
W = RED/BLK —51
: m_““_uz ¥ BLK

o

C4

00000

cs

S/N

O@@@@

| s R | 1

4 C10
¢S

Page 106

Hydraulic Control Valve Harness - 60 - 66 Foot Boom



FAST

fnﬁ ILLUSTRATED PARTS LIST
Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 212-025 1 |Bolt, 5/16-18 x 0.75

2 214-002 14 |Cable Tie, Black, 7"

3 255-026 1 |Loom Clamp, .5" ID Metal/Rubber

4 302-374 1 [Manifold Assembly, 0805 2DA 3SAO0Closed Intg DTR 12V WP6400-4 PT6801-8
5 319-668 1 |Harmess Assembly, 12 con 18ga DTR Key A 12P(12)-2DTR2P(2) 33'

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 107



ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom

Page 108

Hydraulic Control Valve - 60 - 66 Foot Boom




fesr

ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

5 232-050 2 |DECAL S/N (SILVER)

6 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

7 253-037 1 |[COIL H/F 6359774 DT

8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

9 270-093 1 [MANIFOLD S14153-4 5CIR AL RV

10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

11 273-012 1 [CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

12 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
13 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 60 - 66 Foot Boom
Page 109



RS T

fAAAA ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom

3

£
eLARET!
99'ﬂ§
O/, il
B gé@,
/égl;%%%?ég

@
Eﬁ =00 GRN 24"
D =9 —() BLK —(T0 SOLDER JOINT #1)
23" UL
mz—@g—mmmmm ) W
21"
D:'-.:n:—@umsommn) ‘fL_L" N

e

17"

[D-zm—@ﬁ%mmn) h
e
[g_;—@gmmmn) i b

—————————"
BLK—
/BLK:

=
b

SOLDER r—

]
PEL..

12

3

SOLDER r
JOINT §2 L%

JOINT #

[m————————-

N\

21"
[E- e —@w(—(msomm.mmn)
(] = e —@u—mmmm

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 110

/




o s
fﬂéj ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness - 60 - 66 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 231-008 6" |Shrink Tubing .750

2 231-009 3" [Shrink Tubing .5

3 231-250 6" |Shrink Tubing .250 Black

4 232-050 2 |Decal S/N (Silver)

5 252-058 159" [Wire 18ga Black

6 252-064 35' |Cable 12con Gray 18ga

7 255-212 1 |Connector Deutsch 12 Pin recepticle DT

8 255-213 1 |Connector Deutsch DT PLUG 12 PIN

9 255-214 1 |Connector Deutsch LOCK WEDGE 12 PIN DTR
10 255-215 1 [Connector Deutsch LOCK WEDGE 12 PIN DTP
11 255-505 7 |Connector Deutsch LOCK WEDGE 2 PIN DTP
12 255-801 7 |Connector Deutsch 2 PIN PLUG DT

13 255-969 2 |Connector Deutsch LOCK WEDGE 2 PIN DTR
14 255-971 2 |Connector Deutsch 2 PIN RECEPTICLE DT

15 255-977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |Connector Deutsch

Hydraulic Control Valve Harness - 60 - 66 Foot Boom
Page 111



ILLUSTRATED PARTS LIST

Control Console - 60 - 66 Foot Boom

2aby

i/J

dvO ON3 ;i1 (Z1)dZL V A3N di0 VO8L NODZTL NuH ﬁ ¥81-02¢ | +¢
57 VO ASSV Nd ¥3G10H3SN3 | t | 69-61¢ | g¢
A NIS ,8//—HA XSMINW TING 1ONB | t | SeZ—6lE | 2t
| .8/d £ SOu3S 3UM ©/d SSINAVH | t | Zig-viE | I
T | <e0—1ic | og
781" 89 TNA diO OOL MS | + | Z20-65C | 62 |
781" NuO UNA dRD DOL S | | £20-65C | 8¢
Z81° A TNA dio OOL MS | | | 220-65¢ | £z
Z81 M@ UNA didid O0L MS | 1 | S10-652 | 92
T TO0-652 | oz |
591 N3 Q35010 i’ WAL | t | G8e-55¢ | ¥z
VOri—91 SNI 4 Od Wl | ¢ | 6i1-652 | &2
Vo9I—¥1 3/ Od WAL | ¢ | 0L0-55¢ | 22
VO81I-91 GN3 43S010 30NdS WAl | ¢ | 050-S62 | 12
[~ VoBL/OZ SM NON 4 Od Wil | 8 | 900-S5¢ | 0C |
18 Od d dvi-1 WL | O¢ | 200Gz | BF
V9 Zvaltd 3400 | ¢ 100—¥Z | ot
N¥O vogt 3uM | 81| o090-zsz | ZF
034 vosL 3um | +2| eso-zsz | 9T
8 vosL 3um | .81 | seso-zsz | ST
X85 NJO 1008 OOL MS | & | €20-0s¢ | ¥t
9NO1 WOW df 10dd OOL MS | € | <€t0-0s2 | <t
THOHS WOM ot 1040 9OL WS | ¢ | £00-0SZ | ¢F
T X Gt XB/q100 030 | T 650252 | 1t
(3ATS) N/S 030 | ¢ | oso—esz | OF
T | Zs0-0sZ | ©
T | o006z | 8
JL V18 3L 3@V | € | 200z | £
I 090XSLOXLSC NOUN S3HSVM | ¢ SEE—<Ie 9
I 005 X 0c—¥/t G3013M M3J0s | ¢ | 1sz-2cie | &
T | swe-eiz | ¥
Z | eoc-2iz | €
18 GH WAO 8/ X C5-9 N330S | ¢ | vei-2iz | ¢
998" VIG J10H ‘LES—.C° 00A3H s ws [ 1 | ow-oiz L
NOILIYOS3a Lyvd ALD RIEANN L¥Vd oN

1SN SLdvd

Page 112

Control Console - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




NUILVUU | HJULUN = Wy

B B E B B

di

[ClraXgED

S
% & =5

N TN
P

a
A
RS

901 1ada
a3y vms na Sms

o . ™
X

ILLUSTRATED PARTS LIST

A A A
€ £
01 NO1 o1
WONC e
901 1dda ool i &mzzﬂ_m
T13A ZMS AdD €MS

S|

£

MJ

WVHOVIA ONIMIM HOLIMS

Control Console - 60 - 66 Foot Boom
£
z

Page 114

Control Console - 60 - 66 Foot Boom



ILLUSTRATED PARTS LIST

Page 115

Wiring Harness - 60 - 66 Foot Boom

e ] v_._m_\ﬁmuﬂ o
EN NN9—0L ]
9NTd ALAVO—OL i 1HM/19-6 s
oNTd ALAVO—6 d nia-g I
9NTd ALAVO-8 I 1a/1HM—L {
9N1d ALAVO—L 3 18/9480—9 -
oN1d ALIAVO-9 L] 18/aR- 2
o9N1d ALIAVO-S — ig/nia—v L]
oNTd ALAVO—¥ A 1HM—€ 4
oNTd ALAVO-E i 20-2
oNTd ALAVO-Z A aR-1
oNTd ALAVO-L N
143039 904 TvI3a 1IN0 Nid ON'd ¥04 V1A 1NO Nid
.6—.01 «£
\ﬁ | | —
| |
A
| |
| |
_ C— (1
| |
== (®
i | |
o 1]
e 74 | — |
|—, 1

i
Harness - 60 - 66 Foot Boom

[~ 4

[k

f

A

=
iring

w

ON1d ALIAVO 1N3d INOD| Ol 6.6—SST oL
vo81/91 13¥00S HOSLN3A MINO| ZI 8L6—GST 6
v98L—91 NId 1n3Q INOD| 2 LL6—SST 8
dld NIdZl 3903M X001 dINO| | Gl¢—8ST L
¥1Q NIdZl 3903IMMO0T LN3A NNOJ| L 12—GS2 9
10 9N7d NIdZL HOSLN3A ¥IND| | £1¢—882 S
NIdZl 1d03¥ 10 Ln3d NNOO| | Z12—8S2 14
AdO OAd V98l NOOJZL 378VvO | LI ¥90—-26¢C <
M8 vogl 3dIm |21 850—2SC 4
18 ,00S° ONIGNIINIYHS | L 600—1¢£2 3
NOILdI¥OS3a Layvd ALD|Y3GNNN L8Vd| oN
1S Sldvd



ILLUSTRATED PARTS LIST

Control Console Decal - 60 - 66 Foot Boom

MOdSIRE} ee)eq] SDR 1pe] SAREA( SORTTERG

ONIM 1HOIY

SOMM PHOTYAG ISP SHIH PIOD OAe]] KEELNTE

SONIM dITd

— qEa—

_ 1¥0dsNviaL —)

9NIM Li11

M@

— dn )

198¢-LTb-L0S
6S19S NW ‘01 4N
tb PY A) 658YS

PUEE) || == || e zl D | == || s [ e
e || === | = 2 MEEL | == | === |[ ==
I || == || == Ll N

pIal4 Buip uleiy %) 90 6%80L%2% 1 | WumAIgRuIDgbiogpey | (wow)umog
O s e (1e1s) 483U enig Hous g
podsuel] Bui ureiy 90 o) 0L®z% 1l wo g B0  pay (wow) dn
piald sbuipm dil4 [%9) Jxe) 6%0188%¢ uMAIg 3 WO g nig 3 IuM [ (wow) umog
O e e (1e18) 183U poy Hous
podsuel] sbuip dij4 o) [29) 0.88%¢ wo B nig 3 JUM (wow) dn
umoq Buipm 1 o [ = 67%0L88 WUMAIIE 8 WIS B XIg/paY (wow) umoQ
Jjo | - | | | (1e1s) JoULD Reig BuoT ¢
dnbum ey | - [5) 0L %S wso 3 Jig/pey (wow) dn
umoq utepy o — 6%0L%89 WUMAIE B WS B NIFg/BI0 (wow) umoQ
M = [ = | = T —— = (Jeys) Joyuad MOJ|[BA Buo g
dnuey | - [20) 0L %9 w9 Ng/bI0 (wow) dn
umoq BuIp 17 Sl 6780782 UMAIE B WD B NIFAUM (wow) umoQ
T = = (ye1s) J8)UBD usal9 Buo |
dnbumnn = [ — €0 0L %/ w9 B NIFAUM (wow) dn
uolouny S}iod jue] | s}iod ainssald | uoljeso-] jnQ uld Sallp JOH uol}isod Youms |10jo9 jooqg | "ON Yo)Mms

¥01¥-5080-00L ® €01¥-5080-00.

Control Console Decal - 60 - 66 Foot Boom

Page 116



ffjg r

vV ILLUSTRATED PARTS LIST
Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom

1HM/>18~
>1g/Nuo~"

- OB,
<> (» (» 'l

PARTS LIST
N2 |PART NUMBERQTY PART DESCRIPTION
1 212-025 1 |BoLT 5/16-18 X .75
2 214-002 13 |CABLE TIE BLACK 7"
3 255-026 1 [LOOM CLAMP .5”"ID METAL/RUBB
4 302—780 1 |MANI ASSY 0806 4DA 1SA CLSD DTR 12V WP6400—4(7)+6(2)R.047 P6801-8
5 319-724 1 |HRN ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3P(3)-9DTP2P(2) 2DTR2P(2)) 33'

Hydraulic Control Valve Wiring Harness - 80, 90 & 100 Foot Boom
Page 117



FAST

fnﬁ ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600

| [ T [ [T 1]

N PN

7 N /s
C10@ C9 CS@ 07@ Cé

@] s/N O

2© 5@ 2@ 20 A0

© ©) (© © ©

= N\

1 [

= R
N Y, \N Y,

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600
Page 118



o s
fﬂéj ILLUSTRATED PARTS LIST

Hydraulic Control Valve - 80, 90 & 100 Foot Boom Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 273-023 2 [FITTING 6400-6-6/S-MJ-MO

3 210-038 4 |FITTING 6408-HHP-8/HOLL HEXPLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210-127 3 |FITTING 6408-HHP-6/HOLL HEXPLUG MO

7 232-050 2 |DECAL S/N (SILVER)

8 232-058 1 |DECAL FASSE BLACK/GOLD 1" X.75" ROUND CORNER

9 253-037 1 |COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

12 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)

13 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 273-058 1 |CARTRIDGE H/F RV10-22A-0-N-NC-35-30 (Seal Kit Part Number 274-009)
15 273-077 7 |CARTRIDGE HYDAC WS 08W-01-C-N-0 (Seal Kit Part Number 274-028)

Hydraulic Control Valve - 80, 90 & 100 Foot Boom - 9600
Page 119



ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness

A

F

=

EEz:ﬂzEEﬁ:jﬂs@a.u_uS.n

"SHLONTT @3LI03dS E@§ h

‘OVE OINI S3LL ONINVA3N Ind '€
‘SSANYVH dNn

W00 OL S3LL 318w € 3sn T

£€ S| HLONTT SSANAWH L

.

1IH*IHIHIHININIHIHIHIHI?

2
N
N
N
N
N

21"
17"

RED 23"
BLK —(TO SOLDER JOINT §#2)

RED/BLK —15

——() BLK —(TO SOLDER JOINT #2)
WHT

[=== =]
(- =}

wHT/BLK—198"

of =395 ——((©) BLK —(TO SOLDER JOINT #2)

GRN
ORG
BLU
ORG/BLK:

=335 ——(@) BLK —(T0 SOLDER JOINT #2)

OMd AUAVD 1M30 INOD | OI 6L6—-8S2 | L1
[ Vo81/91 HOSINGA 13005 WAL | 9% | 826-5s¢ | 91
VO8L/91 HOSINIA Nid ML | oI LL6-SST Si

10 14303 NidZ HOSLN3O ¥IND

10 NidZ 390EM X007 HOSIN3A UIND
10 ONd NidZ HOSIN3A AIND

dld NidZ 39EM X007 HOSINIA AIND
dl0 NidZL 3903M X007 LN30 NNOD
1A NidZl 39M 00T HOSINIA AUIND
NidZL 9Mid 10 130 NNOD

10 143033 NidZl HOSIN3A ¥IND
Vo8l AMD NOOZI 3180

NG VOBL UM |

 @ww NS HH
M8 .0SZ° ONIBNDLINRIHS
S' ONIBALINRIHS

= _<:)BLK—(TD SOLDER JOINT #2)
=132 ——(8) BLK —(TO SOLDER JONT $2)

[== =]

[=== =]
[=== =]
(== =]

ma] [==|
5
P
mEN=EE 5
> == Ay
T

=== —({) BLK —(TO SOLDER JOINT #1)
o e _@mx—msowm.umfz)

|
L

SR

CEE
(mal =¥
ma] =¥
D

05" SNIGNDINGIHS
NOLLJOS3A 1Mvd
1SN Sidvd

Ehth;ﬁ_h—"—'—thN
;
8

kb
Y]]

2 [~ |||+ 0]|o|~]| oo
ﬁi >

Page 120

Hydraulic Control Valve Wiring Harness



ILLUSTRATED PARTS LIST

X3

£

F

Control Console - 80, 90 & 100 Foot Boom

L1 (€)dedLa (Z1)dzh V A3 dLa vasL NOOSL NaH | L ooL-0z¢ | €¢
.G/ YOI ASSY Wd ¥3Q10H3snd | | 69.-61¢ | 2%
8/d € S31¥3S UM 8/d SSINUVH | LiZ—vIE | 1g
02004 9MS MINN dd TI¥a TON3 | L 16.—v0g | 0F
9,8/1 L—H4 XBMLNN TII¥a TON3 | L 00v—0¢ | 6z
LL81° 18 TANA 90L dio | 1 1£0-652 | 82

£81° A¥O ANA dI¥9 90L MS | L20-65Z | LT

/81" N¥O TANA di¥9 90L ms | } £20-652 | 9T

£81° 13A JANA dI¥O 90L MS | | 220-65z | S¢

/81" 18 TANA N9 90L MS | 1 510-652 | ¥2

£81° Q34 TANA dI¥9 90L MS | I 500-652 | €T
LSLL'L VIO 310H ‘01504 —,5v° 0DA3H 47 Nivuls | 1 oi.-ssz | TT
9¥1 N3 Q3S0T0 30Id1S WL |} S82-S5C | 12
VovL—9L SNI 4 Od Wil | ¢ 6LL-SSZ | az

v99L—¥L 4/W Od Wil | 2 0L0-65Z | 6L

VO8L-91 AN3I G3SO1] 30MdS WiL | ¢ 0£0-¢5Z | 8L
vo8L/0Z SNI NON 4 Od WL | 9 900-S5Z | /1
vo8L-2Z SNI TInd 4 O0d Wil | ¢ $00-SSZ | 9L

g 0d 4 dvi-L Wil | Sz | zoo-ssz | Gt

dNvg zvella 3aoid | L 100-¥5Z | ¥1

A¥9 NdO 1008 90L Ms | o £20-08Z | g1

ONOT WOW df 10dd 90L Ms | € | €10-osz | z1
1MOHS WOW df 10da 9aL ms | ¢ | coo-o0sZz | 1y

S X G’} ¥18/@109 1030 | L 6S0-2€2 | oL

(¥3Aus) N/s 1030 | 2z 0S0-2¢2 6

0907/M TWZ 8L X ¥1 ¥10 A10d ova | 1 150-0gZ | 8
HOLINON ONSH Didg | ooc—61z | L

WL YoviE 3L J18vd | ¢ zZ00-¥1Z | 9
090°XGZ8'XZSC NOTAN U3HSVM | 2 cee—€1z | S
008" X 02-¥/1 03013M M3¥DS | z 12—z | ¥
JIVA3S 0Z-%/1 8ONY | 2 S12-212 3

SSvdg 8/6XZ€-9 L¥3SNI T z02-2\2 z

18 GH VA0 8/€ X 2£-9 M3¥dS | ¢ v81-z1z | ¢t
NOLLJI¥OS3a L¥vd ALD [M3ENNN LV oN

'Iv8 MS NO 113 @ ’
oL @) » G)E@) 10 ¢ \ @ w @ 0z

(8)(9) :NMoHS 10N 2 @
SSINYVH dn 1102 JONINILTY SV NMOHS
oL 3l Tavo-L 38N ‘1 S3NTVA TIONV 3HL SN+

OIHJYYO NI NMOHS SV

TSALON S3IHILON HOLIMS INJIMO-

Control Console - 80, 90 & 100 Foot Boom

Page 121



ILLUSTRATED PARTS LIST

2aby

i/J

Control Console Switch Diagram

8/ Ny

1HM/Q3

(CFAZRER

® ®

NOILYOOT HOION = V¥

N3
na
1HM

1AM/M8

1HM/N¥O

a3y
890

)

=

=7\

Vi
I
7

|
S
] ™

S T
% U oo

=
e/ TN PN

LHm/>n8

¢l
n &n \eon /_/ - x\ ) @)
o @%bfiwﬁﬁg
oA 7 % s %
A A
WO S LMOHS WO dg WIS
T Tae e’ ons i S

18/9490

E@ngﬁ%ﬁu T

T
%3

¢ 2 ;,r K

A A JVaIS
P vost g
o1 \ NO1
WIN e WON e WIN e
90L 1dda 901 1dda 901 ldda
N9 LMS 73A ZMS A9 ‘EMS
b Iy | | NIV 171y
rd
% &
N
|0
=

AVHOVIA ONIFIM HOLIMS

Page 122

Control Console Switch Diagram



& OO O

fasr

ILLUSTRATED PARTS LIST

Wiring Harness - 80, 90 & 100 Foot Boom

PIN_OUT DETAIL

C
©

A = GRN/WHT
B — BLU/WHT
C — RED/WHT

— RED 7 — WHT/BLK
~ ORG 8 - BLU
— WHT 9 — BLK/WHT
- BLU/BLK 10 — GRN
- RED/BLK 11 — BLK
- ORG/BLK 12 — GRN/BLK

Wiring Harness - 80, 90 & 100 Foot Boom Parts List

ITEM PART NO. QTY. DESCRIPTION

1 231-007 3" |SHRINK TUBING .625

2 252-020 11" |CABLE 15CON 18 GAUGE

3 255-215 1 |CENTER LOCK WEDGE 12 PIN DTP

4 255-756 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A

5 255-813 1 |CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 255-817 1 |CONNECTOR DEITSCH LOCK WEDGE 3 PIN DTP

7 255-978 15 |CONNECTOR DEUTSCH SOCKET 16/18 GAUGE

Wiring Harness - 80, 90 & 100 Foot Boom
Page 123



ILLUSTRATED PARTS LIST

Control Console Decal - 80, 90 & 100 Foot Boom

Modsuen 210§3q SSUMIPO| SKBMIY :DNINIVM

HUH

SONIM dId
agid

ONIM NVW

O O o
aN3IDAa

JHOdNWVIL

ONM JHON

—_—

NNVW
NAOd

ONIM.LA1
-

_in————J
S3IM PESYJISAO JSpUn SGUM POJUn JDASN

198E-LTV-L0S

65195 NN SFTIN

¥ PU AW 658YS
hossd

1SV

puno.i9 dzl-zl NIg/uID = || =
punoI9 delv Migmig
punoI9 de-¢ JUM/PEY
punoi dzl-LL g [
pIdId YoHH 1D 90 dz21-6 'd2l-0l ‘dz}-g ‘dzi-} WMAIIE B WD 8 BIO B pay (wow) umoqg
[ie) (1838) JoyuaD an|g uoys 9
podsuel] yoyH 90 1D dz1-01 ‘dzl2 'dzi-| ul9 g 610 ® pey (wow) dn
piai4 sbuip dil4 €0 80 d21-6 'dgl-0l ‘de-2 'de-| WUMAIE 8 UID R IYM/NIF B JUAM/UWID (wow) umoQg
30 (3238) 183U soelg uoys g
Hodsuel| sbuip dil4 80 [3e) dzl-0l 'de-g ‘de-| ul9 9 JUAM/NIF 8 UM/UID (wow) dn
piold Buip urey [4e) /0 dg1-6 'd2l-0} ‘dz}-8 ‘dzl-¢ WYMAIIE B UID B Nig 8 JUM (wow) umoQg
o) — Gess) 1pued pay Hous ¢
Hodsued| Buip uley /0 [Ze) dzl-0l ‘dzl-8 'dzl-¢ Ul 2 nig 2 JUM (wow) dn
umog Buinm 1y ) dzZ1-6 'dzl-0l ‘dzl-§ WMAIE R WD B NIg/Pay (wow) umoQg
iTe) —— e [(EREETER) el Buo ¢
dn Puim 1 o) d21-0l ‘d2l-§ uo @ Yig/pey (wow) dn
umoq uleiy 60 d21-0l 'dzi-Z w9 B MgAUM (wow) umoQg
[TTe) e (3838) 193U MOJIBA Buo z
dn urepy 60 d21-6 'dzl-0l ‘del-Z WMAIE R WD B NIFAUM (wow) dn
umoq Buipn 11 [ dz1-6 'dzl-0l 'dzl-9 WMAIIEG B WD B XIg/BI0 (wow) umoQg
1O ———men ——— [(EOEETER) usal9 Buo |
dn Buipy 1 [0) dz1-0l ‘dzl-9 w9 B NIg/810 (wow) dn
uonoung sliod jue] | syjod ainssaid uoneosoT InQ uid Sallp\ JIOH uolnisod Yayums |1ojoo joog | ‘oN yosums

anbuo paxid4,0Zl S0L+-9080-002

Control Console Decal - 80, 90 & 100 Foot Boom

Page 124



EAST

fm ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev. A)

WHITE 12 GA.

j ITE 14 GA, —< 1
f WHITE {8 CA. mTE 14 GA, < 15
WHITE 14 GA, oo
2 BROWN 18 GA. 2 2
3 YELLOW 18 GA. he foec. 3
4 GREEN 18 GA, dejuec. 4
5 BLUE 18 GA. Bl 5 5
6 BLACK 18 GA, ool ¢ 6
7 BLK/WHT 1B GA, ool 4 7
I 8 BRN/WHT 18 GA. sool 8 8 J2
CONSOLE END CABLE END
16 PIN CONNECTOR | ¢ BLU/WHT 18 GA. eool 6 9 | 16 PIN CONNECTOR
10 ORG/WHT 14 GA. E ‘WI :m"
1> CABLE-SHEELD e noj do 1
12 : : CABLE-BLACK 20 GA : : Rop +3¥ 12
13 >4 CABLE-RED 20 GA || oy sc. 3
- ORENGE 14 CA —< 14 12
ORANGE 14
14 ORANGE 14 GA, OmGE " 3 ) <] +f2y shioo
15 WHI/BLK 1B GA, ool 7 10
RED 16
16 RED 14 GA, 4 G\ W
RED 12 GA ——o’}y—nm 12 GA.
F
A
J3
N\ g | RADAR

Control Console Wiring Harness
Page 125



o s
fﬂéj ILLUSTRATED PARTS LIST

Control Console Wiring Harness

CABLE,
12’ PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

|5<:—(;|— CABLE-RED —— e s, <3
2 ef———— CABLE-BLACK Y <2 |J
i e_l*,_ CABLE - SHELD —l*j—m < 1 3 ASSY
5 CORD-YELLOY . - >
11 1
4 ——— CORD-GREEN <2 'zj» Y
- P - Assy
6 €— BLACK 18 GA, — <C
—— W L | 4
3 Wy
oniice <A roxk
2 ¢————— BROWN 18 GA iz <c
—WHiE 1 p J5
J2 et <4 ) fofer
m&m b — BLUE 18 GA. T <c
—E L g | g6
ORANGE , 3 WAy
< A | ToMER
7 €———— AKX/ 80 el <c
{ S— YHIE 14 GA e [sp-1 Fﬂé—ﬁﬂ-< 8 |J7
e o TG e <A
Be— BRI B G =l s X3
W Lo | 48
m o 3 WAY
< A roxn
9 & BLu/fmT {8 GA e <C
[
[ YnE | <8 | J9
L0 <A | S

Control Console Wiring Harness
Page 126



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Control Console Wiring Harness



-V <
I Qéj ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 5.8 Gallon

Installs In Line With Rinse
And Agitation Valves

To Fitting On
Bottom Of Tank

HYPRO Cleanload Eductor & Mounting, 5.8 Gallon
Page 128



fasr

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 5.8 Gallon Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 [64020H 540015 2 [Clamp, Hose 1.25”
2 |1-1/4BH200 510013 6.5 |Hose, Spray 1.25 EDPM
3 |M100125BRB90 530065 2 |Manifold Elbow 1 x 1.25 HB
4 |FC200 540001 3 [Manifold Clamp 1” Standard Port
5 (150G 530014 3 [Gasket 1” Standard Port
6 [MV100CF 500005 1 |Manifold Valve Standard Port
7 |M200100TEE 530075 1 [Manifold Tee
8 |3375P-05T5-05 570039 1 |Hypro Cleadload Eductor, 5.8 Gallon
9 9250 1 |Plate Adapter
10 687 1 |Pin, Spring 1.25 x 2" Zp
11 7981 1 |Handle Tee
12 |67 790001 1 |Spring, Century 2” Free Length
13 262 1 |Washer, Flat 3/4”Zp
14 7928 1 |Link, Upper
15 153 8 |Bolt, HH 1/2 x 1.5 GR5 Zp
16 11632 1 |Back Plate
17 231 8 |Nut, HH 1/2” Nylock Zp
18 154 1 |Bolt, HH 1/2 x 2.5 GR5 Zp
19 223 1 [Nut, HH 1/2” Jam Zp
20 152 1 |Bolt, HH 1/2 x 1" GR5 Zp
21 7925 1 |Link, Lower
22 128 4 |Bolt, HH 3/8 x 17 GRS Zp
23 769 4 |Nut, HH 3/8 “ Whizlock Zp
24 (M200150BRB90 530080 2 |Manifold Elbow 2 x 1.5” HB
25 164024H 540016 2 |Clamp, Hose 15”
26 (1-1/2 BH200 510014 5 |Hose, Spray 1.5 EDPM
27 |CP46066-PP 530196 1 |Manifold Adapter 2 x 1.5 FPT
28 |[CPC45512-PP 530194 1 [Manifold Adapter 2 x 1.25 FPT
29 (100G 530008 3 |Gasket 17
30 |FC100 540000 3 |Manifold Clamp 1”
31 |M100125BRB90 530065 1 [Manifold Elbow 1 x 1.25” HB
32 771 8 |1/2" Wizlock Nut

HYPRO Cleanload Eductor & Mounting, 5.8 Gallon

Page 129



rasr

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 5.8 Gallon

HYPRO Cleanload Eductor, 5.8 Gallon
Page 130



N 0.0 0

[Ee3r

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 5.8 Gallon Parts List

ITEM

VENDOR PART NO. QTY. DESCRIPTION

1 |3371-0034S 1 |Cleanload Eductor
2 |3F12 11 [Plug, 1/2”
3 [4541135N 1 |Ball Valve, 1-1/4 Single Union
4 [2800-0027 1 Handle, Cleanload
5 19950-0043 1 |Ball Valve
6 |1700-0045 1 |Gasket: 2" BSP
7 [205070 1 |Locking Ring, 2”
8 11530-0016 1 |Tank, 5.8 Gallon
9 12270-0119 1 |Gasket: 27, Tapered
10 220070 1 |[Drain Head, 2”
11 (510120 1 |TankRinse
12 11410-0112 1 |Slinger Ring
13 12210-0133 8 |Screw,#6 x1”
14 |TL12-0006 1 |TankLid
15 12210-0003 2 |Bolt, 5/16-18 x5/8
16 12250-0077 2 |Nut, Flanged 1/4-20
17 [2210-0134 2 |Bolt, 1/4-20 x3/4 SS
18 [1510-0103 1 |Frame, Back Mount (shown)
19 [2210-0132 2 |Screw, 10-24 x.375
20 |3EL12 2 |HB Elbow 1/2”
21 |78-12 1 [Valve, SSTank Rinse
22 |[3A12 2 |HB, 1/2 MNPT
23 |3T12T 1 |HB Tee, 1/2 MNPTto 1/2 HB
24 [3TT12 1 |Tee, 1/2 FNPT
25 |3M12 1 |Nipple, 1/2”
26 [(G40004 1 [Gasket, 1”
27 (C-510100 1 [Valve, Bottle Rinse Base Assy.
28 1510110 1 |Bottle Rinse Head
34 |[2900-0072 1 [Hose, Bottle Rinse, 1/2” EPDM
35 |[2900-0073 1 |Hose, Tank Rinse, 1/2” EPDM
36 [2900-0074 1 |Hose, Valve Feeder, 1/2” EPDM
37 (10500013 6 |Hose Clamp, 1/2”
N/S 16031-0378 1 |Label/Instructions

HYPRO Cleanload Eductor, 5.8 Gallon

Page 131



-V <
i ﬁg‘éf ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Installs In Line With Rinse
And Agitation Valves

To Fitting On
Bottom Of Tank

31
30 29

4 24

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
Page 132



fesr

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon Parts List

ITEM PART NO. QTY. DESCRIPTION

NS 800015 1 |DECAL, INDUCTOR

NS 540051 2 |P CLAMP, 2" HOSE 2"

1 540015 2 |CLAMP, STAINLESS 1-1/4" #20

2 510015 6 |HOSE, 1-1/4" EPDM

4 540001 3 |CLAMP, 2" STANDARD WORM SCREW
5 530014 3 |(1-1/2" EPDM GASKET

6 500005 1 |VALVE, 1" FULL PORT WITH C-F

7 530075 1 |2" STANDARD PORT X 1" FLANGED

8 570119 1 |TANK CLEANLOAD EDUCTOR 7.5 GALLON
9 16560BLK 1 |MOUNT, HYPRO ENDUCTOR

10 687 1 |Pin, Spring 1.25 x 2" Zp

11 7981BLK 1 |HANDLE, T SHAPED

12 790001 1 |SPRING, INDUCTOR LATCH

13 262 1 |WASHER, FLAT 3/4" ZIP

14 7928BLK 1 |LINK, ENDUCTOR, UPPER

15 153 8 |Bolt, HH 1/2 x 1.5 GR5 Zp

16 | 11632BLK 1 [MOUNT PLATE, BACK 9500 TRAILER
17 231 8 [Nut, HH 1/2” Nylock Zp

18 154 1 |Bolt, HH 1/2 x 2.5 GR5 Zp

19 223 1 |Nut, HH 1/2” Jam Zp

20 152 1 |Bolt, HH 1/2 x 1" GR5 Zp

21 7925BLK 1 |LINK, ENDUCTOR, LOWER

22 128 4 |Bolt, HH 3/8 x 1" GR5 Zp

23 769 4 |Nut, HH 3/8 “ Whizlock Zp

24 530080 1 |2" SP FLANGE X 1-1/2" HOSE BARB - 90°
25 540016 2 |CLAMP, STAINLESS 1-1/2" #24

26 510014 5 |[HOSE, 1-1/2" EPDM

27 530079 1 12" MANIFOLD X 1-1/2" HOSE BARB

28 530076 1 12" MANIFOLD X 1-1/4" HOSE BARB

29 530068 2 |1" EPDM GASKET FOR MANIFOLD

30 540000 2 |CLAMP, 1" WORM SCREW

31 530065 1 |1" FLANGE X 1-1/4" HOSE BARB - 90°
32 771 8 |1/2" Wizlock Nut

33 530388 2 |2" FP FLANGE X 2" STANDARD FLANGE SWP
34 540002 2 |CLAMP, 2" FULL WORM SCREW

35 530019 2 |2" EPDM GASKET

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Page 133



-1y
I .4{—; ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon

HYPRO Cleanload Eductor, 7.5 Gallon
Page 134



N 0.0 0

[Ee3r

ILLUSTRATED PARTS LIST

HYPRO Cleanload Eductor, 7.5 Gallon Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

0 570119 1 |Eductor Complete

1 |3371-0038R 1 |Eductor

2 [PV1/2F1/2M-MA 1 [ProClean Container Rinse

3 |PC1/2F-36075 1 |Nozzle, ProClean Container Rinse

4 [7250-5000 1 |Tank Valve

6 |TL16-0006 1 |Lid Kit

7 |3350-0180 1 |Strainer

8 |1700-0253 1 [Grommet

9 12404-0413 1 |Hose Barb Fitting

10 |2404-0414 1 |Elbow Fitting (1/27)

11 (3305-0113 1 |Two-way Valve (1/2”)

12 |2404-0386 1 |Fitting

13 |2404-0415 1 |Tee Fitting (1/2”)

14 (1510-0128 1 [Mounting Ring

15 (2210-0201 2 |Hex Bolt, M6x1x25

16 |2210-0200 2 |Hex Bolt, M6x1x80

17 11510-0127 1 |Bracket

18 (3430-0833 1 |Tube Kit (includes items 18 - 20, screw and clamp)
19 (3430-0833 1 |Tube Kit (includes items 18 - 20, screw and clamp)
20 |3430-0833 1 |Tube Kit (includes items 18 - 20, screw and clamp)

HYPRO Cleanload Eductor, 7.5 Gallon

Page 135



FAST

ji—xﬁ ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting

Richway Direct Injection Foamer & Mounting
Page 136



/ me e =
N 0060

ﬁf)j I

ILLUSTRATED PARTS LIST

Richway Direct Injection Foamer & Mounting Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 647 8 |Nut, HH 1/4” Nylock SS
2 663 8 |Washer, Flat 1/4” SS
3 |2M1473140 590048 4 |U-Bolt 1/4 x 1.5 SS
4 144103289 530007 1 [|Valve, Shut Off 3/8 Q-Lock
5 144103231 530006 1 |Q-Lock Adapter Fitting 3/8” 90°
6 |3FC38 530217 1 |Coupler, 3/8” FPT
7 |RVM66NE40C 530000 1 |Strainer 40 Mesh 3/8” MPT
8 |M200PLGO038 530095 1 |Manifold Plug x 3/8” FPT
9 [FC200 540001 1 [Manifold Clamp 2” Standard Port
10 (150G 530014 1 [Gasket 2" Standard Port
11 [M220200CPG 530102 1 |Manifold Coupling 2” Full Port x 2” Standard Port
12 [FC220 540002 1 |Manifold Clamp 2” Full Port
13 (200G 530019 1 |Gasket 2” Full Port
14 [M220CR 530090 1 |Manifold Cross, 2” Full Port
15 152 1 |Bolt, HH 1/2 x 1 GR5 Zp
16 223 1 |Nut, HH 1/2” Jam Zp
17 156 1 |Nut, HH 1/2 x 3" GR5 Zp
18 130 2 |Bolt, HH 3/8 x 2" GR5 Zp
19 128 2 |Bolt, HH 3/8 x 1" GR5 Zp
20 250 4 |Washer, Lock 3/8 Zp
21 258 4 |Washer, Flat 3/8 Zp
22 771 1 |Nut, HH 1/2” Whizlock Zp
23 [64016A 540014 2 |Clamp, Hose 1”
24 14275 2 |Foamer Insert
25 14279 2 |Foamer Flipper
26 142 2 |Bolt HH 7/16 x 2" GR5 Zp
27 |[3254PP 540029 2 |Tube Clamp
28 789 AR |Washer, NR 1-1/4 x 14 CP
29 597 2 |Nut, HH 7/16” Toplock
30 576 2 |Cotter Pin, 3/16 x 2 Zp
NS 790 AR |Washer, NP 1-1/4 x 10 CP
NS |2T20-003 510023 AR |1/4” Linear Low Density Poly Tubing
NS |2T20-604 510024 AR |3/8” Linear Low Density Poly Tubing
NS [12015003 510005 20’ |PVC Water Suction Hose 1”

Richway Direct Injection Foamer & Mounting

Page 137



o g
[ ¥ ﬂéj ILLUSTRATED PARTS LIST

Richway Foam Marker 1 Gallon Tank

Tank Cap
E-1705

Tank Only
E-2241

Bulkhead 1/4” QC
E-0401

9
Liquid Pump i
Liquid Pump Only é
E-1357
Liquid Pump Tubing (18”)
E-1765 .
ot icion @2 " ixchamser only
1/4 stem x 1/4hb s E-2158
1/4T x 1/4m elbow QC
E-1348 e
Epat Clmp A A 1/4m x 1/4T “Y”
E-1347 e E-2266

a‘a
’ 1 Relay
LREP E-2160
i
ﬁ' 1
Foam Concentrate Pump
Liquid Pump Only CONTROL MODULE ASSEMBLY
E-1372 E-1722
Liquid Pump Tubing (18”) Compressor 3-Way Actuator
E-1765 Diaphragm Compressor E-1707
1/4m x 1/4hb elbow E-0024 1/8m x 1/4t elbow (QC)
E-0023 Compressor Filter E-0969
1/4 stem x 1/4hb E-0050
E-1348 1/8m x 1/4hb elbow 14:Stem "E1_4‘f,t2§'b°w (@c)
Speed Clamp E-0707

Control Module Block Only
E-1347 E-1721

Richway Foam Marker 1 Gallon Tank
Page 138



[Ee3r

N 0.0 0

ILLUSTRATED PARTS LIST

Richway Foam Marker Liquid Flow

Concentrate
In From Liquid Flow
Tank
° »
° 1f MX Mixing Chamber
Water Pump Concentrate Pump @ 1/4" T Elbow w/ Bracket
(172 RPM) w/ tubing (14 RPM) w/ tubing @ E-0395 E-2158 .
E-2189 E-2188 ° Manifold Block Only
* E-1721
p |
1
3-way Actuator
E-2068
1 E E 5
e
~_1/4"M X e0o00e
1/4” T Stem ° .
E-0650 .
°
Tubi 14T / .
uoIng — Y-Fitting / °
Clamp E-2266 | 38T Water
E-1347 1 Bulkhead
E-0362 In From
Control Module : Tank
174 Stem 114" Stem X ASZGCEZL’;;’;/ 2
X 1/4” HB »
1/4” T Elbow E-1722
E-1348 ' | E-1728
/ '
14" TX3/8" T ! |
Union - !
. ]
E-1618 A L !
1/4” Stem X
! 1/4” T Elbow
1/4” Duckbill E-1728 .
Check Valve - -
AP-1998
Duckbill - - - - — - - -
Element
AP-6192

Richway Foam Marker Liquid Flow

Page 139



o s
fﬂéj ILLUSTRATED PARTS LIST

Richway Foam Marker Compressor

= Air Flow

Compressor Filter

50050 \

Diaphragm Compressor

L
°
L/

3/8” Duckbill
Check Valve
AP-1996 1/8" M X
1/4” HB Elbow
Duckbill E-0707
Element
AP-6192

Richway Foam Marker Compressor
Page 140



fesr

ILLUSTRATED PARTS LIST

Richway Foam Marker Foamhead

Foamhead Outlet
Nipple w/ Screens
E-0904

Foamhead Primary Screen
E-1067

Foamhead Base
E-1068

Foamhead Bracket
E-1071

Foamhead Top

/ E-1065

Foamhead Gasket
E-1066

14T x 1/4 M
g]] Elbow
E-0395
= k] m\ 1/4Mx 3/8T
_ \ Straight w/ Venturi
. E-1224
_ 1/4 M x 3/8 M
Reducer 1/4 F Tee (Brass)
E-1694

E-0400

Richway Foam Marker Foamhead
Page 141



fesr

ILLUSTRATED PARTS LIST

------

Concentrate To

Power unit

Richway Foam Marker Wiring Harness

1/4” T Bulkhead
M-0401

Liquid Bulkhead

O-Ring
M-1766

O —

1/4” OD Poly

Tubing (per foot)
E-0286

14" TX1/4"F

(QC)
M-1014

1/4 M Nipple
M-0723

1/4” Screen
Strainer
M-0398

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4
Weather Pack § § Weather Pack § § Weather Pack
Blue: -Red: ——White — - Black-
ABCDEF]JJABCDEF ABCDEF

Concentrate
Pump

i White
Blac | T vellow

White i
e Black | ] Green
Pump

Black . Blue
| Biack | | Biack
Control
Modulel Black Blue
_I——' Flack

_ %h% Switch
Diaphragm f—£i0! Black Rela o
Compressor Red o
Bed

Richway Foam Marker Wiring Harness
Page 142



fosT

N 0060

ILLUSTRATED PARTS LIST

Pressure Transducer Kit

ITEM PART NO. QTY. DESCRIPTION

530400 1 [TEE: 1/4" FPT, POLY
530401 1 |NIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 [PRESSURE TRANSDUCER 1-5V 0-250

Pressure Transducer Kit
Page 143



fFosT

ILLUSTRATED PARTS LIST
Raven 450 Controller Kit With Skytrak, Up To 6 Sections

ITEM PART NO. QTY. DESCRIPTION

631803 1 |CONSOLE, SCS450 (6-BOOM)

631815 1 |CABLE, 24' EXT 6BM SCS450

631818 1 |CABLE 10' CONSOLE 7BM SCS 440/450
631832 1 |SENSOR, GPS SPEED, RAVEN

632028 1 |47PINTO 16 PIN ADAPTER CABLE
632077 1 |CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables To Tractor, ISO Hookup, No VT
Console

ITEM PART NO. QTY. DESCRIPTION
15813BLK | 1 |PLATE, MOUNT, RATE CONTROLLER

596105M HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M BOLT, HH 1/4-20 X3 MAGNI
596128M HH G5 3/8 X1 MAGNI

1
1
2
596235M | 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M | 2 |HEXNUT 3/8 CENTER LOCK MAGNI

1

1

1

1

1

1

1

631856 SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 RAVEN RATE CONTROL MODULE

632029 47 PIN RCM CABLE

632035 14' 47 PIN TO 47 PIN PLUG

632078 CABLE PRODUCT 47 PIN 10SEC

632043 CABLE, ADAPTER 17' 9 PIN

632061 CABLE, FOOT SWITCH 12'

Raven 450 Controller Kit With Skytrak, Up To 6 Sections
Page 144



= 2 Jf
S
) v ILLUSTRATED PARTS LIST
Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No
VT Console

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632043 1 |CABLE, ADAPTER 17' 9 PIN
632045 1 |JD RC2000 CONTROL MODULE
632061 1 |CABLE, FOOT SWITCH 12'

47 Pin Product Control Cable - Customer Supplied JDRC2000 Rate
Controller / Raven RCM

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |[BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |[HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 [HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |[14"47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Deere JDRC 2000 ISO Rate Controller, Cables To Tractor, ISO Hookup, No VT Console
Page 145



= o o f
LA

¥ asen ILLUSTRATED PARTS LIST

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar

Rate Controller

ITEM PART NO. QTY. DESCRIPTION

15813BLK 1 |PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEXHEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X3 MAGNI
596128M 2 |HH G5 3/8 X1 MAGNI
596235M 3 |HEXNUT CENTER LOCK 1/4 MAGNI
596237M 2 |HEXNUT 3/8 CENTER LOCK MAGNI
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC
632070 1 |37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable - Customer Supplied Raven 450

ITEM PART NO. QTY. DESCRIPTION

631814 1 [CABLE, 12' EXTENSION 6BM SCS440, 16 PIN
632028 1 [47 PIN TO 16 PIN ADAPTER CABLE

632035 1 |14'47 PIN TO 47 PIN PLUG

632077 1 [CABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable - Customer Supplied Rate Controller

ITEM PART NO. QTY. DESCRIPTION
632035 1 |14'47 PIN TO 47 PIN PLUG
632078 1 |CABLE PRODUCT 47 PIN 10SEC

Raven CRY7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632066 1 |CABLE, CR7 ISO VT ONLY

632067 1 |CABLE, DISPLAY PORT, Y ADAPTER

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
Page 146



fFosT

/ VvV VvV VN

ILLUSTRATED PARTS LIST

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

ITEM PART NO. QTY. DESCRIPTION

632063 1 |RAVEN PRECISION CR7 DISPLAY
632065 1 |CABLE, CAN/POWER OEM ISO
632066 1 |CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)

ITEM PART NO. QTY. DESCRIPTION

632063 1 [RAVEN PRECISION CR7 DISPLAY
632064 1 |CABLE, RAVEN ISO/POWER
632066 1 [CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

ITEM PART NO. QTY. DESCRIPTION

11145BLK'| 1 [SWITCH BRACKET
500028 | 0.25|VALVE, 450BEC MANIFOLD
510016 | 2.5 |HOSE, 1" EPDM
510019 3 |HOSE, 3/4" EPDM
530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 [1"HB OUTLET XM QC
540013 2 |CLAMP, STAINLESS 3/4" #12
540014 2 |CLAMP, STAINLESS 1" #16
560055 1 |ELECTRICAL SWITCH SEALED SPST
560071 1 |TOGGLE SWITCH BOOT

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

Page 147



fosT
S M A

ILLUSTRATED PARTS LIST

Raven Sensor Mounts

FLIP WING

MAIN WING

134~

258

16471 —

SENSOR UNIT

S
237/:31881 MAIN WING SENSOR MOUNT

Raven Sensor Mounts
Page 148



fasr

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

RA0630130026

128 4 |BOLT, HH 3/8-16 X1 GR5 ZP

134 2 |BOLT, HH 3/8-16 X4 GR5 ZP

237 6 |Nut, 3/8-16 Centerlock

258 12 |3/8" flat washer
16470 1 [|PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631881 1 |RAVEN BRACKET SENSOR MOUNT

1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 149



st

ILLUSTRATED PARTS LIST

Raven Sensor Mounts

~

~
S~
S~
~

@ ®@ SENSOR UNIT

631881 RS
258 /Q

237

WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

Raven Sensor Mounts
Page 150



e
f #‘éﬁ ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

138 4 [BOLT, HH 3/8-16 X6 GR5 ZP
237 4 [Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 [AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 151



fasT

ILLUSTRATED PARTS LIST

Raven Sensor Mounts

132 258

258—

DY

237 258

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

Raven Sensor Mounts
Page 152



/ me e =
N 0060

ﬁf)j I

ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

RA0630130026

4 |BOLT, HH 3/8-16 x 1-1/2 GR5 ZP
132 2 |BOLT, HH 3/8-16 X3 GR5 ZP
237 6 |Nut, 3/8-16 Centerlock
258 12 |3/8" flat washer
16470 1 |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR
1

AUTO HEIGHT SENSOR

Raven Sensor Mounts

Page 153



-
@
-l
n
=
v 4
<
B
B
L
3
=
n
=)
-l
=

Raven Sensor Mounts

N
\

)
E
Z
=
14
O
@D
=
w
»

SWING WING
SENSOR MOUNT

Page 154

Raven Sensor Mounts



=
f #éf ILLUSTRATED PARTS LIST

Raven Sensor Mounts Parts List

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

134 4 [BOLT, HH 3/8-16 X 4 GR5 ZP

237 4 |Nut, 3/8-16 Centerlock
258 8 |3/8" flat washer
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT
RA0630130026 1 |AUTO HEIGHT SENSOR

Raven Sensor Mounts
Page 155



FAST

fnﬁ ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control UC4+

NORAC Auto Height Boom Control UC4+
Page 156



=
f #éf ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control UC4+ Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 |44658-19 1 |Cable Interface UC4 BC C13 FT1 Main

2 |44651-03 1 |Cable Extension Valve Generic

3 |44650-35 1 [Cable Power Generic Pull-Type

4 |4461BC+ 1 |UC4 Plus Boom Control Panel

5 44658-20 1 |Cable Interface UC4 BC C12 FT1 Wings

6 |[44664 1 |Cable UC4 Can Node Dual

7 |44668 1 |Cable UC3 Sensor Branch 1 Amp Recept 3 Amp Plug BC
8 (44631 3 [UC4 Ultrasound Sensor

9 (44642 1 |UC4 Plus Roll Sensor

10 44641 1 |UC4 Plus Roll Sensor W Temperature Probe

11 144933D 1 |Valve Block UC4-BC 2-Station CC/LS Variable Rate Duetsch
12 |44656D 1 |Cable Valve Variable Rate Duetsch
NS (44656 NS [Cable Valve Variable Rate DIN Terminal

NORAC Auto Height Boom Control UC4+
Page 157



ILLUSTRATED PARTS LIST

NORAC Hydraulic Valve Block

SPRAYER MODEL SPECIFIC

Page 158

NORAC Hydraulic Valve Block



PSSy

f Vvvv~ ILLUSTRATED PARTS LIST

NORAC Hydraulic Valve Block Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 [W400-6-6 2 [Hydraulic Coupling - Model Specific

2 144897 1 |Filler cap With 60RB Port

3 (104827 1 Hydraulic Filter Element, 3000 PSlin-line 10 Micron
4 144896 1 Filter Insert

5 1104998 1 |O-Ring 5/8 x 0.420 ID x 0.103

6 144923 1 |Valve Block2 Station Closed center

7 104943 3 [Hydraulic Check valve C-10-2

8 144928 2 |Orifice Insert 0.047

9 (104944 2 |Check Valve Cartridge C-10-3S

10 (103381 5 ([Plug 4MBP

18 (105723 1 |Hydraulic Valve 12V

19 1100739 8 |Hex Socket Cap Screw 10-24 x 2"

20 (105948 4 |Coil Nut & O-Ring For NORAC #10599 & 105723
21 1105926D 4 |Coil 12V For NORAC #10599 & 105723

21 (105927 4 |Coil 12V For NORAC DIN

22 1103312 2 [Male Adapter 6MB-6MJ

23 (104369 2 |Plug 6MBP

NORAC Hydraulic Valve Block
Page 159




-V <
i ﬁg‘éf ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

o]

AJ
—
L)
T
H

—~ C3 For 60-66'
) { C4 For 80-100’

_____ Existing Lines

ltem Part Number  Name Quantity Picture

S
F02 105588 TEE ADAPTER - 4FJXR 4MJT 2 “
-
~*
FO3 104632 TEE ADAPTER 8FJXR 8MJT 2 ‘w
T

\

FO4 103312 MALE ADAPTER - 6MB 6MJ 4 m

#+

FO5 104369 PLUG - 6MBP 2 ﬁ

;

i

F06 44928 ORIFICE INSERT .047 IN ONE WAY 2 .

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
Page 160




st

ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
Page 161



o s
fﬂéj ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Brackets

NORAC Auto Height Boom Control Brackets
Page 162



fasr

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 111958 1 [Bracket

2 11952 1 |Back Strap

3 (437 2 |Hex Head Bolt 3/8 x 7"
4 1258 10 |Flat Washer 3/8"

5 1132 3 |Hex Head Bolt 3/8 x 3"
6 [14460 1 |Bracket, Sensor

7 114459 1 |Plate, Lock

8 [237 10 [Nut 3/8" Centerlock ZP

NORAC Auto Height Boom Control Brackets
Page 163



ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

Note:This cable end

/is not used.

P16B
]
P4 P3
B l—=
| I | I
P16A = - — R16
P4
GND BLK @O
CAN+ ORG @O
+12V RED @O
CAN- BLU/BLK @O
P3
—o® +12v red
O® UNUSED
0@ GND blk/wht
Pi6A R16
GND BLK/WHT + blk/wht ©O-% ——R @ GND BLK
REMOTE MANUAL BLU + blu @O ® @ RREMOTE MANUAL BLU
LEFT-UP GRN + grn o=t ® @ LEFT-UP GRN
MOTION INHIBIT org @O L——= @ CAN+ ORG
+12V red + v‘ed/blk [ L ®@-+12V RED
LEFT-DOWN WHT + wht © O ® © LEFT-DOWN WHT
GND WHT/RED + RED/BLK @ DO-¥ 8 @ GND BLK/WHT + WHT/RED
REMOTE AUTO blu/blk @ O L ®R®CAN- BLU/BLK
MAIN-DOWN BLU/WHT  + blu/wht @ O ® @ MAIN DOWN BLU/WHT
RIGHT-UP GRN/BLK + grn/blk @ O ® @ RIGHT-UP GRN/BLK
MAIN-UP GRN/WHT  + grn/wht @ O-% & @ MAIN-UP GRN/WHT
BYPASS ORG/BLK + org/blk @ O 1 @ BYPASS ORG/BLK
o R @ GND RED/BLK
RIGHT-DOWN WHT/BLK + wht/blk @ D% ® @ RIGHT-DOWN WHT/BLK
ROLL-CCW RED/WHT  + red/wht ® O-¢ ® @ ROLL-CCW RED/WHT
ROLL-CW BLK/RED blk ® O & @ ROLL-CW BLK/RED
PleBUUUUUDUUUlUUDDDD
[o]elelolelelulololCloEIlelelT)
SfoxexryLxxby
RO B DENOTES SOGKET.coTaCT 2568=LEIF2IE
SYMBOL O DENOTES EMPTY CAVITY e 3 3 < N + 3 (o)
SYMBOL B DENOTES CAVITY PLUG (7] o= < < < o <
a < Qg =0
I =
2 &8 8 z
I =z
£ z 525, 2=
o O 550380
Wl AWARTSOLTOV
=105 =T -7 =10V
OF-ra>F0z1zdTd<
SLEuLS55 500
WO WWT =< O =0>
¥ 1T+ I¥x=Zx>xroom

NORAC Auto Height Boom Control Harness

Page 164



-V <
i ﬁg‘éf ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness

ConnectTo P4

44664 r ] S6A
=E
b Connect To
c
B 44656
A
T6A
ConnectTo
44658-19
== ya
IE|= AN ] $3
= 7 Not Used
P16
Connect To
44658-20
~
7
P4
GND BLK® O—— S6A
Py Ea - — @®RIGHT-UP  GRN/BLK + RED
o— —=X ® GND BLK + BLK
CaN- BLU/BLK® © RIGHT-DOWN WHT/BLK + YLW
=R ® LEFT-UP GRN + GRN
L—= ® GND BLK + BLK
— © LEFT-DOWN WHT + WHT
P16
GND BLKO O T6A
REMOTE MANUAL BLU®D
LEFT-UP GRN®@ O 0 ® MAIN-UP GRN/WHT
CAN+ ORG® @ Q ® MAIN-DOWN ~ BLU/WHT
+12V RED ® O— L © LEFT-DOWN WHT
LEFT-DOWN WHT @ O L —Q® LEFT-UP GRN
GND BLK/WHT + WHT/REDQ® O 0 ©® RIGHT-UP RED
CAN- BLU/BLK ® O— L——a ® RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ O
RIGHT-UP GRN/BLK ® O $3
MAIN-UP GRN/WHT @ O
BYPASS ORG/BLK @ O ® ® ROLL-CW BLK/RED R
GND RED/BLK + BLU/RED® O — ®® GND WHT oLL
RIGHT-DOWN WHT/BLK @ O I ® © ROLL-CCW  RED/WHT BIAS
ROLL-CCW RED/WHT ® O
ROLL-CW BLK/RED ® O
T3
a% B:'PASS I:IRG/BLE BYPASS/
GND GR
0© REMOTE ManuaL BLU REM MAN
GTé SéB
GND BLK ® ® GND GRN
GND BLK ® L—=& ® GND WHT
GND BLK © L——®=© GND BLK
GND BLK @ L ——— = ®GN\D BLK
GND  BLK ® ® GND BLK/WHT + WHT/RED
GND BLK ® ® GND RED/BLK + BLU/RED

NORAC Auto Height Boom Control Extension Harness
Page 165



fesr

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control

ITEm CO02: 44668 — SENSOR B RANC

1 — BLACK
2 — GREEN
3 - RED

4 - WHITE

Sensor Cables

H CABLE

TERMINATION
RESISTOR BETWEEN
PINS 2 AND 4 150 Ohm

(D

1

i e

— BLACK

1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN 2 - GREEN
3 - RED 3 - RED 3 - RED
4 - WHITE 4 - WHITE 4 - WHITE
ITEM CO2B: 44664 — CaBLE UC4 CAN NoODE DUAL
1 - BLACK
2 - GREEN 1 - BLACK
3 - RED 2 - GREEN
4 - WHITE 3 - RED
4 - WHITE
1 - BLACK 1 - BLACK
2 - GREEN 2 - GREEN
3 - RED 3 - RED
4 - WHITE 4 - WHITE

NORAC Auto Height Boom Control Sensor Cables

Page 166



= -
I g%:f ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Valve Cable

ITEM CO3: 44656 — VALVE CABLE (VARIABLE RATE)

DIN Terminal
PIN WIRE COLOR  FUNI N
A GREEN RIGHT-UP
B BLACK GND
o WHITE RIGHT-DOWN
D GREEN LEFT-UP
E BLACK GND
F WHITE LEFT-DOWN
PIN WIRE COLOR FUNCTION
I 1 GREEN RIGHT-UP
2 BLACK GROUND
PIN WIRE COLOR FUNCTION 3 NOT USED NOT USED
1 GREEN LEFT-UP
e BLACK GROUND

3 NOT USED NOT USED

q
(ol
o

I
(el
1%
PIN WIRE C R FUNC N PIN WIRE COLOR FUNCTION
1 WHITE LEFT-DOWN 1 WHITE RIGHT-DOWN
2 BLACK GROUND 2 BLACK GROUND
3 NOT USED NOT USED 3 NOT USED  NOT USED

i P .
:ﬁﬁf o -“H,: - J
448560 HGHE B T

LIFT W .

Duetsch ] L I
e e e l o - e
Terminal .d nm v
-’ib - AT O
&% e [

NORAC Auto Height Boom Control Valve Cable
Page 167



ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Main Interface Cable

ITEM C13: 44658-19 — MAIN INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - MAIN
R2B - DOWN/DIRECTION

DS6
rep P2A
—a @ Main
® Ground
YLW
R2A
@ Main
BLK ® Ground
rep P2B
S6 —Qa @ Down/Direction
G o
Main @ R BLK YL? roun:
Main Down %: AT oon
om = @ Down/Direction
o = WHT ® Ground
[G)::]
T6 BO &
lolelelol6la]
cgc€¢
i
DS6 :_ DOODOE —:
I I
I I
L __

NORAC Auto Height Boom Control Main Interface Cable
Page 168



= -7
fLJJJ ILLUSTRATED PARTS LIST
NORAC Auto Height Boom Control Wing Interface Cable

ITEM C12: 44658-20 — WING INTERFACE CABLE

WIRE LABEL DESCRIPTION:

R2A - LEFT
R2B - RIGHT
R2C - BYPASS

S3 - Cl2

T

rep P2A

@ Left
® Ground

W
R2A

@ Left
® Ground

Rep P2B
—O @ Right

® Ground
YLW
Wt R2B
! @ Right

[ ® Ground

S3

BLK RE
Bypass ® &
®|

D

P2C
—O @ Bios-up/Bypass
® Ground

LW
R2C

@ Bios-up/Bypass
® Gruond

Rem Monual © & VAT

T3

Left @O
Right @O

| Rem. Monuat @ O————

_

®e0

(=]
[Z]
w

r = =1

L ——

NORAC Auto Height Boom Control Wing Interface Cable
Page 169



fosT

Y o606 o

ILLUSTRATED PARTS LIST

Severe Terrain Cable UC4+

Severe Terrain Cable UC4+ Parts List

ITEM VENDOR PART NO. QTY. DESCRIPTION

1

44669

1

Cable Severe Terrain

2

44631

2

Sensor UC4

Severe Terrain Cable UC4+
Page 170



fFosT

ILLUSTRATED PARTS LIST

NORAC Kit Layout

Connect To
_Display

Existing
Power Cable

R To Fast
Main &
Direction

NORAC Kit Layout
Page 171



e =]
| VWV W\

ﬁf]j I

ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C01: 43220-10A - CaBLE UC5 NETWORK 14 AWG - 10M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

Item C02: 43220-01A - CaBLE UC5 NeTwork 14 AWG - 1M

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

P&A

BLK @D

ORG ® O

WHT @ OO

GRN @O0

BLU ® O

RED ® O

P6A

BLK OO

ORG @O

WHT @O

GRN Do

BLU ® O

RED ® O

P6EB

BLK
ORG
WHT
GRN
BLU
RED

P6B

BLK
ORG
WHT
GRN
BLU
RED

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

ECU GND
SIG GND
CANL
CANH
SIG PWR
ECU PWR

UC5 Network Cables

Page 172



FAST

fnﬁ ILLUSTRATED PARTS LIST
UC5 Network Cables

ITem C03: 43210-03A - CaBLE UC5 NeTwork 18 AWG - 3M

P6A P6B
ECU GND BLk DO O® BLK ECU GND
SIG GND ORG @O 0 ® ORG SIG GND
CANL wHT @ O 0 ® WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® DO 0® BLU SIG PWR
ECU PWR RED ® O3 0 ® RED ECU PWR
ITem C04: 43210-01A - CaBLE UC5 NETwWORK 18 AWG - 1M
P6A P6B
ECU GND BLK OO 0O ® BLK ECU GND
SIG GND ORG @ O 0@ ORG SIG GND
CANL wHT @O 0@ WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® 0O 0® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

UC5 Network Cables

Page 173



FAST

fnﬁ ILLUSTRATED PARTS LIST
UC5 Network Cables

Item C05: 43210-20A - CaBLE UC5 NETwoRrRk 18 AWG - 20M

P6A P&B
ECU GND BLK OO 0@ BLK ECU GND
SIG GND ORG @O 0 ® ORG SIG GND
CANL wHT @O 0@ WHT CANL
CANH GRN @ OO 0 @ GRN CANH
SIG PWR BLU ® O O0® BLU SIG PWR
ECU PWR RED ® O O0® RED ECU PWR

Item C10: 43230-04A - CaBLe UC5 VaLve DT To DT

P2A P2B
OUTPUT WHT OO O @ WwHT 0OUuTPUT
GND BLK ® O 0 ® BLK GND

UC5 Network Cables
Page 174



FAST

fnﬁ ILLUSTRATED PARTS LIST
UC5 Network Cables

ITem C20: 43240-018 - CaBLE UCS5 INTERFACE TiLT DT

R2A
® @ + BLK
® - GRN
RIGHT UP
P2A
a® + YEL
|—u@ - GRN
R2B
P12 ® @ + BLU
RIGHT UP BLK oo0—— ® - GRN
RIGHT UP YEL @O RIGHT DOWN
RIGHT DOWN BLU eo0—m P2B
RIGHT DOWN WHT @O 0@ + WHT
Q@B |—u® - GRN
[O)::]
[0)::]
[O)::] R2C
LEFT DOWN BRN ®on ® @ + BRN
LEFT DOWN RED ®O ® - GRN
LEFT UP ORG ®oo0—m78Mm—
LEFT UP PR OO——mM LEFT DOWN
’_gPBC
0O @® + RED
|—u@ - GRN
R2D
® @O + ORG
® - GRN
’__EPED LEFT UP
O@® + PUR
|—n® - GRN

UC5 Network Cables
Page 175



N 0060

ﬁﬂj I

ILLUSTRATED PARTS LIST

UC5 Network Cables

Item C21: 43240-078 - CaBLE UCS5 INTERFACE MAIN DT (WitH Aux 1 & 2)

AUX 1

AUX 1

AUX 2
AUX 2
MAIN DOWN
MAIN DOWN
MAIN UP
MAIN UP

R2A

RO +

—R® -

P2A

oo +

_n@ -

PlE ER5B+

BLK QO e -
YEL@O—7 00—

BLU ®@o0——m— P2B

WHT @ O a® +

BRN o0——m Lo® -

RED ® O

ORG ®o0——m

PR @O R2C

i R D +

@a ® -

e EP%C

Lu@ -

R2D

RO +

® -

’—:P(%D

Lﬂ@ -

BLK
GRN

YEL
GRN

BLU
GRN

WHT
GRN

BRN
GRN

RED
GRN

ORG
GRN

PUR
GRN

AUX 1

AUX 2

MAIN DOWN

MAIN UP

UC5 Network Cables
Page 176



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




FAST

frxﬁ ILLUSTRATED PARTS LIST
Wing Tilt Options

Wing Tilt Options
Page 178



e =)

ﬁf]j I

| VWV W\

ILLUSTRATED PARTS LIST

Wing Tilt Options Parts List

ITEM PART NO. DESCRIPTION QTY. 60' Boom 80'-90'Boom 100' Boom
Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings 1

2 1620020 Cylinder 30TD10-125 100’ Wings 1
3 1610027 Tee JIC #6 1

4 1600018 Hose, Hydraulic 3/8 x #6 JIC 1

5 630002 Accumulator 21 CU" 1

6 540033 Clamp 3.5 Accumulator 1

Non-Cushioned Tilt

1 114088 Link, Norac 1

2 1620022 Cylinder 25TD10-112 60' - 90' Wings

2 1620020 Cylinder 30TD10-125 100’ Wings 1

Wing Tilt Options
Page 179



FAST

frxﬁ ILLUSTRATED PARTS LIST

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

= — — — = = = = =

= LEFT TILT UP COIL TEE

=] LEFT TILT DOWN COIL TEE

= RIGHT TILT UP COfL TEE

RIGHT TILT DOWN COIL TEE

115-0230-003

Powerglide Wiring Schematic
Page 180



e =)

N o660

ﬁﬂj I

ILLUSTRATED PARTS LIST

Powerglide Hydraulic Block

334—-0002-070 —

LT

;
)

334-0002-072

Powerglide Hydraulic Block
Page 181



-
@
-l
n
1=
o
g
B-
)
L
3
=
n
-
-l
=

Powerglide Solid Axle

RIGHT SIDE
WHEEL ASSEMBLY

063-0131-566

322-0131-004

WHEEL ASSEMBLY
63-0131-566
322-0131-004

LEFT SIDE

Powerglide Solid Axle

Page 182



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Powerglide Solid Axle



AT
g2 ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

Powerglide & Powerglide Plus Mounting Brackets
Page 184



fasr

ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets Parts List

ITEM PART NO. QTY. DESCRIPTION

1 159 2 |Bolt Hex, 1/2 x 4-1/2" GR5 Zp
2 260 2 |Washer Flat 1/2” Zp

3 |[14670BLK| 1 |Raven Touch Wheel Mount

4 114668BLK| 1 [Raven Back Touch Plate

5 215 2 |Nut Hex Heawy 1/2"

6 239 2 [Nut Nut 1/2" Centerlock

7 154 1 |Bolt Hex, 1/2 x 2" GR5 Zp

8 223 1 [Nut Hex Jam 1/2"

9 163 2 |[Bolt Hex, 1/2 x 6-1/2" GR5 Zp

Powerglide & Powerglide Plus Mounting Brackets

Page 185



¥V VvV VN

fﬂj r

ILLUSTRATED PARTS LIST

Powerglide Plus Wiring Schematic

+12v
SW  GND

CAN ADAPTER TEE
W/POWER

115-0171-368
PASSIVE TERMINATOR
063— 0172 369

63—-0130-011

g 115-0230— 005 E ﬂE}%

CONNECT TO SWITCHED POWER + —

PASSIVE
TERMINATOR
063-0172-369

|
|
I
I 115-0230-008 (OPTIONAL EXTENSION)
| / SWITCHED
L

POWERGLIDE PLUS: 063-0130-010
OR
ULTRAGLIDE: 063-0130-013

115-0230-045

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

Pl

115-0230-007

PORT 4A COIL

L PORT G1 TRANSDUCER
PORT 5A COIL
PORT 4B COIL

T PORT G4 TRANSDUCER
PORT 13A PROP. DRIVER

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE
RIGHT TILT DOWN COIL TEE

CENTER SENSOR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN — SENSE
CENTER SENSOR DOWN — CONTROL

ACCUMULATOR POWER

H LEFT OUTER SENSOR

LEFT INNER SENSOR

RIGHT OUTER SENSOR

RIGHT INNER SENSOR

Eﬂ-:ﬂ CENTER SENSOR

Powerglide Plus Wiring Schematic
Page 186



FAST

frzﬁ ILLUSTRATED PARTS LIST
Powerglide Plus Hydraulic Block

334-0002-069

Powerglide Plus Hydraulic Block
Page 187



_/J_/J_J r

r vV v\

ILLUSTRATED PARTS LIST

Powerglide Plus Cushioned Axle

311-0054-110

A7

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)

311-0052-114

)

)

{

A\
@

|“

(@

\
‘Q.

q
\}

‘g312—4000—061

321-0000-355

<
e/

;311—0054—1 10

Z‘312 4000-061

312-4000-059

116-0159-631

..

ST

Powerglide Plus Cushioned Axle
Page 188



f@ﬁ‘;““& ILLUSTRATED PARTS LIST
Gauge Wheel Assembly

FAST GLOBAL
7P SOLUTIONS

Gauge Wheel Assembly
Page 189



| ' ILLUSTRATED PARTS LIST
Kit 99RBSORL

ADAPTER CABLE P/N’s
631839 UP TO 6 BOOM VALVES
631851 7 to 10 BOOM VALVES

To Console
0 Console Cable . v'é

REMOTE CONTROLLER P/N’s

v Cawe. 560032 up to 6 BOOMS
- 560056 7 to 10 BOOMS
To 12 Volt Power -

KIT P/N’s

99RBSORL FOR UPTO 6 BOOM VALVES
99RBSORL10 FOR 7 TO 10 BOOM VALVES

Kit 99RBSORL
Page 190



fﬂj &

y v VvV Vv -\

ILLUSTRATED PARTS LIST

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

12 [(0966)] GRAY

RITIEE A

272 [(0963)]_RED
23 ((0978)[BLUE/WHIE|

0977 I
25 |(0998)[ GREEN |
26 ((0997) YELLOW
>F 4 =
28 4 —
29 4 =
30 4 —
31 408— 2
32 |(087ZA)[RED/WHITE] 18 GA| S3—2 [48-4001-623
337](09728)[RED/WHITE[ 18 GA|S3—1 [408-4001-623
34 |(0950C)| BLACK [18 GA| S1—1_[408—4001-318
35 408-4001-882
36 [(0981 I —6 [408-4001-623
37 ((0983)[ BROWN | —2 4064001623
38 (0984) BLUE —5 [408-4001-623
'39_|(0985) BLACK/WHI] —7 4084001623
40 |(0986; —8 4084001623
41 [(0987)[BLUE/WHIE| —9 [408-4001-623
42[(0988) WHTE/BACK| —10 [408-4001-623
2 40B—4001 882
2 408-4001-882
2 408-4001-882

—4001-882

1 408-4001-882

1 : 408-4002-133
1 : 408-4001-803
1 : CABLE-TIE

s
——— (0950A) BLACK 18 GA. (SENSOR RTN) (0950D) BLACK 18 GA. (SENSOR RTN)
——— (09508) BLACK 18 GA. (SENSOR RTN)

J2
PIN WRE N0. Color Size TO  PIN NO. Multicore
1 BLACK | J

1 : 408

4001-025

1 : 408-4001-024
1 : PERIPHERAL SEAL GREASE
1 : 408-4001-019
1 : ENCAPSULATE—-PQTTING

S2
1 : SPLICE
1 : HEATSHRINK

S3
SPLICE

1 : SPLICE
O 1 : HEATSHRINK

TIE DOWN

J3
PIN |WRE N0.| Color @e\ T0 \PIN NO. [Multicore

A 01—1
B[(0998) —
(] (lm_
D 408-4001-101
© 1 : 408-4001-094
oc © A ©
1 : 408-4001-087 |© |
43 4084001101 I]I — et
: CABLE-TIE @ N

(0950C) BLACK 18 GA. (SENSOR RTN)

(0062A) RED 14 GA. (HC PWR) T (0062C) RED 14 GA. (HC PWR)
(0062B) RED 14 GA. (HC PWR)

—— (0972A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) j (0972C) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)
— (0972B) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

oo J2 11

—emmeJ2 16

—TemeJ2 14

(0981) GRAY 18 GA. (DRIVER 1)

J2 6

(0983) BROWN 18 GA. (DRIVER 2)

J2 2

(0984) BLUE 18 GA. (DRIVER 3/INPUT 22)

J2 5

(0985) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12)

27

(0986) BROWN/WHITE 18 GA. (DRVER 5)
(0987) BLUE/WHITE 18 CA. (DRIVER 6)

J2 8

{—omme J2 9

(0966) GRAY 18 GA. (INPUT 1)

J2 13

(0988) WHITE/BLACK 18 GA. (DRVER 7)

J2 10

(0977) BROWN/WHITE 18 GA. (DRIVER 15)

23

(0963) RED 16 GA. (SNSR 5V PWR)

J2 12

(0978) BLUE/WHITE 18 GA. (DRIVER 16)

J2 4

(0010A) BLACK 14 GA. (HC GND)

J21

(0010B) BLACK 14 GA. (HC GND)

J2 15

(0998) GREEN 16 GA. (RT FENCE ROW)

J3 B

(0997) YELLOW 16 GA. (LT FENCE ROW)

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

J3 C




v~ ILLUSTRATED PARTS LIST
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

fﬂj r

1
(0970]—BUACK T G-Iy
(G Vo N T

1V B

(-
1(0952)[ BLACK/WAITE |1 1378
G5 Y BROWN /W TE T =TT

(09961 _6LUE /VITE |18 L1317

fprer—
5 1 g
"
jE
i inE
Ga'ie
28
70
i E
l@mlnm-mm
By s
¥ g
T so0-to0r-a58 s
‘%\ 7
£ 255
a3l 958 2d
! 52 5
2 25555 ©
E% - ‘SPLIT-CONDUIT(3) (26.00) 5%
72‘58 ’;\#g
OFS: O < ¥ F b
i B--s  #F  sBE 8% E
El %
is
.
ye uE ue
5L g ast

1
1

400195

11 408-4001-915 (L M NV )
o0 CB-Re0— I sl

5 I _CoLGRv_Th otz Tearicaw]
£l i

11 408-4001-934

CABLE-TIE

SEE NOTE 5

1
1

=L
L

iy j

Orovie)

(mmmm o
(G sl

e B0t e

o e B

AT
[-1 vioLer el i
I 5

oct

1: 408-4002-069

1: 435-1000-101
17 CABLE-TE

1+ 408-4002-233
2 408-4002-2%
2 310-0002-092

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 192



fﬂj &

y 'V VvV V¥V \

ILLUSTRATED PARTS LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
Page 193

(00624) RED 10 GA. (HC PWR) = 2 (00626) RED 10 GA. (HC PWR) ~Ce 62

(0010A) BLACK 10 GA. (HC GND) po (0010E) BLACK 10 GA. (HC GND) C- 61
J5 6 om (09064) BLUE 18 GA. (MASTR SW) (0906C) BLUE 18 GA. (MASTR SW) CeJ7 6
J5 8 eme (0182) RED 14 GA. (12V BATT) 7 — 978
J5 9 --o—{—h (0052A) CBL—RED 18 GA. (TBC PWR) CBL1 —t 5 f—— (00528) CBL-RED 18 GA. (TBC PWR) CBL2 — (- J7 9
J5 3 omel——f—}— (0040A) CBL-BLK 18 GA. (TBC RTN) CBL1 +—t 9 +—+— (0040B) CBL-BLK 18 GA. (TBC RTN) cBL2 —+—+————-(~ J7 3
J5 10 «met——F—F- (09054) CBL-GRN 18 GA. (150 CAN LO) cBLI —H—F S +—— (0905C) CBL-GRN 18 GA. (IS0 CAN LO) CBL2 ——+—+———1=C+J7 10
J5 4 omel (0904A) CBL-YEL 18 GA. (ISO CAN HI) CBLI ——F t—F— (0904c) CBL-YEL 18 GA. (IS0 CAN HI) CBL2 ——t—F————1+C+ 47 4
U5 2 cmep (09224) RED 16 GA. (ECU PWR) =% & (0922C) RED 16 GA. (ECU PWR) Ce 97 2
J5 1 ome (0070A) BLACK 16 GA. (ECU RTN) ] (0070C) BLACK 16 GA. (ECU RTN) rCe 7 1
116+ ) (0070B) BLACK 16 GA. (ECU RTN)
J19 © ) (0922B) RED 16 GA. (ECU PWR) G PMI g
124 > 09068) BLUE 18 GA. (MASTR SW, >7 i P
9119 (0(9045) )vzu.ow 18 GA ((|so N Zu) (06D RED 14 G (10 PUD {1 P g (062) RED 14 GA (0 PUR) —1C- 08 6
118 ) (09058) GREEN 18 GA. (IS0 CAN LO) — (0062K) RED 14 GA. (HC PWR) —(M} (0062L) RED 14 GA. (HC PWR) (- J8 &
J1 4 e ) (0010B) BLACK 16 GA. (HC GND) (0010F) BLACK 14 GA. (HC GND) <481
J15 Dl (0010C) BLACK 16 GA. (HC GND) (00106) BLACK 14 GA. (HC GND) 84
916+ Do (0010D) BLACK 16 GA. (HC GND)
J1 1+ >1—— (0062B) RED 16 GA. (HC PWR) PMI F
J12 + >*1—— (0062C) RED 16 GA. (HC PWR)%(OOGZE) RED 10 GA. (HC PWR) fm} (0062F) RED 10 GA. (HC PWR) —
J1 3« >+—— (0062D) RED 16 GA. (HC PWR) 250 A
3. (0948) GRAY 18 GA. (IMPLMNT/HGHT SW) < J8 31
N7 (0950) BLACK 18 GA. (SENSOR RTN) .82
914 (0970) BLACK 18 GA. (SENSOR RTN) © 983
J1 22 (0951) BROWN/WHITE 18 GA. (INPUT 18) °J8 9
Ji 2t (0954) WHITE/BROWN 18 GA. (INPUT 11) <J8 10
J1 20 (0959) BROWN/WHITE 18 GA. (INPUT 9) <J8 11
Jite. (0927) WHITE/BROWN 18 GA. (INPUT 17) =8 21
R (0962) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) -J8 33
J123- (0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) °J8 32
31 (0981) GRAY 18 GA. (DRIVER 1) <J8 36
32 (0983) BROWN 18 GA. (DRIVER 2) -J8 37
933 (0984) BLUE 18 GA. (DRIVER 3/INPUT 22) ©J8 38
W34 (0985) BLACK/WHITE 18 GA. (DRIVER 4/INPUT 12) *J8 39
U35 (0986) BROWN/WHITE 18 GA. (DRIVER 5) °J8 40
36 (0987) BLUE/WHITE 18 GA. (DRVER 6) < J8 41
937 (0988) WHITE/BLACK 18 GA. (DRIVER 7/INPUT 21) .8 42
38 (0991) WHITE/BROWN 18 GA. (DRIVER 8/INPUT 10) - U8 43
39 - (0993) WHITE/BLUE 18 GA. (DRIVER 9) U8 44
4310 (0994) VIOLET 18 GA. (DRVER 10) < J8 45
g3 (0995) BROWN/WHITE 18 GA. (DRVER 11) *J8 29
4312 (0996) BLUE/WHITE 18 GA. (DRVER 12) *J8 30
93 13- (0997) YELLOW 18 GA. (DRVER 13) °J8 26
3 14+ (0966) BLUE 18 GA. (INPUT 1) °J8 12
J3 15+ (0967) BLUE/WHITE 18 GA. (INPUT 2) <8 13
J3 16+ (0956) GRAY 18 GA. (INPUT 14) ° 487
U317 (0957) BROWN 18 GA. (INPUT 16) cJ88
43 18- (0947) VIOLET 18 GA. (INPUT 24) *J8 18
J3 19 (0964) YELLOW 18 GA. (INPUT 23) °J8 35
J3 20+ (0946) WHITE/BLUE 18 GA. (INPUT 13) °J8 19
4321 (0926) WHITE/BLUE 18 GA. (INPUT 15) - J8 20
93 22- (0960) BLACK 18 GA. (SENSOR RTN) -8 34
J3 23 (0977) YELLOW 18 GA. (DRIVER 15) °J8 24
J3 24+ (0998) GREEN 18 GA. (DRIVER 14) °J8 25
J3 25+ (0944) GRAY 18 GA. (DRIVER 17/INPUT 19) - J8 46
43 26+ (0945) BROWN 18 GA. (DRVER 18/INPUT 20) * U8 47
J3 27 (0976) BLUE 18 GA. (DRIVER 19/INPUT 8) °J8 27
J3 28+ (0958) BLACK/WHITE 18 GA. (DRIVER 20/INPUT 6) <J8 28
J3 29 (0963) ORANGE 18 GA. (SNSR 5V PWR) <48 22
J3 31 (0961) BLUE 18 GA. (DRIVER 21/INPUT 3) =J8 14
43 32- (0968) BLUE 18 GA. (DRIVER 22/INPUT 5) -J8 16
333+ (0969) BLUE 18 GA. (DRIVER 23/INPUT 7) 8 17
43 34 (0949) BLUE/WHITE 18 GA. (DRVER 24/INPUT 4) *J8 15
J3 35+ (0978) GREEN 18 GA. (DRIVER 16) -8 23




ILLUSTRATED PARTS LIST

PIN WEE W0, Color _ Size
BLACK

si
m

. Multicore.
i

2

Sze 10 PIN NO. Multicore,
8] 4124 |-t

o
!
3 a1

W0 Color
(@) veLow
s Green
1: 408-4001-282
1: 4084001786
1 : 408-4002-300

1D LABEL:
“PUM PUMP"

15 408-4002-240
15 408-4002-241
1 ¢ 408-4001-931
1 : 408-4001-932

SPLIT-CONDUIT(1) (4.00)
I

(00'%) (Z)uNaNOI-1NdS

1D LABEL
“CONTROL
VALVE"

PIN W
1 [(08778)| YELLOW 18 |
2 [foosc)| creen [isca] 523

PLUG TOGETHER PRIOR TO SHIPMENT

"

PIN WRE W0, Color Size  TO_ PIN NO. Multicore
(00t0n)| BLACK |14 G| 41—1 _fus-n-Si
(0850)| BLACK | Go| 41-2
-4
&

PLACE IN BAG WITH COMPLETED ASSEMBLY

l0sés)] BLUE |18

13
14
15
16
17
1
19
20

1

0c2(®
11 4084001282

4
1 408-4001-286
2} 408-4001-445

(0961)| BLUE 18

3

Color Size  TO  PIN NO. Multicore
B2t ja-t)

og-s01 317

22
23
24
25
26 GREEN |16
27 |(0976)] BLUE i

28 &
s fonmsoomt o o
(0998) BLUE/WHTE 1
[(0972)]ReD el
IRED/MHITE

30
k2]
o)
(0960)|_BLACK |18

lfos81)| GRAY 1

11 408-4001-283
1 ¢ 408-4001-285
1 : 408-4002-301

s

38 6

89

39
0
4
42
43 |(0ae
43 |(0s03) e /BUUE[ 18
5 (0994 VIOLET (16

0944)| GRAY b ig-4
\(0945)| BROWN  [16 oe-+

1 ¢ 408-4002-246
1 408-4002-241

47
434-1001-020 (184.00)
/

1D LABEL:
"TO CENTER RACK”

st
1 : SPUCE
1+ HEATSHRINK

1: SPUCE /
1+ HEATSHRINK SPLIT-CONDUIT(S) (4.00)

(0962C) RED/WHITE 18 GA. (TANK FILL PWR) —

(TANK FILL GND) —

S N

PIN WEE W0, Color
(09620 e

94
P O, Witcors
i

0
52-2[W8

1D LABEL:
"AUX J1-13
Si—2

(00%) (¥)uNGNOD-111dS

o
e

(SENSOR RTN)
SNSR 8/10/12V PWR) —

AR [AA

53 (0964) YELLOW 18 GA. (TANK FULL SIG)

J1 31 (0948) GRAY 18 GA. (IMP HEIGHT)

ns (0957) BROWN 18 GA. (INPUT 16)

513 (0967) BLUE/WHITE 18 GA. (TANK FILL SIG)
(0970C) BLACK 18 GA.

93— (0970A) BLACK 18 GA. (SENSOR RTN) — - (09708) BLACK 18 GA.

J1 33 cmei— (0962A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) “— (0962B) RED/WHITE 18 GA. (:

J1 6 (0062B) RED 14 GA. (HC PWR)

ns (00624) RED 14 GA. (HC PWR)

a1 (0010A) BLACK 14 GA. (HC GND)

"o (0010B) BLACK 14 GA. (HC GND)

iy (0950) BLACK 18 GA. (SENSOR RTN)

)9 (0951) BROWN/WHITE 18 GA. (INPUT 18)

s 10 (0954) WHITE/BROWN 18 GA. (INPUT 11)

Jn (0959) BROWN/WHITE 18 GA. (INPUT 9)

J21 (0927) WHITE/BROWN 18 GA. (INPUT 17)

J1 32 (0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

J1 36 (0981) GRAY 18 GA. (DRIVER 1)

J1 37 (0983) BROWN 18 GA. (DRIVER 2)

J1 38 (0984) BLUE 18 GA. (DRIVER 3/INPUT 22)

s 39 (0985) BLACK/WHITE 18 GA. (ORVER 4/INPUT 12)

5 40 (0986) BROWN/WHITE 18 GA. (DRIVER 5)

"o (0987) BLUE/WHITE 18 GA. (DRVER 6)

" 42 (0988) WHITE/BLACK 18 GA. (DRIVER 7/INPUT 21)

0 a3 (0991) WHITE/BROWN 18 GA. (DRVER 8/INPUT 10)

J1 44 (0993) WHITE/BLUE 18 GA. (DRIVER 9)

545 (0994) VIOLET 18 GA. (DRIVER 10)

J1 29 (0995) BROWN/WHITE 18 GA. (DRIVER 11)

930 (0996) BLUE/WHITE 18 GA. (DRIVER 12)

J1 26 (0997) GREEN 18 GA. (DRIVER 13)

J1 12 (0966) BLUE 18 GA. (INPUT 1)

"7 (0956) GRAY 18 GA. (INPUT 14)

J1 18 (0947) VIOLET 18 GA. (PUMP RMP SIG)

19 (0946) WHITE/BLUE 18 GA. (INPUT 13)

J1 20 (0926) WHITE/BLUE 18 GA. (INPUT 15)

J1 34 (0950) BLACK 18 GA. (S[NSOR RTN)

J 25 (0998) YELLOW 18 GA. (DRVER 14)

1 46 (0944) GRAY 18 GA. (DRVER 17/INPUT 19)

"4 (0945) BROWN 18 GA. (DRVER 18/INPUT 20)

J1 27 (0976) BLUE 18 GA. (DRIVER 19/INPUT 8)

J1 28 (0958) BLACK/WHITE 18 GA. (DRIVER 20/INPUT 6)

J1 22 (0963) ORANGE 18 GA. (SNSR 5V PWR)

J1 14 (0961) BLUE 18 GA. (DRIVER 21/INPUT 3)

16 (0968) BLUE 18 GA. (DRIVER 22/INPUT 5)

J1 17 (0969) BLUE 18 GA. (DRIVER 23/INPUT 7)

J1 15 (0949) BLUE/WHITE 18 GA. (DRIVER 24/INPUT 4)

J1 23 emel—— (0978A) GREEN 18 GA. (DEC)

J1 24 oml—— (0977A) YELLOW 18 GA (INC)—‘

g2 1 - ‘

J2 2

3. (0977B) YELLOW 18 GA. (INC)

J3 2 - (0978C) GREEN 18 GA. (DEC)

°J5
°J5

Ji-38

el y1-31

(0948)] " GRaY

15 408-4001-300
1+ 408-4001-304
1 ¢ 408-4002-305

L)
1 ¢ 408-4002-053

=

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

Page 194



vV ILLUSTRATED PARTS LIST
Adapter Cable, 17’, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)

fﬂj &

PIN WO CoorSze TO_ PN NO. Mticors
1 e i 12 -
2 jomleoiual 54 oo
3 [nlmu ol 1= i car
; (ososlen-m[16 G| 91— 4% CBL1
& oosteuuelsa] v2-C. jo-aoras]
& o al 3
5 et al et
w lm)uamuad\ 43| CBL1
y 2 081001035
1 408-4001-933
2 [mareoloal #ioa fa
15 408-4001-017
111 431
. (00104) BLACK 10 GA. (HC GND) —————————————~C *
Afl B
(00624) RED 10 GA. (HC PWR) ———(O\ O (0062B) RED 10 GA. (HC PWR)
250 A
1.6 w9
. Y (0052) CBL-RED 18 GA. (CAN PWR) CBL1 Y .
1.7 I I "3
N +—+ (0040) CBL-BLK 18 GA. (CAN GND) CBL1 +—+ .
1.8 I I 944
. +—+ (0904) CBL-YEL 18 GA. (CAN HI) CBL1 —
1.9 I 11 44 10!
. F (0905) CBL-GRN 18 GA. (CAN LO) CBL1 A .
1 4 w2
« Jo—————— (09224) RED 14 GA. (ECU PWR) .
12 st ]
« J=———— (0070) BLACK 14 GA. (ECU GND) (0070C) BLACK 14 GA. (ECU GND) —————————————~C »
2 A
>~ (0070B) BLACK 18 GA. (MASTER SW GND)
6
(0906) BLUE 18 GA. (MASTER SW SIG) ol
(0182) RED 14 GA. (12V CONSTANT)

£l ¥

T O «
A £y 1 58 T e
: mmkznlmm 53 1 755 - P B S TO P N

i 2 &l

¢ o 1

SPLIT-CONDUIT(2) (8.00) 222
= 8 g0 200, 1 doeion-s20

b 1000-101
1 VRl

ceut

D LiBEL:

"MASTER SHITCH'

DISCARD BOTH RUBBER
BUSHINGS SUPPLED
WITH CONNECTOR

a

T 35
1 3-1 fuson-gi| - ek
2 & ol = 3
3 i o foa FIA e = g3
3 || RED [ cal va=2 lu-aonra = g3
: 00

& (ompron) Sao oy = et 53
§ e . @
8 [{oaou)icaL-1eL g G| = featr ZF
H e R -2 R

11 408-4001-875

Adapter Cable, 17, 9 Pin IBIC / 3 Pin Master to Gen 1 Isobus (632043)
Page 195



ILLUSTRATED PARTS LIST

: 405-2001-015

1

«J3M0d  INVISNOD O0ACL
Y33LS IN3W3TdNI,
3ev1 al

LINANOO—ONIY :

I e® 55O

(0070) BLACK 18 GA. (MASTER SW GND)

(0906) BLUE 18 GA. (MASTER SW SIG)

(0182) RED 14 GA. (12VDC CONSTANT)

(00'¥71) 020-100L—YE7 JIL-378v) ¢

(IN)

¢ 3ION 33S

DC1
: 408-4002-321
: 435-1000-101

: CABLE-TIE

1

1
1

Cable, Foot Switch, 12’ (632061)

Page 196

PIN_NO. |Multicore

Cable, Foot Switch, 12’ (632061)

: 408-4001-974

1

J1

T0

J2—-2 |408-4001-317)

C_|(0906)[BLUE]

: 408-4002-330

1



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS




VvV VvV V¥V \

fﬂj r

ILLUSTRATED PARTS LIST

Cable, Raven ISO/Power With IBBC Connector (632064)

PIN W0 Color S
1

7

PR Color Sas]To P O, SAL N
2 Bt ®
8 CAVITY PLUG. h 1
3 CAVITY PLUG BE
© CAVITY PLUG 28
] A g G
£ am At ]
c Y pLUG s
& R 3
y Y b6 ] P
i A Lo = =
¢ N e g E
M CAVITY_PLUG. o] I*
N [(8F)[ CREEN i o] S5- 1 |-wteaa] = o 8 &g
P (erveLLowlio o Se—1 [ |~ g 2 © .
e lton] RED" s | o= -l = H e E
s WITY PLUG P 3
: N e s 3
U lsmomscers 01751 ouia = g
Vi) ac o o152 |~ 3 4
1 : 408-4002-058 g
o mid i
bt T i g, g__ g,
(o | g | 2 g
sk \ , ' .
== I\HI\II\IrI 3 3 3 Al
Sk Sy g Sy g
pu! z' 8 '8 '8 18
P T ERE wbi® oLF S cLHE
2 A " *los 4001650 ERl S ERIS Beg S ERYT
N W Color Size. 10 PIN_NO. SEAL NO_iicon B Y S & 24 Y
‘M‘ R TSl - & lco-Holi Al 2l e nl corz 58 28 E8 T[EE
408- mm 445 D_[(78)lcaL-E I\KMASH Nunl.ulun [CBL2 (ZE & (I
1 ¢ 408-4001-28 oo 50 38 58~ 58
13 de-0t-28 6 G| S5 Ik - s 23 2% 22 2%
1 : 408-400 | = ol =
[Rg: i 5 =5 o= sl =
3 R & wE S ¥ ¥&
z ] & ]

8

+ 408-4002-156

1

PIN WER. Color Size. 5 NO. SEAL NO. Wiz
Ry
2 0! 4001-445 -

co)veLLowis o 512 i am ] =
(GGl e = |
R am——

)] _reo o

S e
A PG

4084001

ks g
3

S
Shuce
HERTSHRINK

S
Spuce
HERTSHRING

1

-

7 H
[4) z £z
CHl =l
g 3 ot
bl L P W Cor Szg To PN NS W s
5w i . I S R 7 e
w3 | g PR 0 R T e
& | L BT € (164 RED |10 GAIRI-(4)e7 ae-tom-28]  —
1L gl I § [l Red [oRmn e
oo 8 B 18 i o e e
e 4 =l 3 | RED N T (wamml =
oz § 5 g G (20 BLAK it & 53-8 (o | =
22 oz ¥ e e it 1St e el -
3§ = 33 g
] g £ 8
= F e
o £ ey \ =
3 3
] wE we 5
H »ELREE
8 ghts
s 3 5 3
E | g1 e ] . 8E &
il slaclials i ad = & 83 25
B e e~ | g CR]
ial-res fe e s e maa i o o
1: 408-4001-842 =8
1: 415-1001-017 %A.
1 e -
Gz
» wi
PIRN Colo S 10 10,50 i EH]
I7A)JORANGE]16. m\ T? \lw 58] 1 o
;
3 Aioe
1 408-4001-465
1R
- Cra 2
i PINBER Color 26 10PN 1010
1 e i By
PICRAL Color St 10 10 50k 0 3 sl
T R S e 3 o~ fcor)
P A oo tR A€ AR et
31 R0 o A ilaman = e
o R i - i 1 das-tor—zas
g i
12 08-002-132 2 =
g s L]
1 08000131

Cable, Raven ISO/Power With IBBC Connector (632064)

Page 198



ILLUSTRATED PARTS LIST
Cable, Raven ISO/Power With IBBC Connector (632064)

(15A) ORANGE 16 GA. (KEY SW PWR)

(20) BLACK 16 GA. (ECU GND)

(6F) YELLOW 16 GA. (CAN H)

0 st
o (44) RED 14 GA. (ECU PWR) (4D) RED 14 GA. (ECU PWR) ———————— (86 OREEN (10-08. (oA D)
' 144) RED 16 GA. (LOGIC PWR
')——(ZA) BLACK 14 GA. (ECU GND)%\ (2E) BLACK 18 GA. (GND) ——————— o ‘ '
1.1 B R2 1
D (1A) BLACK 10 GA. (HC GND) E
[
03 « Al PU1
J-u)|— (34) RED 10 GA. (HC PWR) . " (164) RED 10 GA. (HC PWR) cg'}ﬂ;;(ma) RED 10 GA. (HC m)
smef————— (134) RED 18 GA. (SW PWR) ' (138) ReD 18 Ga. (5w puR) 2)es .
OA
P
21

INC PM1
(148) RED 14 GA. (LOGC PWR) 2 (140) ReD 14 A (06 m)—EC‘fS}fF—(lw) RED 14 GA. (LOGIC m)
(13C) RED 18 GA. (SW PWR) A .
(17A) ORANGE 16 GA. (KEY SW PWR)

(2F) BLACK 18 GA. (ECU GND)
(26) BLACK 14 GA. (ECU an)

(26) BLACK 16 GA. (ECU GND)
(4C) RED 16 GA (ECU PWR)
(6B) YELLOW 16 GA. (CAN HI)
(88) GREEN 16 GA. (CAN LO)

[[EEEH

s

S12
st

Y (5) CBL-RED 18 GA. (CAN PWR) CBL1

3
—H (7A) CBL-BLK 18 GA. (CAN GND) CBL1 : :
T

I

<7

Y- (58) CBL-RED 18 GA. (CAN PWR) CBL2
- : : (78) CBL-BLK 18 GA. (CAN GND) CBL2
I— (BC) GREEN 18 GA. (CAN LO) ———T——T—T— () CBL-GRN 18 GA. (CAN LO) CBL2
< (60) YELLOW 18 GA. (GAN H) {—— (6E) CBL-YEL 18 GA. (CAN H)) CBL2

[T (84) CBL-GRN 18 GA. (CAN LO) CBL1
L~ (64) CBL-YEL 18 GA. (CAN HI) CBL1

ar

3 (8G) GREEN 18 GA. (CAN LO)
S6 (6G) YELLOW 18 GA. (CAN HI)

shsAs S|

1
[N S i

(28) BLACK 18 GA. (ECU GND)
(48) RED 18 GA. (ECU PWR)
(6D) YELLOW 18 GA. (CAN H)
(8D) GREEN 18 GA. (CAN LO)

MREEE|

Cable, Raven ISO/Power With IBBC Connector (632064)
Page 199



v ILLUSTRATED PARTS LIST
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

_/J_/J_J |

N R Color Size O PN NO. lion

2
H
¢
§
:
£
3
§
5
&
E
i
¥ lofamual s fomnicas
Fger 4 nas
F I S
5 &
; .
ioslossrlesl sy e F 3
Vel o e b ]
1 - d08-suun-0s8 H H
TS b o
s
1 e
1+ iR
&
1 S
+ st
1+ e
1 e L
1 : SPUCE 14
1+ HEATSHRINK 2
H
3
“
ope o e 10 o e
PR
il [
Sl stachial s
- s08-t001-455
. [t
2%
ge
EL
56,
£3¥
L]
L g u
g28 5@ SPUT-CONDUIT (4.00)
PIN WEW Color Size 1O PIN_NO. Witae \ B
i cadt? \ ¥ i
} 0 wraicas \ H
i o — £ B e
. i g - ¢
Fu 5 e e N8 ¥
i H A . ]
5 $ ovosceolfal” e W auicacs s54-1001-0000) (2400) :
55y i L ]
=‘§ 9 S6-1_|W6-401-162| CBLS.
¢ o
o e —
- 1 : 408-4001-032 1 SPUCE
1 me[m Sm GREASE. 1 ¢ HEATSHRINK

58
52
caLs

1 Shuce
Syl 12 HEATSHRINK

1: Shuce -

1 e H

5

Shuce 2

2

1 m\vsm?wx/r

caLt, coL2

1001-020 (228.00)

»
BN W Color Size 10 PN O ik
T 85 542 form

T

0

SRR Al 357 [imom cors
PH B Color Sie PO Wi & Bl ek
T R R ] si1 (-G + l(aejlom-cms &l S1-1 fetorye|corz
Pa AR R 15 408-4001-20¢
3 la-arfsal S3-1-forio it
2 lGnl-cuie o] S1-2 fors Mol

15 4084001295

11 4084001257

21 st 37
52)3'49; (1B) CBL-RED 18 GA. (CAN PWR) CBL2 —f—Y po {—Y— (1C) CBL-RED 18 GA. (CAN PWR) CBL3 AH—’—(—\r (1D) CBL-RED 18 GA. (CAN PWR) CBL4 ﬂ—Tsé
g Vel SR R R [ o
b I (58) caL-BLK 18 A (oM GND) CBL2 : : 5 : { (36) CBL-BLK 18 GA. (CAN GND) CBL3 —— i (o0) caL-BiK 18 on (o onD) el —:—:— =
53T T T (48) CBL-GRN 18 GA. (CAN L0) CBL2 —TT = T (40) GBL-GRN 18 OA (GAN L0) 0BL3 ——T—T——-—T——T—T~ (40) CBL-GRN 18 A (GAN L0) 0BL4 —TT 537
- ——XF— (28) cBLveL 18 Ga. (oan Hi) caLe —F J— (20) cBL-veL 18 Ga. (cAN H) caLs —F {J— (20) caL-YeL 18 GA. (cAN H) caLs —kF——=-
J1 2 —

j‘-;——f—\— (24) CBL-YEL 18 GA. (CAN HI) CBL1

j??—H_ (4A) CBL-GRN 18 GA. (CAN LO) CBL1 —‘—“—

ST T (M) CBL-BLK 18 GA (O GNO) CBLI T T

J5 N

o= 7 (1A) CBL-RED 18 GA. (CAN PWR) CBL1 = " (4E) CBL-GRN 18 GA. (CAN LO) CBLS —f— i
~ L ‘

W ———J— (26) cBL-YEL 18 GA. (AN HI) CBLS —tF i
105 (9A) ORANGE 16 GA. (KEY SW PWR) £
i (11A) BLACK 16 GA. (GND) s
. (10A) RED 16 GA. (CONSTANT PWR) Sl

CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
Page 200



y 'V VvV V¥V \

fﬂj &

ILLUSTRATED PARTS LIST

Cable, CR7, ISO VT Only (632066)

Jt
PIN WEN. Color Size TO
1 EMPTY
2 EMPTY
3 EMPTY
4 EMPTY
5 EMPTY
6 EMPTY
7 EMPTY
8 EMPTY
9 EMPTY
10 EMPTY
11 EMPTY
12 |(1A)|YELLOW]20 GA| J5—P |
13 MP
14 |(2A)|GREEN[20 GA| J5—N |
15
16 [(3A)| RED [20 GA| J4—1 |
17 EMPTY
18 EMPTY
19 EMPTY
20 |(4A)[BLACK(20 GA| J4—2 |

1 : 408-4001-81

PIN_NO. Multicore.

-

> WIST

o

o

e

8

1 : PERIPHERAL SEAL GREASE

12(8)

PIN WEW. Color ' Size  TO

(5A)[BLACK [20 GA| J5-V

(6A)|CBL-BLK|20 GA.| J3—2

(7A)|CBL-RED|20 GA| J3—3

(8A)|cBL-SLD]20 GA| J3-5
*

earnr

ErEEEE

(9A)| RED |20 GA| J5—R
(108) [ VIOLET|20 GA[ J5—U

AN SN

105-272

SHRINK ALL

PIN_NO. Muiticore.
o

wxwrnk [CBLT
CBL1
CBL1

Fr

e
Erer

1 : 408-4001-630
1 : ENCAPSULATE-OVERMOLD

3)
: RING=CONDUIT

434-0
: 434-0200-066

TUBING COMPLETELY

J3
PIN WREN. Color Size

TO __PIN_NO. Multicore

1 EMPTY
2 |(6A)[CBL-BLK]20 GA| J2—2 |its-#01-25|CBL1

EMPTY
EMPTY
EMPTY

1 : 408-4001-892
g : 305-5000-563
1

3
5
6
7
8
9

: 313-1000-004
: 408-9000-001

00°¢

SPLIT-CONDUIT

CABLE-TIE

1 : NODE-TAPE

(8A) CBL-SLD 20 GA. (GND) CBL1

(6A) CBL—BLK 20 GA. (PORT 1/DGPS IN RX) CBL1

(7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) CBLI

(9A) RED 20 GA. (CONSOLE PWR)

cBL1
-
ID LABEL:
"PORT 1/DGPS IN” <
(18.00)

(7A)[CBL-RED]20 GA| J2—3 [us-tn1-25/CBL1
TY

(8A)[CBL-SLD|20 GA| J2—4 [48-401-25/CBL1
EMPTY

J5

PIN WEN. Color Size TO
EMPTY

EMI
120 GA.[J1—14]
20 GA|J1-12
20 GA.| J2—-7
EMPTY

(28)
(1)
(9A)

GREEN
[YELLOW
RED

TWIST

<cammvzzrmcTommoows
o
2
3

EMI
HOOK PRIOR (104)|VIOLET|20 GA.
TO CRIMPING

PIN_NO. Mticore.

408-4000-061B)
-400-0615
408-4000-618|

PTY
J2—8 |48-400-0618|
(SA) BLACK |20 GA.[ J2—1 |408-402-0618]

1 : 408-4002-060
1 : 408-4001-019

SPLIT-CONDUIT(2

J4
Color Size TO

PIN WRE
1 |(3A) RED
2

20 GA.[J1—16]48
(4A)|BLACK |20 GA[J 1 —20 |406-4002-046|

1 : 408-4001-:
1 : 408-4001-:

RING-CONDUIT

PIN_NO. Mulicore
-4000-046

282
286

J3

J3

N
[
L]

J3

o 2N o

J5

J5

(10A) VIOLET 20 GA. (IGN SW)

J5

°o << °oC ° D

(5A) BLACK 20 GA. (LOGIC GND)

(1A) YELLOW 20 GA. (ISO CAN HI)

(2A) GREEN 20 GA. (ISO CAN LO)

J5

o

°

J5

° Z

[

(3A) RED 20 GA. (SW PWR)

[
MNP AP

o NO ©o —

(4A) BLACK 20 GA. (GND)

Cable, CR7,1SO VT

Only (632066)
Page 201



v v~ ILLUSTRATED PARTS LIST
Cable, Display Port, Y Adapter (632067)

fﬂj &

2(8)

P\N WRE NO.. Color _Size | TO [PIN_NO. Wlcore

6A) [ORANGE]18 GAA =
MPTY
(7A) | GRAY [18 GA

gs g GREEN|18 GA.
9A) |YELLOW
(10A)[BROWN]18 GA/

(1TA)[ WHITE |
1B

. onhm e

1

PIN WRE NO. Color | Size . _TO PIN NO. luicore —

YELLOW[18 CA|

“°l

w[>

)

;) YELLOW[18 GA.
E ] VIOLET|18 GA.
F | (6A) JORANGE[8 v BLACK(18 G|
G 3
11 408-4002-058
TR s 1 408-4001-019
K
L

ID LABEL:
"PRIMARY DISPLAY"

<|c|—|w|=|9

(5A) [BLACK]18

: 408-4002-060
1 408-4001-019 S4

1 : SPLICE
: HEATSHRINK
S5

" : SPLICE
(N1)  SPLIT-CONDUIT(1) (6.00) HFATSHRINK

: NODE-TAPZ
: CABLE-TIE

; IC
1 : HEATSHRINK
S2

1 & SPLICE
1 : HEATSHRINK
S3

1 : SPLICE
1 : HEATSHRINK

" J2 F 5
. (6A) ORANGE 18 GA. (DISP 12V SW 0OUT) e _PIN WRE N0. Color _Size | _TO__PIN_NO. ke
J1 H J2 H A Bey
. (7A) GRAY 18 GA. (AUDIO MUTE OUTPUT) C- : U
1y J2 J D 5
. (8A) GREEN 18 GA. (CCD+) C e ; >
J1 K J2 K H
omme (9A) YELLOW 18 GA. (CCD-) —C J P
J1 L J2 L [ EMP
oMo ——————— (10A) BROWN 18 GA. (RADAR INPUT TO DISP) 1 (7C) [GREEN[TB_GA[S1=3 [l
oy zw| HEREiERs
. (11A) WHITE 18 GA. (IMP SWITCH) e s Y]
J1s J2s  — L —
. (12A) GREEN 18 GA. (VEHICLE CAN LO) Ce v B[S Al lews
J1 T 2T 1 : 408-4002-058
. (13A) YELLOW 18 GA. (VEHICLE CAN HI) [ ! 408-4001-019
JI' N S1 J2 N
ome—— (1A) GREEN 18 GA. (ISO CAN LO) (1B) GREEN 18 GA. (ISO CAN LO) ——C*
J P 2 J2 P
eme—— (2A) YELLOW 18 GA. (ISO CAN HI) (2B) YELLOW 18 GA. (ISO CAN HI) ——C
JI'R S3 J2 R
eme—— (3) RED 18 GA. (CONSOLE PWR) (3B) RED 18 GA. (CONSOLE PWR) ——C*
Ju st 2 U
emme——— (47) VIOLET 18 GA. (IGN SW) (4B) VIOLET 18 GA. (IGN SW) ——C-
J1 v S5 J2 v
ome—— (5A) BLACK 18 GA. (LOGIC GND) (5B) BLACK 18 GA. (LOGIC GND) —f—=C *
J3 N
(1C) GREEN 18 GA. (IS0 CAN LO) [—=C-
J3 P
(2C) YELLOW 18 GA. (ISO CAN HI) —1—C
J3 R
(3C) RED 18 GA. (CONSOLE PWR) ——C*
J3 U
(4C) VIOLET 18 GA. (IGN sw) ——C*
J3 v
(5C) BLACK 18 GA. (LOGIC GND) —T—=C*

Cable, Display Port, Y Adapter (632067)
Page 202



y v VvV Vv -\

_/JJ]_/ |

ILLUSTRATED PARTS LIST

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

PIN_WRE NO. _Coll
(0010A]

40
1(0966)] _GRAY i
[(0967)[ BROWN |1

18 |(0947)BLACK/WHITE[ T
19 [(0946)] BLUE 1

o

1 : 408-4002-133
1 : 408-4001-803
1 : CA

BLE-TIE

N1
1 : CABLE-TIE

J2
PIN |WRE N0.| Color |Size TO PIN_NO. Multicore
1_|(0010A)] BLACK |[14GA| J1-—1
2 |(00108B)| BLACK [14GA[ JT1—4
3
4 |(0981)] GRAY |18 =36
5 |(0983)] BROWN [18 -37
6_|(0984)| BLUE |18 -38
7_(0985)(BLACK/WHITE|18 =39
8_[(0986)[BROWN/WHITE|18 —40
9 _|(0987)(BLUE/WHITE|18 —4
10 [(0988)[WHITE/BLACK|18 —4
11 [(0991)[WHITE/BROWN| 18 —4
12 {(0993)[WHITE /BLUE|18 —4
13 [(0994) VIOLET |18 —4
14 [(0947)[BLACK/WHITE|18 =
15 [(0978)[BLUE/WHITE|18 —2
16 [(0977)[BROWN/WHITE|18 -2
17 [(0944)[WHITE/BLACK| 18 —4
18 [(0945)|WHITE/BROWN|18 —4
19 |(0976)(WHI LUE|18 =27
20 [(0958)[ VIOLET [18 —28
21 [(0960)| BLACK |18 -
22 [(0963)] RED _[16 -
23 [(0967)] BROWN [18 -
24 [(0946)[ BLUE |18 =
25
26 [(0995)[ GRAY [18 1-29
27 [(0996)[ BROWN |18 1-30
28 |(0966)| GRAY [18 1-12
29 [(0950C)( BLACK |18 S1-3
30 [(0972)[RED/WHITE[18 1-32
31 |(0956) BLACK/WHITE| 18 J1-7
32

J1-33

J1-|

J1-!

RED [i4 J1-i

SPLIT-CONDUIT(1) (12.00)

St
1 : SPLICE
1 : HEATSHRINK

(0062A) RED 14 GA. (HC PWR)

1
1

: 408-4001-563

: 408-4001-037

1 PERIPHERAL SEAL GREASE
1 ENCAPSULATE POTFING

{ommo )2

(0062B) RED 14 GA. (HC PWR)

J2

(0010A) BLACK 14 GA. (HC GND)

J2
J2

(00108B) BLACK 14 GA. (HC GND)

— (0950A) BLACK 18 GA. (SENSOR RTN) —Tmi (0950C) BLACK 18 GA. (SENSOR RTN)

(0950B) BLACK 18 GA. (SENSOR RTN)

oo J2

(0972) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)

(0981) GRAY 18 GA. (DRWVER 1)

(0983) BROWN 18 GA. (DRIVER 2)

(0984) BLUE 18 GA. (DRIVER 3/INPUT 22)
(0985) BLACK/WHITE 18 GA. (DRIVER 4/INPUT 12)

(0986) BROWN/WHITE 18 GA. (DRIVER 5)

(0987) BLUE/WHITE 18 GA. (DRIVER 6)

(0988) WHITE/BLACK 18 GA. (DRIVER 7/INPUT 21)

(0991) WHITE/BROWN 18 GA. (DRIVER 8/INPUT 10)
(0993) WHITE/BLUE 18 GA. (DRIVER 9)

(0994) VIOLET 18 GA. (DRIVER 10)

(0995) GRAY 18 GA. (DRIVER 11)

(0996) BROWN 18 GA. (DRIVER 12)

(0966) GRAY 18 GA. (INPUT 1)
(0967) BROWN 18 GA. (INPUT 2)

(0956) BLACK/WHITE 18 GA. (INPUT 14)

(0957) BLUE/WHITE 18 GA. (INPUT 16)

(0947) BLACK/WHITE 18 GA. (INPUT 24)

(0946) BLUE 18 GA. (INPUT 13)
(0960) BLACK 18 GA. (SENSOR RTN)

(0977) BROWN/WHITE 18 GA. (DRIVER 15)

(0944) WHITE/BLACK 18 GA. (DRIVER 17/INPUT 19)

(0945) WHITE/BROWN 18 GA. (DRIVER 18/INPUT 20)

(0963) RED 16 GA. (SNSR 5V PWR)

(0978) BLUE/WHITE 18 GA. (DRVER 16)
(0962) RED 18 GA. (SENSOR 12V PWR)

(0976) WHITE/BLUE 18 GA. (DRIVER 19/INPUT 8)

(0958) VIOLET 18 GA. (DRIVER 20/INPUT 6)

36
37
1
2
29

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

Page 203



ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

oct

+ 408-4001-093
: 408-4001-101

"RIGHT FENCE

»w®

PIN W€ B ColorSize| 0| PIN NO. Mutticore
1 IFLLONTIE GA] JT—24 [ih-bi-ie
e i 100
11 408-4001-282
1 : 408-4001-286

3
PN v Size| 10| PIN NO, [Malicors
A 18 [ 1 - 32 W8-401-36]
B [(mojfacdis o2 [ke-on1-3g]
¢ fimstloraviis | 3177 [us-sor ]

1: 408-4001-288
1 408-4001-292

: 408-4001-405
+ 408-4001-400
+ 408-£001-401
+ 408-9000-008

408-400

1
[ -1 [0S CaLi
~3001

—g82
I
4082001 882

1: 408-4002-240
1 : 4084002241
1 : 408-4001-931
1: 408-4001-932

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
Page 204



ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

J1 34

9 22

{ ] (0960) CBL—SLD 18 GA. (FLOW GND) CBLI

g 12
° mo—|

J12

I (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1
4{—)— (0966) CBL-RED 18 GA. (FLOW SIG) CBL1

J‘I 32
-

J1.7

[

o

g — —
P R

.
Nalaly

A

(0950) BLACK 18 GA. (PRESS GND)
(0972) RED/WHITE 18 GA. (PRESS +12V)

J1 24

[ |
LG

[

(0956) GRAY 18 GA. (PRESS SIG)

J1 23

(0977) YELLOW 18 GA. (INC)

J1 36

(0978) GREEN 18 GA. (DEC)

J1 38

J1 40

J1 5
[
J1 1

o m—o—{

J1 26

s3 v/

— (0062A) RED 14 GA. (VLV PWR)
s1

— (0010A) BLACK 14 GA. (VLV GND)

37

39

J1 4

J1 6
o |
J1 4

o m—o—{

s4

— (0062E) RED 14 GA. (VLV PWR) -

— (0010F) BLACK 14 GA. (VLV GND)

J1 25

(0998) YELLOW 18 GA. (RIGHT FENCE ROW)

— (0010K) BLACK 18 GA. (FENCE ROW GND)

(0981) GRAY 18 GA. (SECTION 1) —
(0062B) RED 18 GA. (VLV 1 PWR) —
(0010B) BLACK 18 GA. (VLV 1 GND) —

(0984) BLUE 18 GA. (SECTION 3) —
(0062C) RED 18 GA. (VLV 3 PWR) —
(0010C) BLACK 18 GA. (VLV 3 GND) —

(0986) BROWN/WHITE 18 GA. (SECTION 5) |
(0062D) RED 18 GA. (VLV 5 PWR) —
(0010D) BLACK 18 GA. (VLV 5 GND) —

(0997) GREEN 18 GA. (LEFT FENCE ROW) —
(0010E) BLACK 18 GA. (FENCE ROW GND) ]

(0983) BROWN 18 GA. (SECTION 2) —
(0062F) RED 18 GA. (VLV 2 PWR) ——
—— (0010G) BLACK 18 GA. (VLV 2 GND) —

(0985) BLACK/WHITE 18 GA. (SECTION 4)
(0062G) RED 18 GA. (VLV 4 PWR) —
—— (0010H) BLACK 18 GA. (VLV 4 GND) —

(0987) BLUE/WHITE 18 GA. (SECTION 6) —

(0062H) RED 18 GA. (VLV 6 PWR) —
(0010J) BLACK 18 GA. (VLV 6 GND) —

HASR

[
s e e > mfe e e =

SSigislel 1)

LB hEAS
X, O 4 G O
cwe > O

(3
=

LI LN

s oy

[ S .
AsAsAs
cwe >0

[
o

‘Tm* >0

Ashad

[
N

N

ASA

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

Page 205



v ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

fﬂj r

@ & & &
558 558 488 558
“zg “z8 g8 g8

1
3

7

J
4084001086

+ 408-4001-086
1+ 408-4001-086
1+ 408-4001-086
1: 408-4001-086
1+ 408-4001-086

+ 408-4001-086

1 408-4001-086

1
1

1D LABEL:
*SECTION 107

#®
PIN W CoorSize TO__|PIN_NO. Multicore
i 18 AT 7124 [i-601-

2 o) remiis G| J1-23 e

1+ 408-4001-282
1 : 408-4001-286

: Spuce
12 FEATSHRINK

¢S
+ 4084002051

1

Tl e
1 : 408-4002-053

M8 G737 [06-16-34
@ [(Eleode ol "91=2 Jusion-3e
& osslcuntts o -1=7 -y

408-4001-288

1
1 ¢ 408-4001-282

1D LABEL:

"AUXILARY SENSORS”™ \

1D LABEL:
“PRESSURE”

Spuce
HEATSHRINK

434-1001-020(1) (60.00)

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 206



I
_/ijgf‘f ILLUSTRATED PARTS LIST
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

8 S5 4
omme—] (0957) BROWN 18 GA. (PRESS 2 SIG) —Ce
J1 31 J15 6
(0948) GRAY 18 GA. (IMP HEIGHT) -

J1 33 J15 1
(0962) RED/WHITE 18 GA. (TANK FILL PWR) C-

J1 13 J15 2
o] (0967) BLUE/WHITE 18 GA. (TANK FILL SIG) —Ce
g3 J15 3
(0970) BLACK 18 GA. (TANK FILL GND) C-

J1 35 J15 5
(0964) YELLOW 18 GA. (TANK FULL SIG) Ce

J1 34 21
fon s (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 ™ J}, 5
s T (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 T L
— (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 — C-

g2 _J..’,C B
—~ (0950) BLACK 18 GA. (PRESS GND) i
- (0972) RED/WHITE 18 GA. (PRESS +12V) Lo
(0956) GRAY 18 GA. (PRESS SIG) C-

J 24 _J.‘& 1
e (0977) YELLOW 18 GA. (INC) S
(0978) GREEN 18 GA. (DEC) —C-

J1 36 35 C
(0981) GRAY 18 GA. (SECTION 1) —— €2

(0062C) RED 18 GA. (VLV 1 PWR) —_J§é

(0010C) BLACK 18 GA. (VLV 1 GND) ——=C -

J1 38 J7 C
(0984) BLUE 18 GA. (SECTION 3) A

. R) ——C -

(0062D) RED 18 GA. (VLV 3 PWR) —J—;B

(0010D) BLACK 18 GA. (VLV 3 GND) —1—=C°

J1 40 _J.QC C
- o ) (0986) BROWN/WHITE 18 GA. (SECTION 5) 1€+
51-'1—— (0062A) RED 14 GA. (VLV PWR) AN (0062E) RED 18 GA. (VLV 5 PWR) 775[3
*me—— (0010A) BLACK 14 GA. (VLV GND) St -\/ (0010E) BLACK 18 GA. (VLV 5 GND) ——C -
J 42 T C
(0988) WHITE/BLACK 18 GA. (SECTION 7) :C o,

0062F) RED 18 GA. (VLV 7 PWR) ———=C *

(0062F) ¢ 178 5

(0010F) BLACK 18 GA. (VLV 7 GND) ——C

J1 44 313 C
(0993) WHITE/BLUE 18 GA. (SECTION 9) _ﬂg ;

0010G) BLACK 18 GA. (VLV 9 GND) ——=C

(00106) ( ) —‘g“ A

(0062G) RED 18 GA. (VLV 9 PWR) ——=C~

J1 37 J6 C
(0983) BROWN 18 GA. (SECTION 2) ——€

(0062K) RED 18 GA. (VLV 2 PWR) ———C »

—— (0010K) BLACK 18 GA. (VLV 2 GND) ——C

J1 39 38 C
(0985) BLACK/WHITE 18 GA. (SECTION 4) 1—=C +

(0062L) RED 18 GA (VLV 4 PWR) ——=C =

—— (0010L) BLACK 18 GA. (VLV 4 GND) ——( -

J 41 310 C
0987) BLUE/WHITE 18 GA. (SECTION 6) ——s(

J 6 s4 (0987) BLUE/ ( ARy
;1 (0062J) RED 14 GA. (VLV PWR) - (0062M) RED 18 GA. (VLV 6 PWR) ———( «
ome—— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV 6 GND) ——C-
J1 .43 712 C
0991) WHITE/BROWN 18 GA. (SECTION 8) T

0062N) RED 18 GA. (VLV 8 PWR) ——( »

(0062N) ( =175 %

(0010N) BLACK 18 GA. (VLV 8 GND) — |—=C -

J1 45 714 C
4) VIOLET 18 GA. (SECTION 10) ——=C *

(0994) VIOLET 18 GA. (SECTION 10) ﬁ& 3

L (0010R) BLACK 18 GA. (VLV 10 GND) —t—=C =

(0010R) ( )55

(0062R) RED 18 GA. (VLV 10 PWR) — =L

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
Page 207



fA’az‘fii ILLUSTRATED PARTS LIST

9613 Harness ldentification & Location

9613TF-80 HARNESS I.D. & LOCATION

9613 Harness Identification & Location
Page 208



e =)

ﬁf}j I

N 0060

ILLUSTRATED PARTS LIST

9613 Harness ldentification & Location Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60'- 66' BOOMS
1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 |LIGHTING HARNESS

9613 Harness |dentification & Location

Page 209



ILLUSTRATED PARTS LIST

Lighting Harness Routing

LIGHTING HARNESS

LEFT AMBER LIGHT

RIGHT RED LIGHT RIGHT AMBER LIGHT

LEFT RED LIGHT

Lighting Harness Routing
Page 210



e =)

ﬁf]j I

| VWV W\

ILLUSTRATED PARTS LIST

Lighting Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS
1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 |LIGHTING HARNESS

Lighting Harness Routing
Page 211



ILLUSTRATED PARTS LIST

fasr

Product Control Harness Routing

SSANYVH TOHLNOD 10NA0Hd

Page 212

Product Control Harness Routing



o o aui
AQ;AJJ ILLUSTRATED PARTS LIST

Product Control Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 319-668 1 |FOLD HARNESS, 60'- 66' BOOMS
1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 |LIGHTING HARNESS

Product Control Harness Routing
Page 213



fasr
F VvV v N

ILLUSTRATED PARTS LIST

Fold Harness Routing

FOLD HARNESS

Fold Harness Routing
Page 214



e =)

ﬁf}j I

N 0060

ILLUSTRATED PARTS LIST

Fold Harness Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS
1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 |LIGHTING HARNESS

Fold Harness Routing
Page 215



fﬁ":ﬂj ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

TRACTOR HOOK UP

FOLD BLOCK

MAIN LIFT CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 216



fFosT

ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION
1 500000 1 |VALVE, BALL SAE#4 FEMALE PORT
2 520048 4 |PIONEER COUPLER #8 FORB
3 610007 1 |JIC #4 TO ORING #4
4 610011 3 |JIC #6 TO ORING #8
5 610027 2 |JIC #6 RUN TEE
6 610028 6 |#4 SWIVEL RUN TEE
7 610030 2 |JIC #6 TO ORING #8 90 DEG
8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG
9 610036 4 |PLUG 3/8-18 BREATHER VENT
10 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG
11 610060 1 |JIC #8 TO ORING #10
12 610079 1 |CONNECTOR #40ORB X#6JIC
13 610099 1 |VALVE, FLOW CONTROL, P.C.
14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°
15 620006 2 |CYLINDER, 30TD16-150 FOLD
16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT
17 620023 2 |CYLINDER, 25TD08-112 WING TILT
18 620034 2 |CYLINDER, 2X10 SWING WING
19 620057 2 |CYLINDER, 30THC16.00-150 FLIP WING
20 630002 1 121 CU IN ACCUMULATOR
21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 217



fﬁu_%iﬂ’ ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION CONTINUED

TILT CYLINDERS

FLIP WING CYLINDERS

ACCUMULATOR

N L« ;‘
\\./x 4 SWING WING CYLINDERS

9613TF-80 Hydraulic Fitting Locations
Page 218



FEST

ILLUSTRATED PARTS LIST
9613TF-80 Hydraulic Fitting Locations Parts List

ITEM PART NO. QTY. DESCRIPTION
1 500000 1 |VALVE, BALL SAE#4 FEMALE PORT
2 520048 4 |PIONEER COUPLER #8 FORB
3 610007 1 |JIC #4 TO ORING #4
4 610011 3 |JIC #6 TO ORING #8
5 610027 2 |JIC #6 RUN TEE
6 610028 6 |[#4 SWIVEL RUN TEE
7 610030 2 |JIC #6 TO ORING #8 90 DEG
8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG
9 610036 4 |PLUG 3/8-18 BREATHER VENT
10 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG
11 610060 1 |JIC #8 TO ORING #10
12 610079 1 |CONNECTOR #40RB X#6JIC
13 610099 1 |VALVE, FLOW CONTROL, P.C.
14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°
15 620006 2 |CYLINDER, 30TD16-150 FOLD
16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT
17 620023 2 |CYLINDER, 25TD08-112 WING TILT
18 620034 2 |CYLINDER, 2X10 SWING WING
19 620057 2 |CYLINDER, 30THC16.00-150 FLIP WING
20 630002 1 121 CU IN ACCUMULATOR
21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9613TF-80 Hydraulic Fitting Locations
Page 219



fi@‘%’i ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing

FOEDELOCKERESSURE =DLACKHOSE FOLD BLOCK HYDRAULIC HOSE ROUTING

FOLD BLOCK RETURN = GRAY HOSE

T ] ==
\—@ FOLD BLOCK

Fold Block Hydraulic Hose Routing
Page 220



FAST

fnﬁ ILLUSTRATED PARTS LIST

Fold Block Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-1-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302
2 600040-3-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

Fold Block Hydraulic Hose Routing
Page 221



J]_) r

/ AAAA

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE

MAIN LIFT HYDRAULIC HOSE ROUTING
MAIN LIFT RETURN = GRAY HOSE

|
P . &
/Q =0

\\
|
f

-
/ e !
"\\ \ /' / i /’

N SO RIGHT LIFT CYLINDER
5 \\
2
CRIE »--i;i;iﬂ Il
i 'II !
- o
. ||r|"||I|_r|_T-u|P| iy \\ /I
I"l.‘ll"lﬂl"lﬁl'l‘” l“ A ACCUMULATOR ,
Wi @ © |
| L g *rYY
) 3 '
......... |
Elmmmm /

L'-II ik LIJI "‘-"

FOLD BLOCK

Main Lift Hydraulic Hose Routing
Page 222



fosT

N 0060

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 FDM 0048-ZN 1 |[HYDRAULIC HOSE, 04-4FJX90-4F JX-85
2 600040-12-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-28
3 600040-13-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-30

Main Lift Hydraulic Hose Routing

Page 223



FAST
ASAA ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE
TILT CYLINDER RETURN = GRAY HOSE

TILT CYLINDER HYDRAULIC HOSE ROUTING

(O

FOLD BLOCK

Tilt Cylinder Hydraulic Hose Routing
Page 224



FAST

frxﬁ ILLUSTRATED PARTS LIST

Tilt Cylinder Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION

1 600040-19-2ZN 2 |HYDRAULIC HOSE, 06-4FJX90-6F JX-100

Tilt Cylinder Hydraulic Hose Routing
Page 225



ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing

fasr

00749 a104

.1_..-.“1_ _H—JH

imn

]

PN

4

¥3AITAD @704 NIVIN LHOI YIANITAD @704 NIVIN L4317

——F - ' e -
— . . —

JSOH AVHO = NdN13d aT04 NIV
ONILNOY ISOH JINVYHAAH AT704 NIV SSOH SVIY = SHNSSTold GO NIVIY

Page 226

Main Hydraulic Hose Routing



N 0060

ﬁﬂj I

ILLUSTRATED PARTS LIST

Main Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-14-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54
2 600040-9-2N 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54

Main Hydraulic Hose Routing

Page 227



ILLUSTRATED PARTS LIST

ry

£

/.

Flip Wing Hydraulic Hose Routing

¥IAITAD ONIM dIT7d LHOIM

ONILNOY ISOH JINVAAAH ONIM dITd

%0074 @104

90

YIANITAD ONIM diTd L4317

JSOH AVHO = NdN13d ONIM dI1d
ISOH MOV14 = 3dNSS3dd ONIM dITd

Page 228

Flip Wing Hydraulic Hose Routing



=
f #éf ILLUSTRATED PARTS LIST

Flip Wing Hydraulic Parts List

ITEM PART NO. QTY. DESCRIPTION

600040-16-2N 1 |HYDRAULIC HOSE, 04-4FJX-4FJX-202

600040-11A-ZN 1 |HYDRAULIC HOSE, 04-4FJX90-4FJX-215

600040-17A-ZN 1 |HYDRAULIC HOSE, 04-4FJX-4FJX-220
600045-6-ZN 1 |HYDRAULIC HOSE, 04-4FJX90-4FJX-200

—

BIWIN

Flip Wing Hydraulic Hose Routing
Page 229



-V <
i ﬁg‘éf ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING

FOLD BLOCK

S e W

= BLACK HOSE
= GRAY HOSE

BREAKAWAY WING PRESSURE
BREAKAWAY WING RETURN:

Breakaway Wing Hydraulic Hose Routing
Page 230



FAST

fnﬁ ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-7-2N 2 |HYDRAULIC HOSE, 04-4F JX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4FJX-384

Breakaway Wing Hydraulic Hose Routing
Page 231



N oooo

fosT

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing

BREAKAWAY WING HYDRAULIC HOSE ROUTING CONTINUED

BLACK HOSE

BREAKAWAY WING PRESSURE
BREAKAWAY WING RETURN

GRAY HOSE

LEFT BREAKAWAY WING CYLINDER

e

-~ RIGHT BREAKAWAY WING CYLINDER

T

| /
v

\.

/

e

T

Breakaway Wing Hydraulic Hose Routing

Page 232



N 0060

ﬁﬂj I

ILLUSTRATED PARTS LIST

Breakaway Wing Hydraulic Hose Routing Parts List

ITEM PART NO. QTY. DESCRIPTION
1 600040-7-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 |HYDRAULIC HOSE, 04-4FJX90-4F JX-384

Breakaway Wing Hydraulic Hose Routing

Page 233



-V <
i {—Q‘éf ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing

PUMP PRESSURE = BLACK HOSE PUMP HYDRAULIC HOSE ROUTING
PUMP RETURN = GRAY HOSE

RIGHT FRONT OF TRAILER

Hydraulic Pump Hose Routing
Page 234



fosT

N 0060

ILLUSTRATED PARTS LIST

Hydraulic Pump Hose Routing Parts List

ITEM
1

PART NO.
600040-18A-ZN

QTY. DESCRIPTION

1

HYDRAULIC HOSE, 08-10MOR90-8MOR-168

600040-20A-ZN

1

HYDRAULIC HOSE, 08-8FJX90-10MOR-25

600040-2C-ZN

1

HYDRAULIC HOSE, 10-10MOR-8MOR-180

Hydraulic Pump Hose Routing

Page 235



ILLUSTRATED PARTS LIST

FAST GLOBAL
7P SOLUTIONS

Hydraulic Pump Hose Routing
PPPPPPP



[;ﬁﬁy r

FAST GLOBAL
7P SOLUTIONS

FAST Global Solutions
4130 Commerce Boulevard
Windom, MN 56101
1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

982 9600 Sprayer 9-21-2018



